| T ® (. T

namaco

il

PAC-MAN SMASH

Operation Manual

The actual product may differ slightly from the illustrations in this Operation Manual.

/N\WARNING

@ To ensure safe operation of the machine, be sure to read this Operation Manual before use.
@ Keep this Operation Manual in a safe place for quick access whenever needed.

NAMCO BANDAI Games Inc.

M259 Intro indd

5 . . /51 :39:!
Dovvnload%d‘ from Www. anuafsllb.com manuals search engine @ 2/5/2013 7:39:59 AM ‘ ‘


http://www.manualslib.com/

| T ® s - msssf

Introduction

Thank you very much for purchasing PAC-MAN SMASH (referred to as “the machine” in this manual).
This Operation Manual describes:

* How to safely install, move, transport, operate, service and dispose of the machine.

+ How to make full use of the machine’s functions and operate it correctly.

* How to ensure the safety of players and bystanders.

Contact for this machine and machine repair inquiries
* For inquiries regarding the machine or machine repairs, contact your distributor.

M259 _Intro .indd . . 2/5/2013 7:39:59 AM
Dovvnload%d‘from WM auarslib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

Downl oadFd

/T T [ [ ® (NN (W

1 . Safety P recau tl O n S -Be sure to read to ensure safe operation-

Instructions to the Owner

If you delegate the work for installing, moving, transporting, operating, servicing or disposing the machine to other
people, ensure that these people read the relevant sections of this operation manual carefully before starting work,
and observe the corresponding precautions.

1-1 Levels of Risk

The safety and property damage precautions on the machine labels and in this Operation Manual are classified
according to their risk level, as follows.

&WARNlNG : Failure to avoid these risks may result in serious injury or death.
& CAUTION : Failure to avoid these risks may result in light injury or damage to other property.

Notes about functionality that are not linked to safety are indicated with the following symbol.

- Information about product functions or protection.

1-2  Definition of “Technician”

This Operation Manual is designed for arcade personnel. However, the sections marked “Must be performed by a
technician” in the Table of Contents are written for technicians. These tasks must be performed by technicians only.

FEEEEENEEEE

Technician: Aperson involved in design, manufacture, inspection or service at an amusement device manufacturer,
or a person involved routinely in the service or management (such as repair) or amusement devices
and who has specialist knowledge of electricity, electronics or mechanical engineering equivalent to
or higher than a technical high school graduate.

«UBIdIUYd3 ], JO UoIuLaQ /XSy JO S|9A3T

[6u!1ooqsa|qnm_|_][ 3pO 1581 ]

M259_01_EN.indd 1 @ 2/5/2013 7:4110AM |

from www.Manualslib.com manuals search engine


http://www.manualslib.com/

/T T [ [ ®

Downl oadFd

1. Safety Precautions -Be sure to read to ensure safe operation-

2

M259_01_EN.indd 2

1-3  Critical Safety Precautions

/NA\WARNING

@ Should an abnormality occur, turn off the power switch immediately to stop operations. Then, be
sure to disconnect the power cord plug from the outlet. Operating the machine while the abnormality
persists may result in a fire or accident.

@ This machine includes important parts used to ensure the safety of players and bystanders.
Operating the machine while these “important parts for ensuring player and bystander safety” are
broken, damaged or deteriorated, or with defective installation may result in an injury to the players
or bystanders. If you discover an abnormality, replace the affected part immediately. To order parts,
contact your distributor.

@ Dust accumulating on the power cord plug may resultin afire. Inspect the plug regularly and remove
any dust.

@ Fully insert the power cord plug into the outlet. Poor contact may generate heat and result in a fire
or burns.

@ Damage to the power cord may result in a fire, electric shock or electrical leakage. Be sure to observe
the following.

» Keep the power cord away from heaters. ¢ Do not bundle the power cord.

Do not twist the power cord. » Do not place objects on the power cord.
Do not forcibly bend the power cord. ¢ Do not allow the power cord to be caught
« Do not alter the power cord. between the machine and other devices or
Do not pull the power cord. (Always unplug the wall.

by holding the plug and not the power cord.) ¢ Do not do anything else that might damage
the power cord.

@ Do not expose the power cord and power cord plug to water. It may result in electric shock or
electrical leakage.

@ Do not touch the power cord plug with wet hands. It may result in electric shock.

@ The power capacity of the machine is AC 120 V (or 220 V), maximum current consumption 3 A. To
prevent fire and electric shock, use indoor wiring that conforms to these power supply specifications.

@ Use a power supply voltage range of AC 110 V to 130 V (or 210 V to 230 V). Using a voltage outside
this range may result in a fire or electric shock. However, to ensure that the machine operates in the
optimum condition, keep the voltage at AC 120 V (or 220 V) as much as possible.

@ To ensure safe use of the machine, be sure to perform the pre-operation inspection (See “7-4 Pre-
operation Inspection” on page 35.) and service (See “8B Service” on page 109.). Omitting these
inspections or service may result in an accident.

@ Use the consumables and service parts (including screws) that are specified by NAMCO BANDAI
Games Inc. To order parts, contact your distributor.

@ Do not modify the machine without permission. Do not perform any operations that are not described
in this Operation Manual. Modifying the machine may create unforeseen hazards.

@ If you decide to transfer ownership of this machine, be sure to provide this Operation Manual with
the machine.

from www.Manualslib.com manuals search engine

2/5/2013 7:41:25 AM N


http://www.manualslib.com/

Downl oad%d

M259_01_EN.indd 3

®

(NN (W

1. Safety Precautions -Be sure to read to ensure safe operation-

1-4  Machine Warning Labels

/AN\WARNING

@ The warning labels attached to the machine contain important information for ensuring safety. Be
sure to observe the following.
< To ensure that the warning labels attached to the machine are always clearly visible, install the
machine in an appropriate location with ample illumination and keep the labels clean at all times.
Make sure that the labels are not hidden by other machines or objects.
Do not remove or alter the warning labels.
« If a warning label becomes excessively dirty or damaged, replace it with a new one. To order

WARNING CAUTION
AVFE AT

jage in the following,

{\ﬁxﬁ-lliél m,c :
Warning sticker Goal (blue)
Part No.: 461-768

\

jury, please refrain from the following:

warning labels, contact your distributor.
’/ How to hold the malle\l

A\VARNING I

refrain from the following:

pucks that off balance.

Ee.ped| .
=

Warning sticker Goal (red)
Part No.: 461-769

ject from the

from www.Manualslib.com manuals search engine

EESEUSEEEEEE -

®

sjaqe Bulusep sulyoe / suonneasid Aages [eantid

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

2/5/2013 7:41:25 AM N


http://www.manualslib.com/

/T T [ [ ® (NN (W

Downl oad%d

1. Safety Precautions -Be sure to read to ensure safe operation-

ACAUTIQN
F B

*Pucks may fly so avoid putting
your hands or face near.

To Supervisor
* Always accompany your children.
*Pucks may fly so avoid putting

your children’s hands or face near. || - Cjtjon sticker Do Not Approach Net
‘‘‘‘‘ Part No.: 461-771

[ A\ VARNING

To avoid an electrical shock and/or

° injury, be sure that the power is
- turned off before opening
— the service door. . . .
Only qualified personnel should Wammg sticker Service B (EXP)
attempt to service the game. Part NO.: 461-539

301412201

T

AWARNING .
2 &
To avoid an electrical shock and/or
injury, be sure that the power is .

turned off before opening

the service door.

Only qualified personnel should

attempt to service the game.
T

Warning sticker Service B (EXP)
Part No.: 461-539

4

M259_01_EN.indd 4 @
from www.Manualslib.com manuals search engine

2/5/2013 7:41:26 AM -


http://www.manualslib.com/

Downl oad%d

M259_01_EN.indd 5

®

f

1. Safety Precautions -Be sure to read to ensure safe operation-

(When transporting the side tower cabinet)

AWARNING
E &

When installing and
operating the machine

After installing the machine,
please remove this part by
reading the operation manual,
Otherwise, the customers
may get injured or turn over.

When moving
the machine
Before separating and
moving the machine, please
attach this part.
Otherwise, the machine may
be turned over.

Warning sticker Installation
and Transport

===, PartNo.:461-770

from www.Manualslib.com manuals search engine

0 WARNING
B &

When installing and

operating the machine

After installing the machine,
please remove this part by
reading the operation manual,
Otherwise, the customers
may get injured or turn over.

When moving
the machine

Before separating and
moving the machine, please
attach this part.
Otherwise, the machine may
be turned over.
R - 1P T

Warning sticker

Installation and Transport

Part No.: 461-770

[09]
o

FEEEEENEEEE

®

sjaqe Bulurepy aulyoep

[6uuooqsa|qnm_|_j[ 3pO 1581 j

2/5/2013 7:41:26 AM -


http://www.manualslib.com/

Downl oad%d

Table of Contents

Introduction
1. Safety Precautions -Be sure to read to ensure safe operation-
L-10 LEVEIS OF RISK ..ot
1-2 Definition Of “TECANICIAN" .......iviieeiieiiee bbbt 1
1-3 Critical SAfEty PrECAULIONS .........cuuivuieriesieiciicicici i 2
1-4 Maching WarniNgG LADEIS ........c.cveuiieiiiniiiitse bbb 3
2. SPECITICALIONS ...ttt 10
3. PACKAGE CONLENTS .....oovreseieieeietietieii bbb 13
4. Overall StruCtUre (Part NBMES).........ciuiiieiieiieiieiieieisee bbb 22
B INSTAIALION ... 24
B-1  INSLAllAtoN CONGITIONS ......cvueririaireeseieie ettt 24
5-1-1  Installation LOCAHIONS 10 AVOIL.........cevueuiririiieiireieieiei et 24
5-1-2  Play Zone for the Installed MAChIN. ..o s 25
5-2  Required Dimensions for the Delivery Route (Such as Doors and COrridors)..........ccnineeererereinenes 26
6. MOVING NG trANSPOITING ... cvucveiieieeieeieieeeieee et
6-1  Moving (On the Same Floor)
B2 TEANSPOMING. cv. vttt bR bbbt
6-2-1  Transporting Manually (Such as Carrying 0N SEAIIS) ..........ceerririrrnininrrneeeeere e 28
6-2-2  Loading and Unloading to and from a Vehicle ....
6-2-3  Transporting 0N @ VENICIE .......c.vviiieieiieiieici s
T OPBIALION ...ttt bbbt 32
7-1  People Who Should AVOIT PIAYING ........ccuevieriiiiieiiiiiiieisissississis s 33
7-2 Safety Precautions fOr PIAYING ........c..eiririiieiieiicsississi s 33
7-3  Important Parts for Ensuring Player and ByStander SAfELY .........cviveniniiiniseeesessessessssessssss s 34
T-4  Pre-0peration INSPECLION ......cuiierriiririiiiriieiiseistiesses e as bbb bbb s bbbttt 35
7-4-1  Safety Inspection Items (BEfOre POWET ON)...c..c.cvuiiiieiiiniieiisicsieisseisse st ssssns 35
7-4-2  Function Inspection Items (AftEr POWET ON).......ccvviieririirieiisisienessseisie s ssssss s ssssessessssessssns 36
7-5  Opening ANd ClOSING DOOFS ......cuvuierieriereeierieieeisessesssessessessesassess et essssssss st sesssss bbbt bbb aen 37
7-5-1  Opening and Closing the SEIECIOr DOOT ...t 37
7-5-2 Opening and Closing the CoiN BOX DOOK ..........couuuiiriuiiniieiiirieisieissseisis s 37
7-5-3  Opening and Closing the Goal (L) and (R) ASSEMDBIIES ...........oveiriiriiririnrirrcreeee e 38
7-6  Explanation of the Power Switch and Adjustment SWItChES ............cviirii s 39
7-6-1  TUMING the POWET SWITCH ON w...vviiiiiiciieieie e es 39
T-6-2  AQJUSIMENT SWILCNES. ...vvviiiiiieicieie et en 39
T-T  PlayiNg the GAME .....coiveveeiieiie et s bbbt s ettt 40
7-7-1  Starting the Game and GamE EN.........covieiiiiiiiieicss st sses 40
T-8  TESEIMOUE ... et 41
7-8-1  TeSt Item SEIECHON MOUE.........cvueierierieieieieis ettt 41
7-8-2  Score LED, Time LED and CirCle LED TESt.....ccviiiiieiecetcecs ettt sttt sttt st nins 42
7-8-3  Switch INPUt TeSE.......vvvene
7-8-4  Blower Fan ON/OFF Test and SenSOr CHECK ..o
7-8-5  Solenoid ON/OFF Test and SENSOr ChECK ..o
7-8-6 L Hopper Motor ON/OFF Test and Sensor Check
7-8-7 S Hopper Motor ON/OFF Test and Sensor Check
T-8-8 SOUNG TESE.....euiuiciscireieeet ettt bbb
7-8-9  Ticket Dispenser Test....
T-9  SOHING MO ..ot
7-9-1  Setting Item SEIECtON MOGE ........cvuiviiiiriiieeee e 51
6
M259_Contents_ENin6.indd 6 @

from www.Manualslib.com manuals search engine

2/5/2013 8:18:00 AM -


http://www.manualslib.com/

/T T [ [ ® (NN (W

Table of Contents

7-9-2 Number of coins per game
7-9-3  Number of plays per game

7-9-4  Big Bang MOUE PIAY tIME .....ovvveeiiieiiieiieicsie e bbb @
7-9-5  Normal Hockey MOTE PIAY tIME ......vvireiiieiriirieiireisieseise s ses 56 @
7-9-6  Mini puck supply frequency more/less setting for Big Bang MOGE...........cccvvieieienieinniesesseseeneins 57
7-9-7  3-puck setting for Normal Hockey Mode..... @
7-0-8  AACtBOM ONIOFF ..ottt oot oottt @
7-9-9  Mini puck 10w Warning ONJOFF ..ottt sttt
T-9-10  EITON 100 cvvoovveirviieiieieci st 61
(1) Number of Errors Saved in Error Log DiSplay MOUE ..........eeveeeeeeeeeeseeeeeeeeeeeeeeeeeeeee e eeeeeeeeeeeenesseeseseese 61
(2) Error Log Contents DiSplay MOGE ..........cuiiiiiiiieeeieneieiee e 62
7-9-11  Ticket DiSPENSEr USE SEIING......vvuevirerireiriiriseiireieiesiesssesseiesse st sesns 63
7-9-12  Number of TICKetS Pait 10 WINNET ........cvuiiiriiriiiiee st 64 @
7-9-13  NUMDBEr Of TICKELS PAI 10 LOSET .......uvuieieieiriiisiistisi ittt 65
7-9-14  Number of Tickets Paid in CASE Of @ TIE .....vueuiriiriiieiiiieissiei et 66
7-9-15  GAME MOUE SEHNG. ... cvureurerrirrieeseeeeet etttk 67
7-9-16  Return all settings to default Settings (fActory SEHNGS) .........werererrereereireineireineireirere e 68 @
7-10  Mini Puck Low Warning and Adding Mini PUCKS...........ccoiiicnese s 69

7-10-1  Mini Puck Low Warning
7-10-2  AdING MINTPUCKS ...vvviiiiiiicisiei bbb
T-11 DAllY CIEANING .v.vvvvveiirieeierieies et sse bbbt
7-11-1  Cleaning the Playing FIIU ..........ccerieiieiirieieieesese st 70
7-11-2  Cleaning the Goal Covers and COMET COVETS ........vivirireririieieseissessse e sessssessssssssessesessessssessesns 71
@ 7-11-3  Cleaning the Pucks and Mallets............c........ @
7-11-4  Cleaning the Signboard and Cover Panel
7-11-5  Cleaning the SIOPEU ATEAS .........cu et

8. Technician’s Manual - Must be performed by a technician -

BA. INSTAlAtION ANA ASSEIMDIY .......c.oviiiiiiiiiii bbb
8A-1  Number of Workers, Work Time and WOrk SPACE..........ccvuiiniinieissie s 74
8A-1-1 Number of Workers and Work Time
(1) NUMDBEE OF WOTKETS ..ottt sttt
(2) WOTK TIME oottt
BA-1-2  SECUMNG WOTK SPACE ......eeererereieeieiiii et ses s
BA2  ASSEMDIY ...ttt 75
8A-2-1  ASSEMBIING the TADIE ... 75
(1) Assembling the Table, Goals and COMMEr COVETS.........coueriieieerereree e 75
(2) INSEANING ThE NETS ...
(3) INStAllING the BIOWET FaN .....cuivieeiiiiiiiciee bbb
8A-2-2  LeVel AQJUSTET AQJUSIMENL.........eviieiiieieisiseeiet e
8A-2-3  Assembling the Side TOWEr ASSEMDBIY ........coveviieriiiiiiisiesiene s
8A-2-4  Installing the Light ASSEMDIY.........cieiiiieiiceicee s
8A-2-5 Installing the Side TOWET ASSEMDIY.........c.uriuieieieciirreireie e
8A-2-6  Preparing the PUCKS @and MAIELS ..ottt
8A-3  Connecting the POwer Cord and GIOUNG .............c.evieiiimrrirriisessesisessissississisi s
8A-4  Checks after INSTAllALION .........cc..cviiiiiii s
8A-5  Opening and ClOSING DOOFS .........vuuivrirrirrirsirieiieriesie s
8A-5-1 Opening and Closing the FIONt DOOIS ........cvieuiiemiinniiisisiesessens e
8A-5-2  Opening and Closing the Service Doors L and R ..
8A-5-3  Opening and Closing the REA PANEI ..........cccvieuiieiiiniiiisiseese s

[ﬁuuooqsamnou][ 3pO 1581 ]

7

_ M259_Contents_ENin6.indd 7 @ 2/5/2013 BA807AM |
Downl oad%d from www.Manualslib.com manuals search engine


http://www.manualslib.com/

/T T [ [ ®

Downl oad%d

Table of Contents

8A-5-4 Opening and Closing the Service Door

8B. Service - Must be performed by @ tEChNICIAN -.........c.oiiiii e
8B-1  INSPECHON QNG SEIVICE ......vueririreireeeieieiieise ettt
8B-1-1 Inspection ltems...........
8B-1-2  Cleaning the PUCK PathS...........coiiiiiicc e
(1) Cleaning the Insides of the Goal (L) and (R) ASSEMDIIES...........cvirimieiiiireirrrrreee e
(2) Cleaning the Rail (L) and (R) ASSEMDIIES..........criiririiriririisiisisie e
(3) Cleaning the Insides of the L and S Buckets (Hopper ASSEMDBIY) ........cvvvivirvininieinieiinnenessseeens
(4) Cleaning the Hopper Disks and Hopper Bottoms (Hopper Assembly) ...
(5) Cleaning the S SHAEr ASSEMDIY .......c.cviiiierieiiieiieiees et
8B-1-3  REMOVING JAMMEU PUCKS .......erireieiieiieiieieie sttt
(1) Inside the Goal (L) Or (R) ASSEMDIY ........curuiriiireireieeieieeieeiseisisese st
(2) In case of the rail (L)/(R) @SSEMBIY..........cuririiiriiiiesrieieissiser s
(3) Inside the Corner Rail (L) OF (R) ..o
(4) Inside the L or S Bucket (HOPPEr ASSEMDIY) .......vuvviiriiiiriiiisiieseseseeeees e
(5) Inside a Hopper Disk or Hopper Bottom (Hopper ASSEMDIY) ......cvvriinriniininieieseenesseeins
(6) In case of S ESCAlAtor ASSEMDBIY ........ccvviiriiiiieiiieiiiniessrs e
(7) In case of L ESCAlAtor ASSEMDIY ..ot
(8) In case of the SHAET ASSEMDIY .........cvviiririciiee s
8B-1-4  AAING BIG PUCKS.......cou ettt
8B-2  Error DiSplay (fOr TECHNICIANS)........vuurvurerrireiieiieiieiseiieiseiseessessesses sttt
8B-2-1 Display when an Error Occurs
8B-2-2  RESOIVING EITOIS ..ottt
8B-3  TIOUDIESNOOLING ....v.veveieii b
BB-3-1 OVl
8B-3-2  Tahle tOP ASSEMDBIY ....vvcvivieiiiiciiei e
8B-3-3 Goal (L) and (R) Assemblies....
8B-3-4  Rall (L) and (R) ASSEMDIIES ......cvvvevriieriiiiriiisisieisie sttt
8B-3-5  COIMASSEMDIY ...ttt
8B-3-6  HOPPEE ASSEMBIY ......vuiririrircireietie ettt
8B-3-7  SHABI ASSEMDIY ...
8B-3-8 S Escalator Assembly ...
8B-3-9 L ESCAIAIOr @SSEMDIY ......ouvriiririirictetie e
8B-3-10 SigND0Ard @SSEMDIY ......vvveiiiieiiieiiecseee bbb
8B-3-11 1IUMINALOr @SSEMDIY ...vvvvieeveiieiiieicien e bbb
8B-4  Removing, Installing and Replacing ASSEMBIIES aNd ParS.........cccoverierieiisiiiireisesesss s
BB-4-1 TaADIE ...t
(1) Removing and Installing the Goal (L) and (R) ASSEMDBIIES ..........cuiereierecireireireirerererese e
(2) Removing and Installing the Rail (L) and (R) ASSEMDBIIES ........covuierieieiiniireineireineise e
(3) Replacing the BIOWET FaN ........cciiiiiiiiieiie et
8B-4-2  Goal (L) and (R) ASSEMDIIES ......c..cvuererierieieiei e
(1) Replacing the Goal (L) and (R) Sensors (Photosensor Side) and (Photo-emitter Side) ...........c.cc.cveee. 141
8B-4-3  Rall (L) and (R) ASSEMDIIES ......cvuvveviiieiriiriseisinieiteis et 142
(1) Replacing the Rail (L) and (R) Sensors (Upper) and (MiddI€)..........cvvvererrininrniniesienenesseeenns 142
(2) Replacing the Rail (L) and (R) Sensors (Lower)
8B-4-4  Side tOWET SSEMIIY......vviveiviicisieicie e
(1) Removing and Installing the Side TOWEr ASSEMDIY ..o 145
(2) Replacing the Main PC BOAIT ........curureirerereieieseeiesiesisessssssssssss s sssss st sssssssssens 146
(3) Replacing the SWItching REGUIALON.............cviiiriirrrs e 148
(4) Replacing the SSR

8

M259_Contents_ENin6.indd 8

from www.Manualslib.com manuals search engine

2/5/2013 8:18:07 AM -


http://www.manualslib.com/

/T T [ [ ® (NN (W

Table of Contents

8B-4-5 Hopper assembly .........ccovvieriiennnn. @
(1) Replacing the L Hopper Motor @
(2) Replacing the L HOPPEr MOLOFr SENSOK ......c..cuuriuriuirrirreiiseieeseeiessessessessesessesssssssssssssssssssssssss s ssssssssens 154 @
(3) Replacing the S HOPPET MOTOT «........cuuruuiueiueiieieeeeseeeiseeesses ettt 155
(4) Replacing the S HOPPEr MOTOr SENSOT .........cvuriuieierieeiieieeeeieeie i 158 @
(5) Replacing the S Hopper Motor Driver PC Board .. ...159
8B-4-6  SHUAET ASSEMDIY ..ot 161 @
(1) Replacing the Stopper Solenoids (L) @nd (R).......eoverrrieireiiiesiessseiessesssessesessseesssessssssesesees 161
(2) Replacing the Stopper (L) and (R) SENSOIS ......c..vvieiirriiiieiieieesesssesssssssessssessssesesssessssessssessesssses 163
8B-4-7 S €SCAIAION ASSEMDIY......coviiviieiiieiciei e 164
(1) Replacing the S divider (L) and (R) OUHIEE SENSOTS .......oooovvvvorvereeseeseeeeeeeeeeeeeeeeeeeeseeseseeesesssssssssssssssssenees 164
8B-4-8 L €SCAIAION ASSEMDIY ..ottt 165
(1) Replacing the L divider SOIBNOIM ..........c.cveveiiririeieisrieesiese sttt 165 @
(2) Replacing the L diVIABT SENSOT............rierrrieiinrsessnssesssssesesssessssssssssssssssssssesssssssssssssssssssssssssseses 166
(3) Replacing the L divider (L) and (R) OUIEE SENSOIS.........cccviiririiiiniriiseississiseiseissiseiseiseiees e 167
8B-4-9  SiGNDOAIT ASSEIMDIY .......cvuvriiriiriicieree e 168 @
(1) Replacing the Time LED (Time LED PC BOAI)........cccuviirieriniinieniesisieissssssssssessssesssessesnees 168
(2) Replacing the Score LED (Score LED PC BOAI).......ccviueireriniinienneisissesssessssssssessssessssessessnnes 169
8B-4-10 Illuminator asSEMDBIY ........ccovverrevierieresnesesreineas
(1) Replacing the Circle LED
8B-4-11 Replacing the LED FIUOr@SCENt LIGNL ........cvuvueiriuieeiiriiriiireieeseeississississist st 173
9. Disposal .
@® 100 PAIES LIST....iuuiiiiiiiiiiiii bbb 176 @
L0-1  OVEIAIL iR 176
10-2  Table top assembly.. .. 178
10-3  CaDINEL (L) @SSEMDIY......ivivieiiiietiietiieiseseseesere ettt 180
10-4 GOl (L) BSSEMDIY 1vuvuviriiiieicieiete ettt 182
10-5  RAIN(L) @SSEMDIY ...o.vviviiciiriciicte ettt 184
10-6  Cabinet (R) @SSEMDIY ......uiuuiiriireieieis ittt 185
10-7  Goal (R) assembly...
10-8  RAIl (R) @SSEIMDIY ...
10-9  SidE TOWET @SSEIMBIY w...oovreriireriseeetieiee bbb 191
10-10  HOPPEE @SSEIMDIY ..ottt 194
10-11  SHACT SSEMDIY 1.vuvvvviiseiirieiietse ettt 198
10-12 S €SCAlAOr ASSEMIIY ..vvveivieiiiieiiieiiei bbb 200
10-13 L €SCAlAtOr ASSEMDIY ......ivivieiiiieiiieicese ettt 202
10-14  SIGNDOATT BSSEMDIY .....vvivvvieciiietiie ettt s st s s st 204
10-15  SWItCh PIAtE @SSEMDIY ..ottt 204
10-16  1HUMINAIOT ASSEMBIY .......cvuierrirrirrireiseisetie ettt 205
10-17  LIGNTASSEIMDIY ...vuvviiis it 206
T T T o 4 OSSPSR 207

[ﬁuuooqsamnou][ 3pO 1581 ]

9

- M259_Contents_ENin6.indd 9 @ 2/5/2013 8:18:08 AM -
Downl oad%d from www.Manualslib.com manuals search engine


http://www.manualslib.com/

| T T ® E 2 =m=n I

2. Specifications

AC 120 +10 V (50/60 Hz), AC 220 +10 V (50/60 Hz)

(1) Rated power supply
(2) Rated power consumption 310w
(3) Maximum current consumption 3A
(4) Cashbox capacity Approx. 200,000 yen (2,000 100 yen coins)
(5) Dimensions
1) When installed Width (W) 2,030 x Depth (D) 2,570 x Height (H) 2,170 [mm]

£
S
o
N~
—
N
[=]
2,570 mm
2) When disassembled
Table Width (W) 1,690 x Depth (D) 2,570 x Height (H) 1,350 [mm]
| |
S
S
o
Y9}
[=] ”
-
2,570 mm ‘ 1,690 mm
@ 2/5/2013 7:43:18 AM ‘ ‘

M259 02 EN.indd 1 . .
Download%d‘from Wwow M anudislib.com manuals search engine


http://www.manualslib.com/

L T T ® E 2 =m=n I

2. Specifications

Table top assembly Width (W) 1,490 x Depth (D) 2,080 x Height (H) 120 [mm] B
. (5
2 (s
o
2
.
"
,
Cabinet (L) assembly Width (W) 1,530 x Depth (D) 1,240 x Height (H) 840 [mm] -
12
w
o
8
C;:)):-
=
?

. S = e
(o]
T v U |
1,530 mm 1,240 mm
Cabinet (R) assembly Width (W) 1,530 x Depth (D) 1,240 x Height (H) 840 [mm]

(e m—— )

1,240 mm 1,530 mm

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

11

M259 02 EN.j

dd 1 . . 2/5/2013 7:43:52 AM
Download%d‘from Wworw M anud slib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T

2. Specifications

Side tower assembly

(6) Weight

(When the signboard is removed)
Width (W) 960 x Depth (D) 1,030 x Height (H) 1,700 [mm]

O

2,050 mm

Hopper assembly

960 mm

= g

530 mm

g g

880 mm

Side tower cabinet

1,030 mm

Width (W) 960 x Depth (D) 1,030 x Height (H) 2,050 [mm]

1,700 mm

)

i

520 mm

Width (W) 880 x Depth (D) 520 x Height (H) 530 [mm]

Width (W) 920 x Depth (D) 620 x Height (H) 2,050 [mm]

2,050 mm

1) When installed
2) When disassembled

12

Table
Side tower assembly

M259 02 EN.indd 1 . .
Download%d‘from oW M anud slib.com manuals search engine

Approx. 395 kg

Approx. 280 kg
Approx. 115 kg

Casters for transport

2/5/2013 7:43:54 AM ‘ ‘


http://www.manualslib.com/

L T T

Downl oad%d‘ fri

M259 03 EN.j

om Www.

3. Package Contents

The following items are included when this machine is shipped.

(1) Side tower cabinet

(2) Cabinet (L) assembly

(3) Cabinet (R) assembly

(4) Table top assembly

(5) Hopper assembly

(6) Center guard

(7) Side net

(8) Light Assembly

Width (W) 920 x Depth (D) 620 x Height (H) 1,710 [mm]
Weight 85 kg

Width (W) 1,540 x Depth (D) 1,240 x Height (H) 780 [mm]
Weight 130 kg

Width (W) 1,540 x Depth (D) 1,240 x Height (H) 780 [mm]
Weight 115 kg

Width (W) 2,100 x Depth (D) 1,520 x Height (H) 160 [mm]
Weight 100 kg

Width (W) 950 x Depth (D) 570 x Height (H) 360 [mm]
Weight 30 kg

Width (W) 1,650 x Depth (D) 700 x Height (H) 70 [mm]
Weight 8 kg

Width (W) 1,240 x Depth (D) 1,130 x Height (H) 160 [mm]
Weight 20 kg

Width (W) 1,370 x Depth (D) 440 x Height (H) 320 [mm]
Weight 16 kg

@ Make sure that all the items below are contained in the product package.
@ If any items are missing, contact your distributor.

Shusislib.com manuals search engine

] !

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

13

2/5/2013 7:45:53 AM ‘ ‘


http://www.manualslib.com/

L T T

3. Package Contents

(1) Side tower cabinet

@ Package contents

No. Name Specification Qty.
® 1 [Operation Manual (this manual) & 1
2 |Service key S’?/ 2
3 |Torxwrench T25, for M5 /\ 1

14

M259 03 E

Downl oad%d‘ froff wiw Manuaslib.com manuals search engine

2/5/2013 7:46:01 AM ‘ ‘


http://www.manualslib.com/

Downl oad%d‘ fri

M259 03 EN.j

om Www.

3. Package Contents

(2) Cabinet (L) assembly

@ Package contents

No. Name Specification Qty.
1 |Service key 2
2 | Goal (R) assembly 1
. ®
3 |Ralil (L) assembly 1
4 |Rail (R) assembly 1
5 |Signboard 1

6 | Goal cover (RED)

7 | Goal cover (BLUE)

8 Corner cover

Four types: (Red ¢ L),
(Red ¢ R), (Blue ¢ L), (Blue * R)

4 types

9 [Mallet @ 4
10 |Big puck < 100
11 | Mini puck (Pink, orange, green: 100 each) e 300

[6u!1ooqsa|qnm_|_][ 3pO 1581 ]

Shulislib.com manuals search engine

15

2/5/2013 7:46:01 AM ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

3. Package Contents

(3) Cabinet (R) assembly

16, 17,18
4,12,13

1,515
2,6t011, 14
@ Package contents
No. Name Specification Qty.
1 |Service key @’?/ 2
@& 2 [Screws See “@ List of screws” on page 20. 1 set @&

3 | Goal (L) assembly 1
4 Blower fan 1
5 | Cash box key @’9 2
6 | Side wall 2
7 | Side tower bracket (L) 1

8 | Side tower bracket (R) 1

9 | Center guard bracket (A) E‘ii 1

16

M259 03 EN.j

dd 1 . . 2/5/2013 7:46:02 AM
Download%d‘from Wwww M anudislib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

|| T ] ® [N (W

3. Package Contents

No. Name Specification Qty.

10 | Center guard bracket (B)

11 | Triangle bracket

12 | Blower bracket (L)

~~~ G

13 [Blower bracket (R)

14 [Hopper wall

15 | Selector door key

CASHFLOW selector option

16 1
cable
17 CASHFLOW counter option 1
cable
18 [ Ticket dispenser option cable 2
(4) Table top assembly
/ 1
SR
o
=
g
@ Package contents N J
— ( )
No. Name Specification Qty. g
&
&
1 | Table top assembly 1 g
£
—

17

M259 03 EN.j

dd 1 . . 2/5/2013 7:46:03 AM
Dovvnload%d‘from Wwww M anud slib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T

Downl oad%d‘ fri

18

M259 03 EN.j

om Www.

3. Package Contents

(5) Hopper assembly

@ Package contents

No. Name Specification Qty.
1 [Hopper assembly 1
(6) Center guard
/ 1
@ Package contents
No. Name Specification Qty.
1 | Center guard unit 1

Shusislib.com manuals search engine

2/5/2013 7:46:04 AM ‘ ‘


http://www.manualslib.com/

Downl oad%d‘ fri

M259 03 EN.indd 1 . .
Shullslib.com manuals search engine

om Www.

3. Package Contents

(7) Side net

@ Package contents

/No.lto4
\

~~~ G

No. Name Specification Qty.
1 |[NetLframe (L) 1
2 Net L frame (R) 1
3 [NetSframe (L) 1
4 |NetSframe (R) 1
(8) Light Assembly
/ No.1to4
@ Package contents
No. Name Specification Qty.
1 |LightarmL w 1
2 Light arm R ( 1
3 |Light frame unit % 1
>
4 |Connector cover 1

[6u!1ooqsa|qnm_|_][ 3pO 1581 ]

19

2/5/2013 7:46:04 AM ‘ ‘


http://www.manualslib.com/

L T T

Downl oad%d‘ fri

20

M259 03 EN.j
om WwWw.

3. Package Contents

@ List of screws (included with the cabinet (L) assembly)

No. Name Specification Qty.
Phillips hexagon socket head
B1 |bolt (with flat and spring M8x35 W 10
washers)
B2 [Button head bolt M5x16 Q@ 5
B3 [Button head bolt M5x35 @W 4
B4 |Button head bolt M6x16 W 3
B5 | Bution head bolt Mx25 @sﬁi@ 12
B6 |Button head bolt M6x40 Qj\jﬁﬁﬁﬁ 14
B7 |Button head bolt M6x50 @@@ 18 ®
D
B8 | Flange socket bolt M5x10 8
1z
B9 [Flange socket bolt M5x16 Lz \“‘“\‘ 6
2
<SP
B10 |Flange socket bolt M5x30 2) \\\\““\ 4
@2
s
B11 |Flange socket bolt M5x35 2 ‘\\\\““\ 2
&
»
B12 |Flange socket bolt M6x20 @w\“‘ 12
Z
B13 | Torx bolt M5x8 @ 4
B14 | Torx bolt M5x12 @ 8

Shualslib.com manuals search engine

2/5/2013 7:46:05 AM ‘ ‘


http://www.manualslib.com/

3. Package Contents

No. Name Specification Qty. @
B15 |Torx bolt M5x16 @@ 12 %
B16 Hex nut with flange M5 3 @
(7
B17 |Torx bolt M5x20 @ 4
B18 | Countersunk cap bolt M5x35 Q\‘\\\\“‘“ 2 @
B19 |Square washer M8 10
\/
B20 | Spring washer M6 & 6 o)
2
&
(]
g
B21 |Flat washer M5 13 2
>3
@ 7
B22 |Flat washer @24 for M5 4
B23 | Flat washer M6 23
B24 |Flat washer 216 for M6 14
Phillips pan head screw (with S
B25 M4x10 V4 5
flat and spring washers) @
B26 |Flat washer a7x24 4
H
B27 | Flange socket bolt M6x16 6’%“\ 2

M259 03 EN.j

Dovvnload%d‘from Wivw Maualslib.com manuals search engine

21

2/5/2013 7:46:05 AM ‘

[6u!1ooqsa|qnm_|_][ 3pO 1581 ]



http://www.manualslib.com/

I [ [ [ ® - EEE

4. Overall Structure (Part Names)

M Overall

Score LED (Score LED PC hoard)

Time LED (Time LED PC board)

|_— lluminator assembly

Mini puck stock area

LED Fluorescent Light

Circle LED

—_—

| ‘)J/L%W Sgnbi%ver panel
)

\ .
Mini puck stock area Light Assembly et L
Big puck (L puck .t Center guard
[ - NetS
Mini puck (S puck) - Front door

il

i\
i\
\ \

Corner cover

Cabinet (R) assembly > Taple

Cabinet (L) assembly

Level adjuster

Blower fan
\

22

‘ M259_04_EN.indd 22 _ . ® 2/5/2013 7:47:45 AM ‘
Downl oad%d from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

Dowﬁd%d‘

4. Overall Structure (Part Names)

B Overall (back and interior)

Side tower assembly

Rear panel

\ :

Goal (R) assembly — | '

Service door R

power switch

Service door

Cord box assembly and

Corner rail (R)
Rail (R) assembly

-
L escalator assembly

S escalator assembly

Service door L

Main PC board

s

Rail (L) assembly

| )
Corner rail (L)

M259_04_EN.indd 23 )
from www.Manualslib.com manuals search engine

= R

®

(seweN 1ed)

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

23

2/5/2013 7:47:53 AM ‘ ‘


http://www.manualslib.com/

L T T ®

Downl oad%d‘ fri

24

M259 05 EN.j
om Www.

5.

5-1

Installation

/A\WARNING

@ Install the machine according to the instructions in this Operation Manual. Failure to follow these
instructions may result in a fire, electric shock, injury or malfunction. (See “8A Installation and
Assembly” on page 74.)

@ Install the machine securely by using the level adjusters. Unstable machine installation may result
in an accident or injury. (See “8A-2-2 Level Adjuster Adjustment” on page 90.)

@ Fully insert the power cord plug into the outlet. Poor contact may generate heat and result in a fire
or burns.

@ Be sure to install the ground wire. Failure to install the ground wire may result in electric shock in
the event of electrical leakage. (See “8A-3 Connecting the Power Cord and Ground” on page 106.)

Installation Conditions

5-1-1 Installation Locations to Avoid

/AN\WARNING

@ The machine is designed for indoor use. Do not install the machine outdoors. Also, never install the
machine in the following locations.
¢ Alocation exposed to direct sunlight
¢ Alocation exposed to rain or water leaks
¢ Adamp location
¢ Adusty location
* Alocation close to heaters
* Ahot location
¢ Anextremely cold location
¢ Alocation exposed to condensation caused by temperature differences
¢ Alocation that obstructs an emergency exit or fire extinguishing equipment
¢ An unstable location or a location exposed to vibration

v slib.com manuals search engine @

2/5/2013 7:55:05 AM ‘ ‘


http://www.manualslib.com/

Downl oad%d‘ fri

M259 05 EN.i

5. Installation

5-1-2  Play Zone for the Installed Machine

/N\ CAUTION

@ Create a play zone around the machine so that players do not bump into bystanders or passersby.

@ Leave a space of 100 cm or more between the machine and the wall or other
machines so that parts can be removed when performing service work.

@ A ceiling height of 2 m 10 cm or more is required.

100 cm or
more

Play zone

100 cm or
more

Play zone

270 cm or
more

= R

460 cm or more

Shualslib.com manuals search engine

om Www.

[ﬁuuoousamnou_j[ apOp 1881 j

25

2/5/2013 7:55:15 AM ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

5. Installation

5-2  Required Dimensions for the Delivery Route (Such
as Doors and Corridors)

Entranceways and the delivery route must be larger than the dimensions noted below.

@Table
Width (W) 2,570 x Depth (D) 1,690 x Height (H) 1,350 [mm]
Weight 280 kg

In addition, the table can be disassembled as follows. (Condition when shipped from the factory)
« Table top assembly
Width (W) 2,080 x Depth (D) 1,490 x Height (H) 120 [mm]
Weight 95 kg
« Cabinet (L) assembly (without net L and S)
Width (W) 1,530 x Depth (D) 1,240 x Height (H) 840 [mm]
Weight 85 kg
« Cabinet (R) assembly (without net L and S)
Width (W) 1,530 x Depth (D) 1,240 x Height (H) 840 [mm]
Weight 75 kg

@Side tower assembly
Width (W) 960 x Depth (D) 1,030 x Height (H) 2,050 [mm]
Weight 115 kg

The side tower assembly can be further disassembled as follows. (Condition when shipped from the factory)
@ * Side tower cabinet @
Width (W) 920 x Depth (D) 620 x Height (H) 1,700 [mm]
Weight 90 kg
 Hopper assembly
Width (W) 880 x Depth (D) 520 x Height (H) 530 [mm]
Weight 25 kg

26

M259 05 EN.j

dd 2 . . 2/5/2013 7:55:16 AM
Download%d‘from Wwww M anuaislib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

Dowﬁd%d‘

_____"IEEEN

B !

6. Moving and transporting

@ Do not leave the machine on a slope. It may fall over or result in an accident.

/N\WARNING

6-1 Moving (On the Same Floor)

‘NOTICE

M259_06_ENin6.indd 27 .
from www.Manualslib.com manuals search engine

@ Move the machine carefully to avoid damaging it.

@ Do not exert force on the plastic parts when moving the machine.

@ When moving the machine, be sure to raise the level adjusters to their highest level.
@ Be sure to turn off the power switch before starting work.

@ Handle the power cord carefully.

SEEEVEN "UEEE

(10014 auweS 8 uQ) BUIno}y / (SI0pILIO pue $I00Q St Yang) ainoy AlaAijsq au) 1o} suoisuawiq painbay

[6u!1oousa|qnm_|_][ apOp 1581 ]

27

@ 2/5/2013 8:04:27 AM ‘ ‘


http://www.manualslib.com/

| T T ®

Dow@d%d‘

6. Moving and transporting

6-2

28

M259_06_ENin6.indd 28

from www.Manualslib.com manuals search engine

Transporting

6-2-1 Transporting Manually (Such as Carrying on Stairs)

/A\WARNING

@ Before transporting the machine manually, be sure to disassemble it into the table and side tower
assembly, and disassemble the hopper assembly from the side tower assembly for easier carrying.
Straining yourself by attempting to transport the fully assembled machine may result in an accident
or injury.

@ Disassemble the table in accordance with the delivery route. (See “5-2 Required Dimensions for the
Delivery Route (Such as Doors and Corridors)” on page 26.)

@ When transporting the machine by hand, be sure to use the following number of people. Straining
yourself may result in an accident or injury.

* Table (280 kg): 12 people or more « Side tower cabinet (excluding the hopper
assembly: 90 kg): 4 people or more

O ==0
@ | K@§
@)= O

» Hopper assembly (25 kg): 2 people or more

TefEle

el

2/5/2013 8:04:39 AM ‘ ‘


http://www.manualslib.com/

|
!

6. Moving and transporting

/N\WARNING

@ When transporting the machine by hand, be sure to use the following number of people. Straining
yourself may result in an accident or injury.

[When the table is disassembled]

* Table top assembly (95 kg): 4 people or more « Cabinet (L) assembly (85 kg): 4 people or
—_— more

 Cabinet (R) assembly (75 kg): 4 people or

@ -

T
I

A i

» Goal (L) assembly (17 kg): 2 people or more i B §

» Goal (R) assembly (17 kg): 2 people or more

@ @ Do not subject the machine to impact while lowering it.

, = EPERFEPERERERE

[6u!1oousa|qnm_|_][ apOp 1581 ]

29

‘ M259_06_ENin6.indd 29 . @ 2/5/2013 8:04:41 AM ‘
Downl oad%d from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

| T ® H mse

6. Moving and transporting

6-2-2 Loading and Unloading to and from a Vehicle

/A\WARNING

@ When using a forklift to transport the machine, observe the following. Failure to observe the following
instructions may result in an accident, such as the machine falling over.
» Be sure to insert the fork into the specified positions.
» Make sure that the machine is balanced properly during transportation.

Fork sticker

Fork position

Fork sticker

Fork position

@ Do not subject the machine to impact while lowering it.

30

‘ M259_06_ENin6.indd 30 . @ 2/5/2013 8:04:42 AM ‘
Downl oad%d from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

| T ® (NN (W

6. Moving and transporting

6-2-3 Transporting on a Vehicle

/A\WARNING

@ When transporting the machine on a vehicle, secure the machine firmly so that it does not move
during vehicle transport. Failure to secure the machine may result in an accident.

@ Do not subject the machine to impact while lowering it.

@ Remove any pucks from inside the side tower cabinet when transporting the
machine.
@ When securing the machine with a rope, observe the following.
* Be sure to secure the machine with the rope or belt in the position shown in the
figure below.
« Place blankets or other shock absorbing material between the machine and the
rope or belt to protect the machine surfaces.
@ Place Styrofoam or other shock absorbing material between the machine and the
truck bed and any other equipment or items to protect the machine surfaces.
@ When transporting the machine in rainy weather, use a vehicle with a cargo cover,
a container truck, or similar vehicle to protect the machine from direct exposure to
rain.

Side tower cabinet

@ Blanket, etc.
Padding, etc.

, = EPERFEPERERERE

Cabinet (L) and (R) assemblies

Hopper assembly

- Styrofoam, etc.

Rope, etc.

Blanket, etc.

Table top assembly
Center guard, side net

[6ug1oousa|qnm_|_][ apOp 1581 ]

31

‘ M259_06_ENin6.indd 31 . @ 2/5/2013 8:04:43 AM ‘
Downl oad%d from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

L T T ®

Downl oad%d‘ fri

7. Operation

32

M259 07 E

in6.indd

/A\WARNING

@ Should an abnormality occur, turn off the power switch immediately to stop operations. Then, be
sure to disconnect the power cord plug from the outlet. Operating the machine while the abnormality
persists may result in a fire or accident.
@ Dust accumulating on the power cord plug may result in a fire. Inspect the plug regularly and remove
any dust.
@ Fully insert the power cord plug into the outlet. Poor contact may generate heat and result in a fire
or burns.
@ Before operating the machine, be sure to check that installation has been performed according to the
instructions and specified procedures (See “5 Installation” on page 24.) in this Operation Manual.
Failure to install the machine correctly may result in a fire, electric shock, injury or malfunction.
@ The warning labels attached to the machine contain important information for ensuring safety. Be
sure to observe the following. (For the warning label locations, see “1-4 Machine Warning Labels”
on page 3.)
< To ensure that the warning labels attached to the machine are always clearly visible, install the
machine in an appropriate location with ample illumination and keep the labels clean at all times.
Make sure that the labels are not hidden by other machines or objects.

« Do not remove or alter the warning labels.

« Ifawarning label becomes excessively dirty or damaged, replace it with a new one.
To order warning labels, contact your distributor.

@ To ensure safe use of the machine, be sure to perform the pre-operation inspection (See “7-4 Pre-
operation Inspection” on page 35.) and service (See “8B Service” on page 109.) described in this
Operation Manual. Omitting these inspections or service may result in an accident.

@ Due to the nature of this product, the mallets and pucks may get stolen. If possible,
install and operate the machine in a location where it can be observed by venue
staff.

@ Mallets and pucks may be left on the playing field after game play has finshed. In
these cases, return the mallets to the mallet holders, and place the pucks inside the
goals.

@ Caution players and bystanders not to place drinks or other items on the playing
field. In the event that drinks are spilled onto the machine by accident, wipe away
any liquid immediately.

ahtE &fib.com manuals search engine @

om Www.

2/5/2013 8:06:40 AM ‘ ‘


http://www.manualslib.com/

Downl oad%d‘ fri

M259 07 E

in6.indd

7. Operation

1-2

People Who Should Avoid Playing

/A\WARNING

@ To ensure the safety of players, be careful not to let the following types of people play. Otherwise,
this may result in an accident.
¢ People who disregard the warning labels attached to the machine

Safety Precautions for Playing

/A\WARNING

@ If you discover anyone behaving as follows, be sure to caution them. Otherwise, this may result in
an accident.
e Aperson other than the player in the play zone

@ Make sure that players do not perform the following actions, as this may cause pucks to fly out of
the machine and strike people or otherwise result in injury or an accident.
« Striking pucks with more power than is necessary
« Striking pucks while off-balance, leaning in or an otherwise unstable body posture
¢ Using items other than the supplied mallets and pucks

/\ CAUTION

@ Make sure that players do not perform the following actions, as this may resultin injury or an accident.
» Holding mallets by the circumference.

« Placing hands not holding a mallet in the playing field.
 Placing hands inside the goal holes.

@ Accessories such as necklaces and bracelets, neckties, wristwatches, small items in breast pockets
and other loose items may fall and enter the goals as a result of vigorous movements during game
play. Instruct players to remove these items before playing in order to prevent damage or an accident.
Otherwise, this may result in an accident.

&t §ib.com manuals search engine @

om Www.

[6u!100q59|qn04_|_][ apO 181 j Buike|d Jo) suonneaaid Aajes | Buike|d pIoAY pinoys oy ajdoad a @ a @ E a e @ @ D @ n 8

33

2/5/2013 8:06:48 AM ‘ ‘


http://www.manualslib.com/

L T T

Downl oad%d‘ fri

7. Operation

7-3  Important Parts for Ensuring Player and Bystander

Safety

contact your distributor.

/A\WARNING

@ This machine includes important parts used to ensure the safety of players and bystanders.
Operating the machine while these “important parts for ensuring player and bystander safety” are
broken, damaged or deteriorated, or with defective installation may result in an injury to the players
or bystanders. If you discover an abnormality, replace the affected part immediately. To order parts,

Side wall

Part No.: 731-448

This part is used to keep pucks
from flying out of the machine

Center guard

Part No.: 731-332

This part is used to keep pucks
from flying towards the opponent’s
side during game play.

during game play. \

Net S
i it s o e pck ] o=
is part is used to keep pucks \
from flying out of the machine == O
BN )

during game play. \ / k.

34

M259 07 El
om Www.

in6.indd .
Wantal§ib.com menuals search engine

Net L

Part No.: 731-337

This part is used to keep pucks from flying
out of the machine during game play.

A

2/5/2013 8:06:49 AM ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

7. Operation

/-4 Pre-operation Inspection

Check the items below before starting machine operations. If there is an abnormality, resolve it by referring to
“8B-3 Troubleshooting” on page 130.

7-4-1  Safety Inspection Items (Before Power On)

/A\WARNING

@ Before operating the machine, check the following locations. This is required to prevent accidents
or injury.

(1) Are all warning labels in place? (See “1-4 Machine Warning Labels” on page 3.)
(2)  Are all warning labels legible? (See “1-4 Machine Warning Labels” on page 3.)
(3)  Are all level adjusters adjusted properly? (See “8A-2-2 Level Adjuster Adjustment” on page 90.)
(4) Is the specified play zone provided? (See “5-1-2 Play Zone for the Installed Machine” on page 25.)
(5) Isthe power cord laid out safely so that it will not cause players or other customers to trip over it?
(6) Is the power cord securely connected to the outlet and the power supply input of the machine? (See
“8A-3 Connecting the Power Cord and Ground” on page 106.)
) Is the power cord plug free from dust?
) Are the mallets damaged?
) Are the mallet grips loose?
0) Are the net S, net L, center guard or side guards damaged? (See “7-3 Important Parts for Ensuring
@ Player and Bystander Safety” on page 34.)
(11)  Are the goal covers or corner covers damaged?
(12) Are the guide L or guide R damaged?

Inspect the following items after turning on the power switch. If you discover an abnormality, turn off the power
switch immediately to stop operations. Then, disconnect the power cord plug from the outlet and contact your
distributor.

) s any part of the power cord or plug abnormally hot?

4) Does touching the machine give a tingling electric shock?
) Is there a burning smell, abnormal noise or vibration?
) Is there any other abnormality or malfunction?

[6u!100qsa|qn04 1][ apO 181 ] uonoadsu uoneiado-aid / Kajes Jepueishg pue Jake|d Burinsu3 Joj sped Juenodwy a @ a @ E a e @ @ @ @ n 8

35

M259 07 ENin6.indd

. 2/5/2013 8:06:49 AM
Download%d‘from worw Manual $ib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T ®

Downl oad%d‘ fri

7. Operation

36

M259 07 E

in6.indd

7-4-2  Function Inspection Items (After Power On)

Check the lights. (Do the score LED, time LED and circle LED light up?)
(See “7-8-2 Score LED, Time LED and Circle LED Test” on page 42.)
Check the switch inputs.

(See “7-8-3 Switch Input Test” on page 43.)

Check the blower fan.

(See “7-8-4 Blower Fan ON/OFF Test and Sensor Check” on page 45.)
Check each solenoid.

(See “7-8-5 Solenoid ON/OFF Test and Sensor Check” on page 46.)
Check the L hopper motor operation.

(See “7-8-6 L Hopper Motor ON/OFF Test and Sensor Check” on page 47.)
Check the S hopper motor operation.

(See “7-8-7 S Hopper Motor ON/OFF Test and Sensor Check” on page 48.)
Check the audio. (Is sound produced by each speaker?)

(See “7-8-8 Sound Test” on page 49.)

Check the mini pucks. (Are there ten mini pucks in each of the mini puck stock areas on the right and
left?)

(See “7-8-7 S Hopper Motor ON/OFF Test and Sensor Check” on page 48.)

antE ib.com manuals search engine @

om Www.

2/5/2013 8:06:50 AM ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

7. Operation

7-5  Opening and Closing Doors

7-5-1  Opening and Closing the Selector Door

Use the supplied selector door key to open the selector door.

Selector door
To close the door, perform the procedure in reverse.

7-5-2  Opening and Closing the Coin Box Door

Use the supplied cash box key to open the coin box door.

s100Q Buiso| pue Buiuado a @ a @ a a e @ @ @ @ E 8

Coin box door

Cash box

To close the door, perform the procedure in reverse.

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

37

M259 07 ENin6.indd

7 . 2/5/2013 8:06:50 AM
Download%d‘from worw Manual §ib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

7. Operation

7-5-3  Opening and Closing the Goal (L) and (R) Assemblies

The description below explains how to open and close the (L) side. Follow the same procedure to open and
close the (R) side.

Use the supplied service key to unlock the lock ((D) on the left side of the goal (L) assembly,
and then remove the service key from the lock.

Insert the removed service key into the lock () on the right side of the goal (L) assembly, unlock
the lock, and then open the goal (L) assembly.

L ——
.

sl
.

.
“

[ e —
Nuawe
ARRRR:

@

To close the door, perform the procedure in reverse.

38

M259 07 ENin6.indd .
Download%d‘from Wwivw. M el §tb.com manuals search engine @

2/5/2013 8:06:50 AM ‘ ‘


http://www.manualslib.com/

Downl oad%d‘ fri

M259 07 El
om Www.

Waita1§lb.com manuals search engine

anu

7. Operation

7-6

Switches

7-6-1

Turning the Power Switch On

Power switch

‘NOTICE

7-6-2

Explanation of the Power Switch and Adjustment

@ After completing the installation work, turn on the power switch.

@ When turning the power switch on and off, wait 30 seconds or more between
operations. Do not turn the power switch on and off needlessly. It may corrupt the

contents of the backup memory.

Adjustment Switches

The adjustment switches are located inside the selector door.

-

Service button (red)

@ Select switch

( -—? Audio volume

Act button (yellow)

66
® ©

Act button (blue)

® Enter button (green)
@ Test switch
®

Selector door

J

Select switch
In Test mode, flip this switch up or down to select an
item or setting (numerical value).

Audio volume

This adjusts the speaker volume.

Turn counter-clockwise to decrease the volume.
Turn clockwise to increase the volume.

Test switch

Set this switch to ON to enter Test mode. This is used
to test each part of the machine, such as the switch
input test, in the Test mode. (See “7-8 Test Mode” on
page 41.)

Service button (red)
Press this button to increase the credit count without
operating the coin counter.

Enter button (green)
After selecting an item or setting (numerical value)
with the Select switch, press this button to enter or
execute the selection.

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

39

SaUoUMS JusWISNIPY PUR Y2)IMS Jamod ay) Jo uoneue|dx3 a @ a @ E a e @ @ @ @ n 8

2/5/2013 8:06:51 AM ‘ ‘


http://www.manualslib.com/

L T T ®

Downl oad%d‘ fri

7. Operation

40

M259 07 E

7-7  Playing the Game

This machine is an air hockey game where players use mallets to hit pucks supplied automatically during the
set time into the opponent’s goal to score points.

The start sound is output, then a big puck is supplied to the playing field. At the same time, the time LED
blinks.

Players use the mallets to hit the big puck towards the opponent’s goal.

When the big puck enters a goal, 100 points are added to the score LED of the scoring player, and the
goal sound (ascending musical scale) is output three times from the speaker on the side where the goal

was scored.

Abig puck is supplied to the playing field on the side where the goal was scored.

20 mini pucks are supplied to the game all at once at random times during game play and toward the

end of game play.

When a mini puck enters a goal, 30 points are added to the score LED of the scoring player and the

goal sound (ascending musical scale) is output one time.

The countdown sound is output starting from 10 seconds before the game ends. When the end whistle
is output, the game ends and subsequent goals are not added to the score.

*The number of mini puck supply times varies according to “7-9-4 Big Bang Mode play time”, “7-9-6 Mini
puck supply frequency more/less setting for Big Bang Mode” and the goal status during game play.

7-7-1  Starting the Game and Game End
(1) Insert a number of coins equal to the set game cost into the coin slot.
(2)  When the set time is exceeded, the game ends.
The set time may be extended slightly depending on the number of mini puck supply times.
iahta Sib.com manuals search engine @

om Www.

2/5/2013 8:06:51 AM ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

7. Operation

7-8  Test Mode

The machine displays the test contents on the signboard that displays the score and timer.

7-8-1 Test Item Selection Mode

Use the supplied service key to open the selector door and set the Test switch to ON (slide the
switch upward) to enter the Test ltem Selection Mode. (See “7-6-2 Adjustment Switches” on page
39.)

Flip the Select switch up and down to select the item.

e B[S

Perform the test for each item.

After finishing all the tests, set the Test switch to OFF.

NOTICE @ Before setting the Test switch to OFF, make sure that there are ten mini pucks in
each of the mini puck stock areas on the right and left.

i
BN H

[tem name
ltem . . Reference
(Display in Test ltem ltem
order age
d

Selection Mode)

1 L E d Score LED, Time LED and Circle LED Test Page 42

2 5 ] ’—' Switch Input Test Page 43

3 F H ’—' Blower Fan ON/OFF Test and Sensor Check Page 45

4 5 | Solenoid ON/OFF Test and Sensor Check Page 46
0L d

5 L H D P L Hopper Motor ON/OFF Test and Sensor Check Page 47

6 5 H D P S Hopper Motor ON/OFF Test and Sensor Check Page 48

7 S ’—' d Sound Test Page 49

Ticket Dispenser Test
8 D’ ] 5 * This is displayed only when the ticket dispenser use setting is “on”. | Page 50
(See “7-8-9 Ticket Dispenser Test” on page 50.)

PO 1S3L

4
=
o
c
=2
@
%)
=
o
S
=.
=]

Q@

41

M259 07 ENin6.indd

il . 2/5/2013 8:06:51 AM
Dovvnload%d‘from Wworw Manual Sib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T

Downl oad%d‘ fri

7. Operation

42

M259 07 El
om Www.

in6.indd

anu

7-8-2 Score LED, Time LED and Circle LED Test

Model Version

LEd 2L0 |

:}@
@
= B

@:}

/
J 1\

|

Score LED

Time LED

Test item selection display (Score LED, time LED and circle LED test)

In this Test ltem Selection Mode, “LEd" is displayed in the left side score LED. The “model (1-digit
number)” and “version (one alphabet character + 2-digit number)” are displayed in the right side

score LED.

The model is indicated by a number, and has the following meaning.

Model No.

2

Model contents

Foreign

Press the Enter button (green) to start the test as follows.

(1) Numbers are displayed in the score LED, switching repeatedly in order of 0, 1, 2, 3, 4, 5, 6,

7,8and 9.

(2) The time LED switches repeatedly in the order of all off, (9 only lighted, ® and ® only
lighted, ..., all lighted.
(3) The circle LED (illuminator assembly) switches repeatedly in the order of lighted red, green,

blue, light blue, purple, yellow, white, and off.

Press the Enter button (green) again to return to the Test Item Selection Mode.

A &fib.com manuals search engine

2/5/2013 8:06:52 AM ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

7. Operation

7-8-3  Switch Input Test

5 ' n Score LED

@ \ Time LED

Test item selection display (Switch input test)

In this Test Item Selection Mode, “Sin” is displayed in the left side score LED.

== [ EREE

®
®

PO 1S3L

4
=
o
c
=2
@
%)
=
o
S
=.
=]

Q@

43

M259 07 ENin6.indd

. 2/5/2013 8:06:53 AM
Download%d‘from worw Manual Sib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

7. Operation

Press the Enter button (green). The following test display appears.

’_, i-' ’_, ’_, Score LED
cold bl
0] Q@ —= |
/® Time LED

@@@@@\
77N

Switch input test display

@ The coin switch counter value (two digits) is displayed in the left side score LED. The right
side displays the bill counter input count (two digits).
(1) The value counts up each time there is switch input.
(2) The value returns to 00 after 99.
@ The time LED displays the switch input states as follows.
(ON: Lighted, OFF: Off)
@ LED No. Switch name @&
Service button (red)

Enter button (green)

Selector switch UP
Selector switch DOWN

Act button (yellow)
Act button (blue)
COIN

Bill counter input signal

©®|0eO|®®E|o

Not used

Press both the Service button (red) and the Enter button (green) at the same time to return to
the Test Item Selection Mode.

44

M259 07 ENin6.indd

. 2/5/2013 8:06:53 AM
Download%d‘from worw Manual ib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

Downl oad%d‘ fri

M259 07 El
om Www.

in6.indd

anu

Test item selection display (Blower fan ON/OFF test)

In this Test Item Selection Mode, “FAn” is displayed in the left side score LED.

The time LED displays the sensor states as follows.
(ON: Lighted, OFF: Off)

® E  man s
7. Operation
i
7-8-4  Blower Fan ON/OFF Test and Sensor Check [ 2 ]
(8
[uffm — =
Score LED
(N
. (6
m (D © e—
®© @\ Time LED
/ @5 © \
/ |\ (s
-
(1
%

LED No. Sensor name Reference page
@ Rail (L) sensor (lower) Page 144
@ Rail (L) sensor (middle)

Page 142

©) Rail (L) sensor (upper)
@ Goal (L) sensor Page 141
®
® Goal (R) sensor Page 141
@ Rail (R) sensor (upper

®) (upper) Page 142
Rail (R) sensor (middle)
© Rail (R) sensor (lower) Page 144

Press the act button (yellow) to control the blower fan ON and OFF. ON:“on” is displayed in the
right side score LED, OFF:Nothing is displayed in the right side score LED.

A dib.com manuals search engine

PO 1S3L

4
=
o
c
=2
@
%)
=
o
S
=.
=]

Q@

45

2/5/2013 8:06:53 AM ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

7. Operation

7-8-5 Solenoid ON/OFF Test and Sensor Check

' Score LED
Sol

3 @ \ Time LED

Test item selection display (Solenoid ON/OFF test)

In this Test Item Selection Mode, “SoL" is displayed in the left side score LED.

The time LED displays the sensor states as follows.
(ON: Lighted, OFF: Off)

LED No. Sensor name Reference page
® ® ®
@ Stopper sensor (L) Page 163
®
@
® L divider sensor Page 166
®
@
Stopper sensor (R) Page 163
©)

Press the act button (yellow) to control the L divider solenoid ON and OFF, and press the act button
(blue) to control the S stopper solenoids (L) and (R) ON and OFF. The L divider solenoid ON:“Lon”
is displayed in the right side score LED, The Stopper solenoid ON:“Son”, Both ON:“LSon”, Both
OFF:Nothing
* Each solenoid automatically turns off 3 seconds after it is turned on.

@ Before setting the Test switch to OFF, make sure that there are ten mini pucks in
each of the mini puck stock areas on the right and left.

46

M259 07 ENin6.indd

. 2/5/2013 8:06:54 AM
Download%d‘from worw Manual Sib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

Downl oad%d‘ fri

M259 07 El
om Www.

in6.indd

anu

Test item selection display (L hopper motor ON/OFF test)

In this Test Item Selection Mode, “LHoP” is displayed in the left side score LED.

The time LED displays the sensor states as follows.

7. Operation
ol
7-8-6 L Hopper Motor ON/OFF Test and Sensor Check (2
(3
' — 5 )
Score LED
LHaoF
- (8
(D Q@ —=
®© @ Time LED
/ D e © \
/[ \ (o
-
(o
%

(ON: Lighted, OFF: Off)

LED No. Sensor name Reference page
@ L hopper motor sensor Page 154
@
©) L divider (L) outlet sensor
Page 167
@ L divider (R) outlet sensor
®
®
@
©)

®

Press the act button (yellow) to release a big puck from the L side, and press the act button
(blue) to release a big puck from the R side. “Lon” is displayed in the right side score LED while
releasing the big puck from the L side, “ron” from the R side, and nothing after the big puck is

released.

@ Even when the machine state is normal, the “L Hopper Idling Error (Err14)” may
occur when puck supply operation is performed immediately after installation is

complete. In this case, perform the test again.

A dfib.com manuals search engine

PO 1S3L

4
=
o
c
=2
@
%)
=
o
S
=.
=]

Q@

47

2/5/2013 8:06:54 AM ‘ ‘


http://www.manualslib.com/

L T T

Downl oad%d‘ fri

7.

Operation

48

M259 07 El
om Www.

in6.indd

anu

7-8-7 S Hopper Motor ON/OFF Test and Sensor Check

5HaF

Score LED

Time LED

Test item selection display (S hopper motor ON/OFF test)

In this Test Item Selection Mode, “SHoP” is displayed in the left side score LED.

The time LED displays the sensor states as follows.
(ON: Lighted, OFF: Off)

LED No. Sensor name Reference page
@ S hopper motor sensor Page 158
@
©) S divider (L) outlet sensor
Page 164
@ S divider (R) outlet sensor
®
®
@
©)

Press the act button (yellow) to release and add mini pucks. “on” is displayed in the right side
score LED while releasing and adding pucks, and nothing after the mini pucks have been added.

@ Even when the machine state is normal, the “S Hopper Idling Error (Err13)” may
occur when puck supply operation is performed immediately after installation is

complete. In this case, perform the test again.

@ Before setting the Test switch to OFF, make sure that there are ten mini pucks in
each of the mini puck stock areas on the right and left.

A dfib.com manuals search engine

2/5/2013 8:06:54 AM ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

7. Operation

7-8-8 Sound Test

Snd 1103

@ \ Time LED

Test item selection display (Sound test)

In this Test Item Selection Mode, “Snd” is displayed in the left side score LED.

ol

Press the act button (yellow) to play the speaker test sound from only the L side speaker, only
the R side speaker, and both the L and R side speakers, in that order. “on” is displayed in the
right side score LED during the speaker test, and nothing after speaker test.

== [ EREE

@ The sound volume (0 to 15) is displayed in the right side score LED.
* The sound volume (0 to 15) is displayed as a binary value in the time LED.

®

PO 1S3L

4
=
o
c
=2
@
%)
=
o
S
=.
=]

Q@

49

M259 07 ENin6.indd

. 2/5/2013 8:06:55 AM
Download%d‘from worw Manual Sib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T

Downl oad%d‘ fri

7.

Operation

50

M259 07 El
om Www.

in6.indd

anu

7-8-9  Ticket Dispenser Test

* This item is displayed only when the ticket dispenser use setting is “on”.

(See “7-9-11 Ticket Dispenser Use Setting” on page 63.)

Score LED

Time LED

Test item selection display (Ticket dispenser test)

In this Test Item Selection Mode, “diS” is displayed in the left side score LED.

The time LED displays the status of the following sensors.

(ON: lighted, OFF: off)

LED No.

Sensor name

Reference page

Ticket dispenser (L) ticket payout sensor

©®0eO|® e

Ticket dispenser (R) ticket payout sensor

Press the act button (yellow) to pay out one ticket from the L side, and the act button (blue) to
pay out one ticket from the R side. “Lon” is displayed in the right side score LED while the ticket
is being out from the L side, and nothing after the mini pucks have been added, “ron” from R

side, “Lron” form both L side and R side, and nothing when payout is finished.

A &fib.com manuals search engine

2/5/2013 8:06:55 AM ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

7. Operation

7-9  Setting Mode

The machine displays the setting contents on the signboard that displays the score and timer.

7-9-1  Setting Item Selection Mode

Use the supplied service key to open the selector door, and set the Test switch to ON (slide the
switch upward) while pressing the Enter button (green) to enter the Setting Mode. (See “7-6-2
Adjustment Switches” on page 39.)

Flip the Select switch up and down to select the item.
Press the Enter button (green) to enter the selected item.
Flip the Select switch up and down to select the setting value.

Press the Enter button (green) to return to the Setting Item Selection Mode.

B EADAN

After finishing all the settings, set the Test switch to OFF. Changed setting values are saved

when the Test switch is set to OFF.

*If the power switch is turned off before the Test switch is set to OFF, the setting values will not
be reflected.

~~ BRI R

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

51

M259 07 ENin6.indd

1 . 2/5/2013 8:06:55 AM
Download%d‘from Wworw Manual Sib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T

Downl oad%d‘ fri

52

M259 07 El
om Www.

7. Operation
It
ltem : e,m nam.e Reference
order (Display in Setting Item ltem ace
Selection Mode) .
1 C D ] ’—' Number of coins per game Page 53
2 P L H H Number of plays per game Page 54
3 b — P L Big Bang Mode play time Page 55
4 ’—' — P L Normal Hockey Mode play time Page 56
5 b = P E Mini puck supply frequency more/less setting for Big Bang Mode Page 57
6 7 ’D r- 3-puck setting for Normal Hockey Mode Page 58
(A [
7 H 5 ’—' d Attract BGM ON/OFF Page 59
8 P E ) H Mini puck low warning ON/OFF Page 60
9 E / Error log Page 61
L
10 ’,- D’ ] 5 Ticket dispenser use setting Page 63
r Number of tickets paid to winner
1 * This is displayed only when the ticket dispenser use setting is “on”. Page 64
[
(See “7-9-12 Number of Tickets Paid to Winner” on page 64.)
/ Number of tickets paid to loser
12 ’D ’q H { * This is displayed only when the ticket dispenser use setting is “on”. Page 65
(See “7-9-13 Number of Tickets Paid to Loser” on page 65.)
Number of tickets paid in case of a tie
" P H '__l E * This is displayed only when the ticket dispenser use setting is “on’. Page 66
(See “7-9-14 Number of Tickets Paid in case of a Tie” on page g
66.)
14 L D ’—' H Game mode setting Page 67
15 H d E F Return all settings to default settings (factory settings) Page 68
&t §ib.com manuals search engine @

2/5/2013 8:06:56 AM ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

7. Operation

7-9-2  Number of coins per game

coon il

@ \ Time LED

Setting item selection display (Number of coins per game)

In this Setting Item Selection Mode, “coin” is displayed in the left side score LED and the number
of coins is displayed in the right side score LED.

Press the Enter button (green). The right side score LED display blinks and the machine enters
the Setting Change Mode.

~~ BRI R

@ In the Setting Change Mode, flip the Select switch up and down to change the value. @
@ The values that can be set are FrEE, 1, 2, 3,4, 5,6, 7, 8,9, 10, 11, 12, 13, 14, 15, 16, 17,
18 and 19.
@ Flip the Select switch up to increase the value. The value returns to FrEE after 19.
@ Flip the Select switch down to decrease the value. The value returns to 19 after FrEE.
@ Set “FrEE” to set the Free Play Mode.
* The default setting (factory setting) is “2".

Press the Enter button (green) again to return to the Setting Item Selection Mode.

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

53

M259 07 ENin6.indd

. 2/5/2013 8:06:56 AM
Download%d‘from worw Manual §ib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

7. Operation

7-9-3  Number of plays per game

FLAY

Score LED

§‘

3 @ \ Time LED

Setting item selection display (Number of plays per game)

In this Setting ltem Selection Mode, “PLAy” is displayed in the left side score LED and the number
of plays is displayed in the right side score LED.

Press the Enter button (green). The right side score LED display blinks and the machine enters
the Setting Change Mode.

@ In the Setting Change Mode, flip the Select switch up and down to change the value. @
@® The values thatcanbe setare 1,2, 3,4,5,6,7,8and 9.
@ Flip the Select switch up to increase the value. The value returns to 1 after 9.
@ Flip the Select switch down to decrease the value. The value returns to 9 after 1.
* The default setting (factory setting) is “1”.

Press the Enter button (green) again to return to the Setting Item Selection Mode.

54

M259 07 ENin6.indd

. 2/5/2013 8:06:57 AM
Download%d‘from worw Manual &tb.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

7. Operation

7-9-4  Big Bang Mode play time

b -— PL _',B Score LED

@ \ Time LED

Setting item selection display (Big Bang Mode play time)

In this Setting Item Selection Mode, “b-PL” is displayed in the left side score LED and the play
time (seconds) is displayed in the right side score LED.

Press the Enter button (green). The right side score LED display blinks and the machine enters
the Setting Change Mode.

~~ BRI R

@ In the Setting Change Mode, flip the Select switch up and down to change the value. @
@ The values that can be set are 60, 70, 80, 90, 100, 110, 120, 130, 140, 150, 160, 170, 180,
210, 240, 270 and 300.
@ Flip the Select switch up to increase the value. The value returns to 60 after 300.
@ Flip the Select switch down to decrease the value. The value returns to 300 after 60.
@ When a longer time is set than the Normal Hockey Mode play time, the Normal Hockey
Mode play time is changed to the same time as the Big Bang Mode play time.
* The default setting (factory setting) is “70”.

Press the Enter button (green) again to return to the Setting Item Selection Mode.
*In Big Bang Mode, the set time may be extended slightly depending on the goal status.

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

55

M259 07 ENin6.indd

. 2/5/2013 8:06:57 AM
Download%d‘from worw Manual §ib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T

Downl oad%d‘ fri

7. Operation

56

M259 07 E

in6.indd

7-9-5 Normal Hockey Mode play time

- ' ’ ’_, Score LED
N IU L | 5 Ll

3 @ \ Time LED

Setting item selection display (Normal Hockey Mode play time)

In this Setting Item Selection Mode, “n-PL” is displayed in the left side score LED and the play
time (seconds) is displayed in the right side score LED.

Press the Enter button (green). The right side score LED display blinks and the machine enters
the Setting Change Mode.

In the Setting Change Mode, flip the Select switch up and down to change the value.

@ The values that can be set are 60, 70, 80, 90, 100, 110, 120, 130, 140, 150, 160, 170, 180,
210, 240, 270, 300, 330, 360, 390, 420, 450, 480, 510, 540, 570 and 600.
However, a time shorter than the Big Bang Mode play time cannot be set.

@ Flip the Select switch up to increase the value. The value returns to the Big Bang Mode play
time (minimum time) after 600.

@ Flip the Select switch down to decrease the value. The value returns to 600 after the Big
Bang Mode play time (minimum time).

* The default setting (factory setting) is “150”.

Press the Enter button (green) again to return to the Setting Item Selection Mode.

ahtE & b.com manuals search engine @

om Www.

2/5/2013 8:06:57 AM ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

7. Operation

7-9-6  Mini puck supply frequency more/less setting for Big Bang Mode

b=PC [ oFF]-

@ \ Time LED

Setting item selection display (Mini puck supply frequency more/less setting for Big Bang Mode)

In this Setting Iltem Selection Mode, “b-PC” is displayed in the left side score LED and “oFF” or
‘on” is displayed in the right side score LED.

Press the Enter button (green). The right side score LED display blinks and the machine enters
the Setting Change Mode.

~~ BRI R

@ In the Setting Change Mode, flip the Select switch up and down to change the value. @
@ The values that can be set are “on” (more) and “oFF” (less).
* The default setting (factory setting) is “oFF” (less).

Press the Enter button (green) again to return to the Setting Item Selection Mode.

[6u!1ooqsa|qnm_|_][ 3pO 1581 ]

57

M259 07 ENin6.indd

7. . 2/5/2013 8:06:58 AM
Download%d‘from worw Manual §ib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

7. Operation

7-9-7  3-puck setting for Normal Hockey Mode

n=PL|["aFF]-

3 @ \ Time LED

Setting item selection display (3-puck setting for Normal Hockey Mode)

In this Setting Item Selection Mode, “n-PC” is displayed in the left side score LED and “oFF” or
‘on” is displayed in the right side score LED.

Press the Enter button (green). The right side score LED display blinks and the machine enters
the Setting Change Mode.

@ In the Setting Change Mode, flip the Select switch up and down to change the value. @
@ The values that can be set are “oFF” (1 puck) and “on” (maximum 3 pucks).
*The default setting (factory setting) is “oFF” (1 puck).
*Even when set to “on”, three pucks may not be released depending on the time setting.

Press the Enter button (green) again to return to the Setting Item Selection Mode.

58

M259 07 ENin6.indd

. 2/5/2013 8:06:58 AM
Download%d‘from worw Manual §ib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

7. Operation

7-9-8  Attract BGM ON/OFF

HS5nd on||™"

@ \ Time LED

Setting item selection display (Attract BGM ON/OFF)

In this Setting ltem Selection Mode, “ASnd” is displayed in the left side score LED and “on” or
“oFF” is displayed in the right side score LED.

Press the Enter button (green). The right side score LED display blinks and the machine enters
the Setting Change Mode.

~~ BRI R

@ In the Setting Change Mode, flip the Select switch up and down to change the value. @
@ The values that can be set are “oFF” (Attract BGM off) and “on” (Attract BGM on).
* The default setting (factory setting) is “on” (Attract BGM on).

Press the Enter button (green) again to return to the Setting Item Selection Mode.

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

59

M259 07 ENin6.indd

. 2/5/2013 8:06:58 AM
Download%d‘from worw Manual Sib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T

7. Operation

7-9-9  Mini puck low warning ON/OFF

This function informs when the number of mini pucks has decreased.

* When the number of mini pucks decreases by 50 pucks or more during game operation due to loss or
other reasons, the 4-digit score in the left side score LED blinks while the machine is in the standby
state to inform that the number of mini pucks has decreased.

FL-H aonldZld |

3 @ \ Time LED

60

M259 07 ENin6.indd

Setting item selection display (Mini puck low warning ON/OFF)

In this Setting Item Selection Mode, “PC-A" is displayed in the left side score LED and warning
“on/oFF” and the mini puck decrease count is displayed in the right side score LED.

Press the Enter button (green). The right side score LED display blinks and the machine enters
the Setting Change Mode.

In the Setting Change Mode, flip the Select switch up and down to change the setting.

@ The values that can be set are “oFF” (warning off) and “on” (warning on).

@® \When setto “on”, the right two digits of the right side score LED display the mini puck decrease
count (number of mini pucks supplied to the playing field - number of mini pucks that have
entered the goals). Values less than 0 are displayed as 0, and values greater than 99 are
displayed as 99.

@ To reset the mini puck decrease count to 0, press the Service button (red) in the Setting
Change Mode.

@ The mini puck decrease count is also reset to 0 when the setting value is changed from “on”
to “oFF".

* The default setting (factory setting) is “on” (warning on).

Press the Enter button (green) again to return to the Setting Item Selection Mode.

@ Make sure that there are ten mini pucks in each of the right and left sides of the
mini puck stock area before resetting the mini puck decrease count. (See “7-8-7 S
Hopper Motor ON/OFF Test and Sensor Check™ on page 48.)

@ Be sure to press the Service switch (red) and reset the mini puck decrease count to
0 when starting up the game for the first time or when adding mini pucks.

Downl oad%d‘from worw Manual Sib.com manuals search engine @

2/5/2013 8:06:59 AM ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

7. Operation

7-9-10 Error log
(1) Number of Errors Saved in Error Log Display Mode

EFEE|[EEEE]

3 @ \ Time LED

Setting item selection display (Error log)

In this Setting Item Selection Mode, “ErrL” is displayed in the left side score LED and the number
of errors saved in the error log is displayed in the right side score LED.

= R

Press the Enter button (green) to enter the Error Log Contents Display Mode that displays the
@ errors saved in the error log. @
* The default setting (factory setting) is “0”.
* The machine can save up to twenty error log entries.

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

61

M259 07 ENin6.indd

1 . 2/5/2013 8:06:59 AM
Download%d‘from Wworw Manual Sib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

7. Operation

(2) Error Log Contents Display Mode

E ~ B B l_" Score LED

@

NS
/1N

Time LED

Setting item selection display (Error log contents display mode)

“Er00” to “Er19” is displayed in the left side score LED, and the corresponding error code saved
in the error log is displayed in the right side score LED.
@ An error code of “0” indicates that no error is saved.
@ “Err00”is the newest error, and the errors become progressively older as the value increases.

Flip the Select switch up and down to change the value.
@ @ Flip the Select switch up to increase the value. The value returns to Er00 after Er19. @
@ Flip the Select switch down to decrease the value. The value returns to Er19 after Er00.

Press the Service button (red) in this error log contents display mode to clear the entire error
log.

Press the Enter button (green) again to return to the Setting Item Selection Mode.

62

M259 07_ENin6.indd . 2/5/2013 8:06:59 AM
Download%d‘from worw Manual Sib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

7. Operation

7-9-11 Ticket Dispenser Use Setting

rd.5 anl-

@ \ Time LED

Setting item selection display (Ticket dispenser use setting)

In this Setting Item Selection Mode, “TdiS” is displayed in the left side score LED, and “on” or
“oFF” is displayed in the right side score LED.

Press the Enter button (green). The right side score LED display blinks and the machine enters
the Setting Change Mode.

~~ BRI R

In the Setting Change Mode, flip the Select switch up and down to change the value.
@ @ The values that can be set are “oFF” (Ticket dispenser not used) and “on” (Ticket dispenser
used).
* The default setting (factory setting) is “oFF” (Ticket dispenser not used).

Press the Enter button (green) again to return to the Setting Item Selection Mode.

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

63

M259 07 ENin6.indd

. 2/5/2013 8:06:59 AM
Download%d‘from Wworw Manual Sib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T ®

Downl oad%d‘ fri

7. Operation

7-9-12 Number of Tickets Paid to Winner

* This item is displayed only when the ticket dispenser use setting is “on”.

(See “7-9-11 Ticket Dispenser Use Setting” on page 63.)

FHS0

1
[

7]\

Score LED

Time LED

Setting item selection display (Number of tickets paid to winner)

In this Setting Item Selection Mode, “PAy0" is displayed in the left side score LED, and the number
of tickets paid to the winner is displayed in the right side score LED.

Press the Enter button (green). The right side score LED display blinks and the machine enters

the Setting Change Mode.

In the Setting Change Mode, flip the Select switch up and down to change the value.

@ The values that can be setare 0, 1, ..., 49 and 50.
Flip the Select switch up to increase the value. The value returns to 0 after 50.
Flip the Select switch down to decrease the value. The value returns to 50 after 0.
When a value less than the number of tickets paid to the loser is set, the number of tickets
paid to the loser is changed to the same value as the number of tickets paid to the winner.
When a value less than the number of tickets paid in case of a tie is set, the number of
tickets paid in case of a tie is changed to the same value as the number of tickets paid to

the winner.
* The default setting (factory setting) is “0”.

Press the Enter button (green) again to return to the Setting Item Selection Mode.

64

M259 07 E

in6.indd

ahtESib.com manuals search engine @

om Www.

2/5/2013 8:07:00 AM ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

7. Operation

7-9-13 Number of Tickets Paid to Loser

* This item is displayed only when the ticket dispenser use setting is “on”.
(See “7-9-11 Ticket Dispenser Use Setting” on page 63.)

FHY

/ ® @ \ Time LED

Score LED

C3

Setting item selection display (Number of tickets paid to loser)

In this Setting Item Selection Mode, “PAy1”is displayed in the left side score LED, and the number
of tickets paid to the loser is displayed in the right side score LED.

“@
ﬂ@
~~ BRI R

Press the Enter button (green). The right side score LED display blinks and the machine enters
@ the Setting Change Mode. @

In the Setting Change Mode, flip the Select switch up and down to change the value.

@ The values that can be setare 0, 1, ..., 49 and 50.

However, a value greater than the number of tickets paid to the winner cannot be set.

@ Flip the Select switch up to increase the value. The value returns to 0 after the number of
tickets paid to the winner.

@ Flip the Select switch down to decrease the value. The value returns to the number of tickets
paid to the winner after 0.

@ \When a value greater than the number of tickets paid in case of a tie is set, the number of
tickets paid in case of a tie is changed to the same value as the number of tickets paid to
the loser.

* The default setting (factory setting) is “0”.

Press the Enter button (green) again to return to the Setting Item Selection Mode.

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

65

M259 07 ENin6.indd

. 2/5/2013 8:07:00 AM
Download%d‘from Wworw Manual Sib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T ®

Downl oad%d‘ fri

7. Operation

7-9-14 Number of Tickets Paid in case of a Tie

* This item is displayed only when the ticket dispenser use setting is “on”.

(See “7-9-11 Ticket Dispenser Use Setting” on page 63.)

FHSC

1
[

7]\

Score LED

Time LED

Setting item selection display (Number of tickets paid in case of a tie)

In this Setting Item Selection Mode, “PAy2" is displayed in the left side score LED, and the number
of tickets paid in case of a tie is displayed in the right side score LED.

Press the Enter button (green). The right side score LED display blinks and the machine enters

the Setting Change Mode.

In the Setting Change Mode, flip the Select switch up and down to change the value.

@ The values that can be setare 0, 1, ..., 49 and 50.
However, a value greater than the number of tickets paid to the winner or less than the
number of tickets paid to the loser cannot be set.

@ Flip the Select switch up to increase the value. The value returns to the number of tickets
paid to the loser after the number of tickets paid to the winner.

@ Flip the Select switch down to decrease the value. The value returns to the number of tickets
paid to the winner after the number of tickets paid to the loser.

* The default setting (factory setting) is “0".

Press the Enter button (green) again to return to the Setting Item Selection Mode.

66

M259 07 El
om Www.

&t Sib.com manuals search engine @

2/5/2013 8:07:00 AM ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

7. Operation

7-9-15 Game mode setting

LonY oFF |-

@ \ Time LED

Setting item selection display (Game mode setting)

In this Setting Item Selection Mode, “Lony” is displayed in the left side score LED and “on” or
“oFF” is displayed in the right side score LED.

Press the Enter button (green). The right side score LED display blinks and the machine enters
the Setting Change Mode.

~~ BRI R

@ In the Setting Change Mode, flip the Select switch up and down to change the value. @
@ The values that can be set are “oFF” (Big Bang Mode only) and “on” (Normal Hockey Mode
only).
@ When set to “on” and required coins are inserted, game selection is not performed and the
game starts in Normal Hockey Mode (using only big pucks). In addition, the mini puck related
error checks are not performed.
* The default setting (factory setting) is “oFF” (Big Bang Mode only).

Press the Enter button (green) again to return to the Setting Item Selection Mode.

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

67

M259 07 ENin6.indd

7. . 2/5/2013 8:07:01 AM
Download%d‘from worw Manual Stb.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

7. Operation

7-9-16 Return all settings to default settings (factory settings)

AJEF "7 0]

3 @ \ Time LED

Setting item selection display (Return all settings to default settings (factory settings))

In this Setting Item Selection Mode, “AdEF” is displayed in the left side score LED and a value
indicating whether the settings are the same as the default settings (factory settings) is displayed
in the right side score LED.

@ Therightside score LED displays “0” when the setting values are the default settings (factory
settings), or “1” when there are settings other than the default settings (factory settings).

Press the Enter button (green). The value in the right side score LED starts to blink. @

o]

If the Service switch (red) is pressed while the value in the right side score LED is blinking, all
settings are returned to the default settings (factory settings) and the value changes to “0”.

If the Enter button (green) is pressed while the value in the right side score LED is blinking, the
value stops blinking and the machine returns to the Setting ltem Selection Mode.
* The error log and the mini puck decrease count are also cleared.

68

M259 07 ENin6.indd

. 2/5/2013 8:07:01 AM
Download%d‘from worw Manual Sib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

7. Operation

7-10 Mini Puck Low Warning and Adding Mini Pucks
7-10-1 Mini Puck Low Warning

When the mini puck low warning ON/OFF setting mode is set to ON and the number of mini pucks
decreases by 50 or more, the 4-digit score in the left side score LED (signboard) blinks while the machine
is in the standby state.

@ When this blinking is confirmed, add mini pucks.

Blinks
\\\_\Il/,,' -
2345 456 |-
’ILC \: core
vy =

\
/ 2 == Fime LED

@ﬁ)@\\

@® 7-10-2 Adding Mini Pucks

When the mini puck low warning is displayed or the number of mini pucks is otherwise confirmed to have decreased,
follow the procedure below to add mini pucks.

Block the goals so that mini pucks cannot enter.

Use Test mode and release all of the mini pucks to the playing field. (See “7-8-7 S Hopper Motor
ON/OFF Test and Sensor Check” on page 48.)

- Count the number of mini pucks, and add mini pucks so that there is a total of 120 pucks.
Unblock the goal (L) so that the mini pucks can enter.
- Put the mini pucks into the goal (L).

@ Put the mini pucks into the goal (L) one to three pucks at a time. If many pucks are
put into the goal at once, the pucks may become jammed inside the machine and

prevent normal operation.
@ Be sure to put the mini pucks into the goal (L).

E Reset the decrease count of the mini puck low warning to “0”. (See “7-9-9 Mini puck low warning
ON/OFF” on page 60.)

[6u!1ooqsa|qnm_|_][ 3pO 1581 ]

69

M259 07 ENin6.indd
anual

2/5/2013 8:07:01 AM
Download%d‘fromwww ‘ ‘

§lb.com manuals search engine @


http://www.manualslib.com/

L T T

7. Operation

7-11 Daily Cleaning

7-11-1 Cleaning the Playing Field

‘NOTICE

C

70

M259 07 ENin6é.indd 7

@ Be careful not to scratch the playing field when cleaning.

@ Do not use thinner, benzene, gasoline, alcohol or other organic solvents. This may
degrade the materials.

@ Do not use wax or other substances that may block the air holes. The pucks will not
slide well.

@ |[f the air holes in the playing field become blocked by dust or dirt, the pucks will not
slide well. Periodically clean the air holes in the playing field.

Wipe away any dirt using a soft cloth moistened with water or a neutral cleanser diluted with
water and then firmly wrung out.

Playing field

Wipe dry so that no detergent or water remains, and then allow to dry thoroughly.

When the air holes are clogged with dust or dirt, insert a paper clip or other pin-like object into
the air holes and remove the dirt.

@ Check the air holes by sliding a puck over the playing field in the condition with the
blower fan rotating. If the puck does not slide well, remove any dust and dirt from
the air holes.

Downl oad%d‘from worw Manual dib.com manuals search engine @

2/5/2013 8:07:02 AM ‘ ‘


http://www.manualslib.com/

Downl oad%d‘ fri

M259 07 El
om Www.

7. Operation

in6.indd | 7,1

anualslib.com manuals search engine

7-11-2 Cleaning the Goal Covers and Corner Covers

@ Do not use thinner, benzene, gasoline, alcohol or other organic solvents. This may
degrade the materials.

Wipe away any dirt using a soft cloth moistened with water or a neutral cleanser diluted with
water and then firmly wrung out.

Corner cover

Goal cover

Wipe dry so that no detergent or water remains, and then allow to dry thoroughly.

7-11-3 Cleaning the Pucks and Mallets

@ Do not use thinner, benzene, gasoline, alcohol or other organic solvents. This may
degrade the materials.

Wipe away any dirt using a soft cloth moistened with water or a neutral cleanser diluted with
water and then firmly wrung out.

Puck Mallet

Wipe dry so that no detergent or water remains, and then allow to dry thoroughly.

71

VS EeUY - BEEELS

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

®

@ 2/5/2013 8:07:02 AM ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

7. Operation

7-11-4 Cleaning the Signboard and Cover Panel

@ Do not use thinner, benzene, gasoline, alcohol or other organic solvents. This may
degrade the materials.

Wipe away any dirt using a soft cloth moistened with water or a neutral cleanser diluted with
water and then firmly wrung out.

/ Signboard

Cover panel

Wipe dry so that no detergent or water remains, and then allow to dry thoroughly.

72

M259 07_ENin6.indd , 7 . 2/5/2013 8:07:03 AM
Download%d‘from worw Manual dib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

7. Operation

7-11-5 Cleaning the Sloped Areas

@ Do not use thinner, benzene, gasoline, alcohol or other organic solvents. This may
degrade the materials.

Wipe away any dirt using a soft cloth moistened with water or a neutral cleanser diluted with
water and then firmly wrung out.

VS EeUY - BEEELS

®

Sloped area

Wipe dry so that no detergent or water remains, and then allow to dry thoroughly.

[6uuooqsa|qnm_|_j[ 3pO 1581 j

73

M259 07_ENin6.indd , 7; . 2/5/2013 8:07:04 AM ‘
Download%d‘from worw Manual dib.com manuals search engine @ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

8 ' TeCh n i Cian ’S Man ual - Must be performed by a technician -

8A. Installation and Assembly

8A-1 Number of Workers, Work Time and Work Space

8A-1-1 Number of Workers and Work Time
(1) Number of Workers

The work should be performed by four technicians.

(2) Work Time

The estimated work time for four workers (technicians) is 2 hours.

8A-1-2 Securing Work Space

Secure the following space around the cabinet for performing the installation work.

100 cm or more

O - : O
@® @
100 cm or . . 100 cm or
more more
400 cm or
more
@ z = O

150 cm or more

460 cm or more

A
Y

74

M259 08A inG.ind|

7 . 2/5/2013 8:09:06 AM
Dovvnload%d‘from Wivv M antaisith.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

|| T ] ® [N (W

8A. Installation and Assembly

- Must be performed by a technician - |

8A-2 Assembly
8A-2-1 Assembling the Table

(1) Assembling the Table, Goals and Corner Covers

Join the cabinet (L) and (R) assemblies with 10 Phillips hexagon socket head bolts (with flat and
spring washers) (M8 x 35) and 10 square washers (M8), and connect the three connectors.

Square washer (M8)

Connector

pos
Phillips hexagon socket \@f
head bolt (with flat and L
)

spring washers) (M8 x 35

/@/\ Cabinet (L) assembly

Open the coating clip, and release the bundled harness.

Harness

Cabinet (L) assembly

Alquiassy /a0eds 3JoA pue awi] YI0AN ‘SIS0 JO JaquinN a @ a @ a E ﬂ @ @ @ @ @ —

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

75

M259 08A inG.in

dd 7! . 2/5/2013 8:09:25 AM
Download%d‘from Wivv M antaislb.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

8A. Installation and Assembly

- Must be performed by a technician - |

Attach the harness released in step with the six coating clips as shown in the figure.

Coating clip

Harness

@ Open the goal (L) assembly. (See “7-5-3 Opening and Closing the Goal (L) and (R) Assemblies” @
on page 38.)

Lead out the two connectors through the holes, and secure them with the coating clips.
Hole

Goal (L) assembly

Coating clip “

Connector

76

M259 08A inG.in

dd 7 . 2/5/2013 8:09:26 AM
Download%d‘from Wivv M antaisiib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

8A. Installation and Assembly

| - Must be performed by a technician - |

E Remove the two flange socket bolts (M5 x 16).

Flange socket bolt (M5 x 16)

Close the goal (L) assembly. (See “7-5-3 Opening and Closing the Goal (L) and (R) Assemblies”
on page 38.)

E Lift the goal (L) assembly straight up with two people, and remove it.

= (=) @

E Follow the same procedure as steps to E to remove the goal (R) assembly.

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

77

M259 08A inG.in

dd 7] . 2/5/2013 8:09:27 AM
Download%d‘from Wivv M antaisith.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

8A. Installation and Assembly

- Must be performed by a technician - |

Attach the blower brackets (L) and (R) to the table top assembly with thee flange socket bolts
(M5 x 16) each.

Blower bracket (R)

/ Flange socket bolt
N / M5 x 16)
@%

R

%%\//

=

R
/ R @)
@ Do not place the table top assembly on the floor or other location with the surface

to which the blower brackets (L) and (R) are attached on the bottom. Doing so may
cause the parts to deform.

&

I Table top assembly

Blower bracket (L)

78

M259 08A

6.ind; 2/5/2013 8:09:28 AM
Download%d‘fromwww Ul {B.com manuals search engine ® ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

8A. Installation and Assembly

| - Must be performed by a technician - |

/\ CAUTION

@ When attaching the table top assembly, be careful where you place your hands to avoid trapping
your hands.

Hand positions

Hand positions

Lift up the table top assembly with four people as shown in the figure, and fit it onto the top of
the cabinet assembled in step .

@ The table top assembly has an orientation. Assemble so that the area without the
table bumper is on the same side as the opening in the cabinet.

= (=) @

@ (Align the area without the table bumper
with the opening in the cabinet.)

Table bumper

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

79

M259 08A inG.in

dd 7 . 2/5/2013 8:09:28 AM
Download%d‘from Wivv M antaislfb.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

8A. Installation and Assembly

- Must be performed by a technician - |

Attach the table top assembly to the cabinet with six button head bolts (M6 x 40) and six spring
washers (M6).

@ It may be difficult to attach the screws if the floor surface is not level. In this case,
adjust the level adjusters so that the cabinet is level.

Table top assembly

Button head bolt
(M6 x 40)

Spring washer
(M6)

Insert the goal (L) and (R) assemblies removed in steps E and E into the cabinet from
above. At this time, insert the lower edges of the goal (L) and (R) assemblies into the goal set
brackets.

Goal (L) assembly

Goal set bracket

Open the goal (L) assembly. (See “7-5-3 Opening and Closing the Goal (L) and (R) Assemblies”
on page 38.)

80

M259 08A in6.indd 8 .
Download%d‘from W M anugsitb.com manuals search engine @

2/5/2013 8:09:29 AM ‘ ‘


http://www.manualslib.com/

Downl oad%d‘ fri

M259 08A
orm WWWw.

inG.in
anu

8A. Installation and Assembly

- Must be performed by a technician - |

& sith.com manuals search engine

Lead out and connect the two connectors through the holes, and secure them with the coating
clips.

@ Store the excess harness length below the holes so that there is no slack in the
connected connectors and harnesses above the holes.

Goal (L) assembly Connector

Coating clip

Temporarily secure the goal (L) assembly with the two flange socket bolts (M5 x 16) removed in
step ﬂ and four flange socket bolt (M5 x 10).

Flange socket bolt (M5 x 10)
(temporarily secured)

Flange socket
bolt (M5 x 16)
(temporarily secured)

Goal (L) assembly

@® When installing, be sure to use bolts of the specified length.
@® When installing, be careful not to pinch the connectors.

Follow the same procedure as steps to to temporarily secure the goal (R) assembly.

81

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

= (=) @

@ 2/5/2013 8:09:30 AM ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

8A. Installation and Assembly

- Must be performed by a technician - |

Set the corner covers (red ¢ L, red ¢« R, blue + L and blue * R) on the respective corners of the
cabinet, and secure them with two button head bolts (M6 x 40), one button head bolt (M6 x 25)
and three flat washers (M6) each.

Corner cover (Blue * R)

Button head bolt it Corner cover (Blue ¢ L)
\

(M6 x 25)
Corner cover 1 .
(Red + L) ——N

Button head bolt (M6 x 40)
s Flat washer (M6)

Corner cover (Red * R)

Button head bolt /’{
(M6 x 40)
Flat washer (M6)

®
i

NOTICE @ |[f the bolts are difficult to tighten, loosen the screws fixing the goal bumper (L) * (R)
and corner bumper, shift each bumper towards the outside of the table, and then
tighten the screws.

@ [f any of the bumper fixing screws are loose, tighten the screws.
@ When installing, be careful not to pinch the harnesses and connectors.

Corner bumper

Goal bumper (R)

Corner cover (Red * R)

Tighten the bolts temporarily secured in steps and , and secure the goal (L) and (R)
assemblies.

Close the goal (L) assembly. (See “7-5-3 Opening and Closing the Goal (L) and (R) Assemblies”
on page 38.)

82

M259 08A in6.indd 8 .
Download%d‘from W M anugsitb.com manuals search engine @

2/5/2013 8:09:31 AM ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

8A. Installation and Assembly

| - Must be performed by a technician - |

Connect the connector, and place the goal cover (RED) on the goal (L) assembly.

Connector

Goal cover (RED)

= (=) @

Goal (L) assembly

@ Attach the goal cover (RED) with two Torx bolts (M5 x 16) and two flat washers (M5), and with @
two Torx bolts (M5 x 20) and two flat washers (M5).

@ When installing, be sure to use bolts of the specified length.

Torx bolt (M5 x 16)

Goal cover (RED) E
u

Open the goal (L) assembly. (See “7-5-3 Opening and Closing the Goal (L) and (R) Assemblies”
on page 38.)

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

83

M259 08A inG.in

dd 8 . 2/5/2013 8:09:32 AM
Download%d‘from Wivv M anlaisiib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

| T T ® E 2 =m=n I

Downl oad%d‘ fri

84

M259 08A
orm WWWw.

8A. Installation and Assembly

- Must be performed by a technician - |

Secure the goal cover (RED) with two Torx bolts (M5 x 8).

Goal cover (RED)

Torx bolt (M5 x 8)

Follow the same procedure as steps to to install the goal (R) assembly and goal cover
(BLUE).

Close the goal (L) and (R) assemblies. (See “7-5-3 Opening and Closing the Goal (L) and (R)
Assemblies” on page 38.)

Bhiasth.com manuals search engine @

2/5/2013 8:09:33 AM ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

8A. Installation and Assembly

- Must be performed by a technician - |

[If the goal (L) and (R) assembly locks are stiff, cannot be locked, or are loose, perform the
procedure below.]

Remove the goal cover of the goal to be adjusted by reversing the procedure in steps 2l to
26}
Loosen the four Phillips pan head screws (with flat and spring washers) (M4 x 10).

Phillips pan head screw (with flat and spring washers) (M4 x 10) (loosen)

= (=) @

Goal outer beam

Shift the goal outer beam toward you until it stops, and then retighten the four Phillips pan head
screws (with flat and spring washers) (M4 x 10) secure it.
*If the lock is stiff, shift the goal outer beam toward the back slightly before securing it.

Follow the procedure in steps to to reinstall the goal cover.

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

85

M259 08A inG.in

dd 8 . 2/5/2013 8:09:34 AM
Download%d‘from Wivv M anlaisiib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T ®

Downl oad%d‘ fri

86

M259 08A
orm WWWw.

8A. Installation and Assembly

- Must be performed by a technician - |

inG.in
anu

(2) Installing the Nets
Attach the center guard bracket (A) with four button head bolts (M6 x 25) and four flat washers
(M6).
@ |Install the center guard bracket (A) in a level manner so that it is not tilted.

=

=

Center guard bracket (A)

Flat washer (M6)

| — Button head bolt (M6 x 25)

/

Attach the center guard bracket (B) with four button head bolts (M6 x 25) and four flat washers
(M6).

Center guard bracket (B)

@52"\ Flat washer (M6)

Button head bolt (M6 x 25)

& sith.com manuals search engine @

2/5/2013 8:09:35 AM ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

8A. Installation and Assembly

| - Must be performed by a technician - |

Insert the center guard into the center guard brackets (A) and (B), and then secure it with three
button head bolts (M6 x 16) and three flat washers (M6).
*Install the center guard so that the center guard retainer is facing the L side.

Center guard retainer

Center guard

T

= (=) @

Q
Center guard | _ Center guard
bracket (B) bracket (A)
Flat washer (M6
@ Flat washer (M6) . @

L Button head bolt

Button head bolt
v (M6 x 16)

(M8 x 16)

- J J

Insert the hooks of the net S frame (L) into the cabinet (L) assembly, and then secure it with four
button head bolts (M6 x 50) and four flat washers (216 for M6).

/0

Net S frame (L) .
- / Net S frame (L) ﬁ’@\

Button head bolt —&° '\
Cabinet (L) assembly (M6 x 50) Flat washer (216 for M6)

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

87

M259 08A inG.in

dd 8 . 2/5/2013 8:09:36 AM
Download%d‘from Wivv M anlaisih.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

8A. Installation and Assembly

- Must be performed by a technician - |

Follow the same procedure in step to attach the net S frame (R) to the cabinet (R) assembly.

E Insert the hooks of the net L frame (L) into the cabinet (L) assembly, and then secure it with three
button head bolts (M6 x 50), three flat washers (216 for M6), and one flange socket bolt (M5 x
35).

Cabinet (L) assembly

Net L frame (L)

Flat washer (216 for M6)
ol
§,—— Button head bolt (M6 x 50)

88

M259 08A inG.in

dd 8 . 2/5/2013 8:09:37 AM
Download%d‘from Wivv M anlaisiib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

8A. Installation and Assembly

| - Must be performed by a technician - |

[#]

Net L frame (L)

Follow the same procedure in step E to attach the net L frame (R) to the cabinet (R) assembly.

Attach the triangle bracket with five button head bolts (M5 x 16) and five flat washers (M5).
Net R frame (L)

Triangle bracket

(3) Installing the Blower Fan

“Blower bracket (R)

-~

Remove the front door. (See “8A-5-1 Opening and Closing the Front Doors” on page 107.)

Insert the blower mounting plate into the blower brackets (L) and (R) from the goal (L) side, and
secure it wth four flange socket bolts (M5 x 30) and four flat washers (224 for M5).

Connect the connector.

Flange socket bolt

N‘@

Blower bracket (L)

n

lat washer
224 for M5)

Blower mounting plate

M259 08A

Downl oad%d‘ frofa v M and

Ahgsth.com manuals search engine

Reattach the front door. (See “8A-5-1 Opening and Closing the Front Doors” on page 107.)

89

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

= (=) @

2/5/2013 8:09:37 AM ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

8A. Installation and Assembly

| - Must be performed by a technician - |

8A-2-2 Level Adjuster Adjustment

/N\WARNING

@ Adjust the level adjusters so that the table casters are at a height of approximately 5 mm from the floor.
(The casters should be able to turn freely.) If the machine is unstable, it may move during game play.

@ Adjust the level adjusters so that the table top surface is level. If the table top
surface is tilted excessively, it may be difficult to collect the pucks and the machine
may not function properly.

Install the table in accordance with “5-1 Installation Conditions” on page 24.

Adjust the level adjusters (four locations) so that the table casters are at a height of approximately
5 mm from the floor.

Secure the level adjusters with the lock nuts.

Caster

-~ —Lock nut

T
|
1§

¥
)
X

Approx. 5 mm
Level adjuster

90

M259 08A inG.ind|

el . 2/5/2013 8:09:38 AM
Download%d‘from Wivv M anlaisiib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

Downl oad%d‘ fri

M259 08A
orm WWWw.

inG.in
anu

8A. Installation and Assembly

| - Must be performed by a technician - |

8A-2-3 Assembling the Side Tower Assembly

Attach the signboard with eight Torx bolts (M5 x 12).

/ Signboard

o Torx bolt (M5 x 12)

S bucket +
S hopper cover

Hopper assembly

& sith.com manuals search engine

@

Remove the wing bolt (M4 x 6), slide the S bucket and S hopper cover toward the outside, and
remove them.

= (=) @

Remove the wing bolt (M4 x 6), slide the L bucket and L hopper cover toward the outside, and
remove them.

s
s
1
L °

[T1

/
)

L bucket +
L hopper cover

5 AL
e

Wing bolt (M4 x 6)

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

91

2/5/2013 8:09:39 AM ‘ ‘


http://www.manualslib.com/

L T T

8A. Installation and Assembly

- Must be performed by a technician -

/AWARNING

@ Do not move the side tower cabinet in the condition with the caster brackets (F) removed. Doing so

may cause the side tower cabinet to fall over.

Remove the four Phillips hexagon socket head bolts (with flat and spring washers) (M6 x 16),

and remove the two caster brackets (F).

Hexagon socket head bolt (with
flat and spring washers) (M6 x 16)

Side tower assembly

Caster bracket (F)

@ The removed caster brackets (F) and bolts are required during transport. Be sure to
keep them in a safe place.

Attach the hopper assembly with four flange socket bolts (M6 x 20).

E Connect the connector.

‘)

Connector

Flange socket bolt
(M6 x 20)

Hopper assembly

Reattach the L bucket and L hopper cover by reversing the procedure in step .

E Reattach the S bucket and S hopper cover by reversing the procedure in step .

92
- ®

M259 08A in6.indd 9. .
Download%d‘from Wi M antaisiib.com manuals search engine

2/5/2013 8:09:39 AM ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

8A. Installation and Assembly

| - Must be performed by a technician - |

E Attach the hopper wall with four Phillips pan head screws (with flat and spring washers) (M4 x
10).

Hopper wall Phillips pan head screw

(with flat and spring
washers) (M4 x 10)

Remove the two Phillips pan head screws (with flat and spring washers) (M4 x 10), and remove
the hopper wall B. Reverse the direction of the removed hopper wall B, and then reattach it with
the removed screws.

N4

w Hopper wall B

X

&

® Eﬁ I

(]

Phillips pan head /
screw (with flat and\y
spring washers)

(M4 x 10) N

= (=) @

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

93

M259 08A inG.in

dd 9 . 2/5/2013 8:09:40 AM
Download%d‘from Wivv M anlaisiib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

8A. Installation and Assembly

| - Must be performed by a technician - |

8A-2-4 Installing the Light Assembly

/N\WARNING

@ The light assembly is installed while standing in a high location. Use a stool or similar platform.
Working in an unnatural body posture may cause an injury or machine damage.

Lead the connector extending from the light arm L through the hole in the side tower assembly
and into the machine.

Attach the light arm L with two button head bolts (M6 x 50) and two flat washers (7 x @24).

Lightarm L

Hole

Connector
\ \\

Flat washer (o7 x 924)

Button head bolt A
® (M6 x 50) ¥

Follow the same procedure to install the light arm R.

Insert the light arms L and R into the light frame unit, and attach them with flange socket bolts
(M6 x 16).

Light frame unit

Flange socket bolt Flange socket bolt
(M6 x 16) (M6 x 16)

|

94

M259 08A in6.indd 9 .
Download%d‘from Wi M anugsith.com manuals search engine @

2/5/2013 8:09:41 AM ‘ ‘


http://www.manualslib.com/

|| T ] ® [N (W

8A. Installation and Assembly

| - Must be performed by a technician - |

Connect the connectors.

E Attach the connector cover with a Phillips pan head screw (with flat and spring washers) (M4 x

10).
Phillips pan head screw (with flat
/ and spring washers) (M4 x 10)
Connector cover %

S

Connector

Remove the rear panel. (See “8A-5-3 Opening and Closing the Rear Panel” on page 108.)

\
~ @SR

E Connect the connector.

©
@®
Side tower cabinet

ﬁ

E Install the rear panel. (See “8A-5-3 Opening and Closing the Rear Panel” on page 108.)

®

Connector

‘Q

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

95

M259 08A inG.in

dd 9! . 2/5/2013 8:09:42 AM
Download%d‘from Wivv M anlaisiib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

8A. Installation and Assembly

| - Must be performed by a technician - |

8A-2-5 Installing the Side Tower Assembly

Lead out the five connectors from the right and left holes in the front of the side tower cabinet.

Connector

Side tower assembly

- Remove the Torx bolt (M5 x 25).
@ Torx bolt (M5 x 25) @

%
B

Side tower assembly

96

M259 08A

6.ind; . 2/5/2013 8:09:43 AM
Download%d‘fromwww U sliB.com manuals search engine ® ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

8A. Installation and Assembly

| - Must be performed by a technician - |

Secure the harmess clamp of the hamess led out in step with the Torx bolt (M5 x 25) removed
in step .

Torx bolt (M5 x 25)

Harness clamp

Harness

Attach the side tower bracket (L) and side tower bracket (R) with two flange socket bolts (M6 x
20) each.

= (=) @

=

%®  Flange socket bolt
(M6 x 20)
Side tower bracket (R) Side tower bracket (L)

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

97

M259 08A inG.in

dd 9] . 2/5/2013 8:09:44 AM
Download%d‘from Wivv M anlaisiib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

8A. Installation and Assembly

- Must be performed by a technician - |

While lifting up the sloped area of the side tower assembly, insert the hopper assembly into the
opening in the side surface of the table until the front of the side tower assembly touches the
side surface of the table.

Table

Sloped area

— Hopper assembly

Side tower assembly

E Attach the side tower assembly to the table with four flange socket bolts (M6 x 20).

Flange socket bolt (M6 x 20 )
Side tower assembly

Table

A

98

M259 08A in6.indd 9 .
Download%d‘from Wi M anugsitb.com manuals search engine @

2/5/2013 8:09:45 AM ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

8A. Installation and Assembly

| - Must be performed by a technician - |

Attach the side tower assembly with 2 countersunk cap bolts (M5 x 35), 4 button head bolts (M5
x 35).

[If the bolt holes are not aligned during procedure, go to step .]
Button head bolt (M5 x 35)

Button head bolt
(M5 x 35)

Button head bolt
(M5 x 35)

Countersunk cap bolt (M5 x 35)

E Remove the service door L. (See “8A-5-2 Opening and Closing the Service Doors L and R” on
page 107.)

= (=) @

E Connect the two connectors inside the cabinet (L) assembly.

i o
N

Connector

Cabinet (L) assembly

[6uuooqsa|qnm_|_j[ 3pO 1581 j

99

M259 08A inG.in

dd 9 . 2/5/2013 8:09:46 AM
Download%d‘from Wivv M anlaisiib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

| T T ® E 2 =m=n I

8A. Installation and Assembly

- Must be performed by a technician - |

Insert the tip of the rail (L) assembly into the square hole in the back side of the hopper assembly,
and hook the hook on the opposite side of the rail (L) assembly onto the corner rail (L).

@ Attach the rail so that the plate below the hook is on the outside of the rail.
Rail (L) assembly Hook Corner rail (L)

Hopper assembly

side)

T

Rail (L) assembly

Connect the connector.

Connector

Reattach the service door L. (See “8A-5-2 Opening and Closing the Service Doors L and R” on
page 107.)

100

M259 08A inG.in

dd 100 . 2/5/2013 8:09:47 AM
Download%d‘from Wivv M antaisliB.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

8A. Installation and Assembly

- Must be performed by a technician - |

Remove the service door R. (See “8A-5-2 Opening and Closing the Service Doors L and R” on
page 107.)

Connect the three connectors inside the cabinet (R) assembly.

<l T3

Cabinet (R) assembly

Connector

Connector

= (=) @

Insert the tip of the rail (R) assembly into the square hole in the front side of the hopper assembly,
@ and hook the hook on the opposite side of the rail (R) assembly onto the comner rail (R). @

Corner rail (R) Hook Rail (R) assembly
Hopper assembly

Square hole
(front side)

Rail (R) assembly

[6uuooqsa|qnm_|_j[ 3pO 1581 j

101

M259 08A inG.ind|

101 . 2/5/2013 8:09:48 AM
Download%d‘from Wivv M antaisliB.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

8A. Installation and Assembly

- Must be performed by a technician - |

Connect the connector.

Reattach the service door R. (See “8A-5-2 Opening and Closing the Service Doors L and R” on
page 107.)

Attach the two side walls with four Torx bolts (M5 x 16) each.

Torx bolt (M5 x 16)

Side wall

Side tower assembly

102

M259 08A inG.ind|

102 . 2/5/2013 8:09:50 AM
Download%d‘from Wwivv M antaisliB.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

8A. Installation and Assembly

| - Must be performed by a technician - |

Remove the four Phillips hexagon socket head bolts (with flat and spring washers) (M6 x 16),
and remove the two caster brackets (R).

Hexagon socket head bolt
(with flat and spring p
washers) (M6 x 16) \J

Caster bracket (R)

@ The removed caster brackets (R) and bolts are required during transport. Be sure to
keep them in a safe place.

[This completes the assembly work. Go to “8A-2-6 Preparing the Pucks and Mallets”. If the bolt
holes were not aligned in step 7, perform the procedure below.]

= (=) @

Remove the rear panel. (See “8A-5-3 Opening and Closing the Rear Panel” on page 108.)
@ Loosen the four Phillips pan head screws (with flat and spring washers) (M4 x 10). @

Loosen the four Phillips pan head screws (with flat and spring washers) (M4 x 35), and adjust
so that the sloped area matches the height of the playing field.

Phillips pan head screw (with flat and spring washers) (M4 x 35) (loosen)

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

Phillips pan head screw (with flat and spring washers) (M4 x 10) (loosen)

103

M259 08A inG.ind|

103 . 2/5/2013 8:09:51 AM
Download%d‘from Wwivv M antaisliBicom manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

8A. Installation and Assembly

- Must be performed by a technician - |

Attach the side tower assembly with 2 countersunk cap bolts (M5 x 35), 4 button head bolts (M5
x 35).

Button head bolt (M5 x 35)

Button head bolt
(M5 x 35)

Countersunk cap bolt (M5 x 35)

Tighten the four Phillips pan head screws (with flat and spring washers) (M4 x 35).

Tighten the four Phillips pan head screws (with flat and spring washers) (M4 x 10).

Phillips pan head screw (with flat and spring washers) (M4 x 35)

Phillips pan head screw (with flat and spring washers) (M4 x 10)

Reattach the rear panel. (See “8A-5-3 Opening and Closing the Rear Panel” on page 108.)

Go to step E

104

M259 08A inG.ind|

104 . 2/5/2013 8:09:52 AM
Download%d‘from Wivv M antaisliBicom manuals search engine @ ‘ ‘


http://www.manualslib.com/

Downl oad%d‘ fri

M259 08A

inG.ind|

8A. Installation and Assembly

- Must be performed by a technician - |

8A-2-6 Preparing the Pucks and Mallets

Place the mallets on the corner covers.

Mallet

Corner cover

Put 50 of each of the big pucks and mini pucks (green, pink, orange) into the goal (L).
Big puck

=

Mini puck
<O

@ Put the pucks into the goal (L) one to three pucks at a time. If many pucks are put
into the goal at once, the pucks may become jammed inside the machine and
prevent normal operation.

@ Be sure to put the pucks into the goal (L) side.
@ Do not put 60 or more big pucks or a total of 160 or more mini pucks of any color
into the machine. Doing so may cause a malfunction.

BhlgsliBicom manuals search engine @

om WwWw.

= (=) @

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

105

2/5/2013 8:09:53 AM ‘ ‘


http://www.manualslib.com/

L T T ®

Downl oad%d‘ fri

8A.

Installation and Assembly

| - Must be performed by a technician - |

106

M259 08A

inG.ind|

8A-3 Connecting the Power Cord and Ground
/N\WARNING

@ Be sure to install the ground wire. Failure to install the ground wire may result in electric shock in
the event of electrical leakage.

Insert the socket side of the power cord into the power supply input socket of the cordbox
assembly.

Cord box assembly

' Je

1

Power cord socket

Insert the power cord plug into an outlet.

8A-4 Checks after Installation

After installation is complete, test each item in the Test mode, and set the necessary items in the Setting mode. (See
“7-8 Test Mode” on page 41 and “7-9 Setting Mode” on page 51.)

@ After installation is complete, be sure to perform the puck supply operation to add
pucks into the machine. (See “L Hopper Motor ON/OFF Test and Sensor Check”

on page 47 and “7-8-7 S Hopper Motor ON/OFF Test and Sensor Check” on page
48.)

@ After adding mini pucks into the machine, check that there are ten mini pucks in
each of the right and left sides of the mini puck stock area, and then be sure to reset
the mini puck decrease count. (See “7-9-9 Mini puck low warning ON/OFF” on page
60.)

BhlgsliBcom manuals search engine @

om WwWw.

2/5/2013 8:09:53 AM ‘ ‘


http://www.manualslib.com/

Downl oad%d‘ fri

M259 08A
orm WWWw.

inG.in
anu

8A. Installation and Assembly

| - Must be performed by a technician - |

&siBcom manuals search engine

8A-5 Opening and Closing Doors

8A-5-1 Opening and Closing the Front Doors

Remove the two Torx bolts (M5 x 35), and remove the front door on the side to be opened.

Vi 1 s

Torx bolt
(M5 x 35)

4

X Front door

To install, perform the procedure in reverse.

8A-5-2 Opening and Closing the Service Doors L and R

Remove the two Torx bolts (M5 x 35).

Use the supplied service key to unlock, and remove the service door L or service door R.

| HH | J
'\(5 5 o

4

T

Service door L

Service door R

To install, perform the procedure in reverse.

®

[6u!100q89|qn04 1][ PO 1531 ] $100Q Buisoj) pue Buiuadgy uone)jEisu) JaLe SY93y7) / punoig pue pio) Jamod ay) Bunosuuo) a @ a @ E E ﬂ @ @ @ @ n 8

107

@ 2/5/2013 8:09:54 AM ‘ ‘


http://www.manualslib.com/

L T T ®

8A. Installation and Assembly

| - Must be performed by a technician - |

8A-5-3 Opening and Closing the Rear Panel

Remove the four Torx bolts (M5 x 25).

Use the supplied service key to unlock, and remove the rear panel.

I

Torx bolt (M5 x 25)

om——T°

P

Rear panel

To install, perform the procedure in reverse.

8A-5-4 Opening and Closing the Service Door

Remove the three Torx bolts (M5 x 25), and remove the service door.

y

Torx bolt (M5 x 25)

Service do&

To install, perform the procedure in reverse.

108

M259 08A in6.indd 108 .
Download%d‘from Wi M anuasliB.com manuals search engine @

2/5/2013 8:09:55 AM ‘ ‘


http://www.manualslib.com/

Dowﬁd%d‘

_____"IEEEN ®

8B. Service

| - Must be performed by a technician - |

8B SerVICE - Must be performed by a technician -

/A\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before performing service work (such as repairs or
correcting malfunctions).

8B-1 Inspection and Service

/AN\WARNING

@ Perform periodic service. Failure to perform service may result in an accident.

8B-1-1 Inspection Items

EEEE - SEEEEEE

Check the following inspection items periodically for any abnormalities.

(1) Level Adjuster Inspection
+ Check that the level adjusters are fixed securely. (See “8A-2-2 Level Adjuster Adjustment” on page
90.)
(2)  Power Cord Plug Inspection
+ Check that the power cord is firmly inserted into the power outlet in the machine’s cord box.
+ Clean any dust or other dirt from the connection parts.
+ Check for cracks or dirt on the power cord covering. If there is any abnormality on the power cord,
be sure to replace it.
(3)  Screw Looseness Inspection
Check the following parts for loose screws. Fully retighten any loose screws.
+ Corner covers and goal covers (See “8A-2-1 (1) Assembling the Table, Goals and Corner Covers
on page 75.)
+ NetLand S, center guard, and side wall (See “8A-2-1 (2) Installing the Nets” on page 86.)
+ Goal bumpers (L) and (R), bumpers S (L) and (R), bumper L, and corner bumpers

®

92IAI9S pue uondadsu) / s100q Buiso|) pue Buiuado

[6u!1ooqsa|qnm_|_][ 3pO 1581 ]

109

M259_08B_ENin6.indd 109 . @ 2/5/2013 8:11:30 AM ‘
from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

| T ® (||

8B. Service

| - Must be performed by a technician - |

8B-1-2 Cleaning the Puck Paths
(1) Cleaning the Insides of the Goal (L) and (R) Assemblies

The description below explains how to clean the (L) side. Follow the same procedure to clean the (R) side.

/A\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

@ Do not use thinner, benzene, gasoline, alcohol or other organic solvents. This may
degrade the materials.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)

Open the goal (L) assembly. (See “7-5-3 Opening and Closing the Goal (L) and (R) Assemblies”
on page 38.)

Wipe away any dirt from the puck paths using a soft cloth moistened with water or a neutral
cleanser diluted with water and then firmly wrung out.
Puck path

Wipe dry using a soft cloth so that no water or detergent remains, and then allow to dry completely.

To install, perform the procedure in reverse.

110

‘ M259_08B_ENin6.indd 110 . @ 2/5/2013 8:11:42AM‘
Downl oad%d from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

| T ® (||

8B. Service

- Must be performed by a technician - |

(2) Cleaning the Rail (L) and (R) Assemblies

The description below explains how to clean the (L) side. Follow the same procedure to clean the (R) side.

/A\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

@ Do not use thinner, benzene, gasoline, alcohol or other organic solvents. This may
degrade the materials.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)

Remove the rail (L) assembly by reversing the installation procedure. (See steps - E of
“8A-2-5 Installing the Side Tower Assembly” on page 96.)

Wipe away any dirt from the puck paths using a soft cloth moistened with water or a neutral
cleanser diluted with water and then firmly wrung out.
* Use a cotton swab to clean narrow parts.

S @)

Rail (L) assembly

901AI9S pue uonoadsuy

Puck path

Rail (R) assembly

Puck path

Wipe dry using a soft cloth so that no water or detergent remains, and then allow to dry completely.

To install, perform the procedure in reverse.

[6u!1ooqsa|qnm_|_][ 3pO 1581 ]

111

‘ M259_08B_ENin6.indd 111 . @ 2/5/2013 8:11:43AM‘
Dovvnload%d from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

| T ® (||

8B. Service

- Must be performed by a technician -

(3) Cleaning the Insides of the L and S Buckets (Hopper Assembly)

/A\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

@ Do not perform the following operations. Doing so may cause pucks to jam or other
malfunctions.
« Rotating the L hopper disk in the clockwise direction as viewed from above.
« Rotating the S hopper disk in the counter-clockwise direction as viewed from
above.
@ Do not use thinner, benzene, gasoline, alcohol or other organic solvents. This may
degrade the materials.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)

Remove the side tower assembly. (See “8B-4-4 (1) Removing and Installing the Side Tower
Assembly” on page 145.)

Remove any pucks from inside the L and S buckets.

S hopper disk L hopper disk

S bucket
@ L bucket

Wipe away any dirt from the puck paths using a soft cloth moistened with water or a neutral
cleanser diluted with water and then firmly wrung out.
* Use a cotton swab to clean narrow parts.

Wipe dry using a soft cloth so that no water or detergent remains, and then allow to dry completely.

E To install, perform the procedure in reverse.

112

‘ M259_088_ENin6.indd 112 . ®
Downl oad%d from www.Manualslib.com manuals search engine

2/5/2013 8:11:44AM‘ ‘


http://www.manualslib.com/

| T ® (||

8B. Service

| - Must be performed by a technician - |

(4) Cleaning the Hopper Disks and Hopper Bottoms (Hopper Assembly)

The description below explains how to clean the S hopper disk. Follow the same procedure to clean the L

/NA\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

@ Do not perform the following operations. Doing so may cause pucks to jam or other
malfunctions.
« Rotating the L hopper disk in the clockwise direction as viewed from above.
« Rotating the S hopper disk in the counter-clockwise direction as viewed from
above.
@ Do not use thinner, benzene, gasoline, alcohol or other organic solvents. This may
degrade the materials.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)

S @)

o

Remove the side tower assembly. (See “8B-4-4 (1) Removing and Installing the Side Tower
Assembly” on page 145.)

Remove any pucks from inside the S bucket.

Remove the wing bolt (M4 x 6), slide the S hopper cover toward the outside, and remove it.

| L bucket +
L hopper cover

>~ Jo
®

901AI9S pue uonoadsuy

S bucket +
S hopper cover

Wing bolt (M4 x 6)

[6u!1ooqsa|qnm_|_][ 3pO 1581 ]

113

‘ M259_08B_ENin6.indd 113 . @ 2/5/2013 8:11:44AM‘
Downl oad%d from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

| T ® (||

8B. Service

- Must be performed by a technician - |

Remove the cord clip and disconnect the two connectors.

E Loosen the four pan head screws (with flat and spring washers) (M4 x 10), and remove the S
hopper motor bracket.

’

S hopper motor bracket

Connectors

Phillips pan head screw
(with flat and spring
washers) (M4 x 10) (loosen)

Cord clip

Remove the three pan head screws (with flat and spring washers) (M4 x 10), and remove the
disk top.
@ Disk top ____—Panhead screw (with flat and spring washers)
\C (M4 x 10)

E Remove the pan head screw (with flat and spring washers) (M4 x 10), and remove the hopper
spring base.
Pan head screw (with flat and spring washers) (M4 x 10)

114

‘ M259_08B_ENin6.indd 114 . ®
Downl oad%d from www.Manualslib.com manuals search engine

2/5/2013 8:11:45AM‘ ‘


http://www.manualslib.com/

| T ® (||

8B. Service

| - Must be performed by a technician - |

E Remove the two pan head screws (with flat and spring washers) (M4 x 10), and remove the disk
retainer bracket. (Perform this step only for the S hopper disk.)

Disk retainer bracket

Pan head screw (with flat and spring washers)
(M4 x 10)

S @)

Remove the E-ring (nominal diameter: 10), and remove the flat washer (M12) and the S hopper
disk.

Flat washer (M12)

®

90IAISS pue uonodadsu|

S hopper disk

E-ring (nominal diameter: 10)

Wipe away any dirt from the puck paths using a soft cloth moistened with water or a neutral
cleanser diluted with water and then firmly wrung out.

Wipe dry using a soft cloth so that no water or detergent remains, and then allow to dry completely.

To install, perform the procedure in reverse.

NOTICE @ When installing, press the hopper motor bracket toward the hopper disk so that the
hopper gear and hopper disk teeth mesh properly.

'
BEE H

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

115

‘ M259_08B_ENin6.indd 115 . @ 2/5/2013 8:11:46AM‘
Downl oad%d from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

| T ® (||

8B. Service

- Must be performed by a technician -

(5) Cleaning the S Slider Assembly

/A\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

@ Do not use thinner, benzene, gasoline, alcohol or other organic solvents. This may
degrade the materials.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)

Remove the illuminator base plates L and R. (See steps 2} - IEJ of “8B-4-10 (1) Replacing
the Circle LED” on page 170.)

Remove the three Torx bolts (M5 x 12), and remove the cover panel retainer L.

Torx bolt (M5 x 12)

Cover panel retainer L

116

M259_08B_ENin6.indd 116 @

‘ H . 2/5/2013 8:11:47 AM ‘
Downl oad%d from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

| T ® (||

8B. Service

- Must be performed by a technician - |

Remove the two Torx bolts (M5 x 12), and remove the cover panel.

Cover panel

S @)

Torx bolt (M5 x 12)
L
3
o
8
=2
S5
Qo
2
w
@ Wipe away any dirt from the puck paths using a soft cloth moistened with water or a neutral ‘é @
cleanser diluted with water and then firmly wrung out. 3

Wipe dry using a soft cloth so that no water or detergent remains, and then allow to dry completely.

To install, perform the procedure in reverse.

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

117

‘ M259_08B_ENin6.indd 117 . @ 2/5/2013 8:11:48AM‘
Downl oad%d from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

| T ® (||

8B. Service

| - Must be performed by a technician - |

8B-1-3 Removing Jammed Pucks

@ Check that pucks are not damaged or deformed before putting them back into the
machine. Otherwise, the pucks may jam again.
(1) Inside the Goal (L) or (R) Assembly

The description below explains how to remove jammed pucks from the (L) side. Follow the same procedure
to remove jammed pucks from the (R) side.

/NA\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)

Open the goal (L) assembly. (See “7-5-3 Opening and Closing the Goal (L) and (R) Assemblies”
on page 38.)

Remove the jammed puck.

To install, perform the procedure in reverse.

(2) In case of the rail (L)/(R) assembly

The description below explains how remove jammed pucks from the (L) side. Follow the same procedure to @
remove jammed pucks from the (R) side.

/A\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)

ol

Remove the rail (L) assembly by reversing the installation procedure. (See steps [k} - E of
“8A-2-5 Installing the Side Tower Assembly” on page 96.)

Remove the jammed puck.

-~ Qo

To install, perform the procedure in reverse.

118

‘ M259_08B_ENin6.indd 118 . @ 2/5/2013 8:11:49AM‘
Dovvnload%d from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

Dow@d%d‘

_____"IEEEN ® (||

8B. Service

| - Must be performed by a technician - |

(3) Inside the Corner Rail (L) or (R)

The description below explains how to remove jammed pucks from the (L) side. Follow the same procedure
to remove jammed pucks from the (R) side.

/NA\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)

Open the service door L. (See “8A-5-2 Opening and Closing the Service Doors L and R” on page
107.)

Insert a rod (wrench, etc.) into the gap of the corner outer R (L), and remove the jammed puck.

Wing bolt (M4 x 10)
¥ . l )
j Corner rail cover (|_)

S @)

®

901AI9S pue uonoadsuy

Corner outer R (L)

Rail (L) assembly

[If the jammed puck cannot be removed by the above procedure, perform the procedure below.]

Remove the rail (L) assembly by reversing the installation procedure. (See steps - E of
“8A-2-5 Installing the Side Tower Assembly” on page 96.)

Remove the two wing bolts (M4 x 10), and remove the corner rail cover (L).

E Open the corner outer R (L) slightly, insert a rod (wrench, etc.) into the gap, and remove the
jammed puck.

To install, perform the procedure in reverse.

[6u!1ooqsa|qnm_|_][ 3pO 1581 ]

119

M259_08B_ENin6.indd 119 . @ 2/5/2013 8:11:49 AM ‘
from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

| T T

8B. Service

- Must be performed by a technician - |

(4) Inside the L or S Bucket (Hopper Assembly)

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

/A\WARNING

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)

Remove the side tower assembly. (See “8B-4-4 (1) Removing and Installing the Side Tower
Assembly” on page 145.)

Remove any pucks from inside the L or S bucket, and then remove the jammed puck.

To install, perform the procedure in reverse.

(5) Inside a Hopper Disk or Hopper Bottom (Hopper Assembly)

The description below explains how to remove jammed pucks from the S hopper disk. Follow the same
procedure to remove jammed pucks from the L hopper disk.

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

/AN\WARNING

‘NOTICE

B NE

ol -]

120

M259_08B_ENin6.indd 120

Downl oad%d‘ from www.Manualslib.com manuals search engine

Do not perform the following operations. Doing so may cause pucks to jam or other
malfunctions.

@ Rotating the L hopper disk in the clockwise direction as viewed from above.

@ Rotating the S hopper disk in the counter-clockwise direction as viewed from above.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)

Remove the side tower assembly. (See “8B-4-4 (1) Removing and Installing the Side Tower
Assembly” on page 145.)

Remove the S hopper disk. (See steps - of “8B-1-2 (4) Cleaning the Hopper Disks
and Hopper Bottoms (Hopper Assembly)” on page 113.)

Remove the jammed puck.

To install, perform the procedure in reverse.

2/5/2013 8:11:50AM‘ ‘


http://www.manualslib.com/

| T ® (||

8B. Service

- Must be performed by a technician - |

(6) In case of S Escalator Assembly

The description below explains how to remove jammed pucks from the L side. Follow the same procedure to
remove jammed pucks from the R side.

/NA\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)
Remove the rear panel. (See “8A-5-3 Opening and Closing the Rear Panel” on page 108.)

Remove the four Hex nuts with flange (M4), disconnect the connector, and remove the joint rail
cover L.

Joint rail cover L

Hex nut with flange (M4)

S @)

®

901AI9S pue uonoadsuy

To install, perform the procedure in reverse.

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

121

‘ M259_08B_ENin6.indd 121 . @ 2/5/2013 8:11:51 AM ‘
Downl oad%d from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

| T ® (||

8B. Service

- Must be performed by a technician -

(7) In case of L Escalator Assembly

/A\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)
Remove the rear panel. (See “8A-5-3 Opening and Closing the Rear Panel” on page 108.)
Disconnect the connector.

Remove the four Hex nuts with flange (M4), loosen the two Hex nuts with flange (M4), and
remove the L rail (H) cover.

Hex nut with flange
(M4)
(Loosen) 7
Connector L rail (H) cover
Remove the jammed puck.
E To install, perform the procedure in reverse.

‘ M259_08B_ENin6.indd 122 . @ 2/5/2013 8:11:51 AM ‘
Downl oad%d from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

| T ® (||

8B. Service

| - Must be performed by a technician - |

(8) In case of the Slider Assembly

/A\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)

Remove the cover panel. (See steps - of “8B-1-2 (5) Cleaning the S Slider Assembly”
on page 116.)

Remove the jammed puck.

To install, perform the procedure in reverse.

S @)

901AI9S pue uonoadsuy

[6u!1ooqsa|qnm_|_][ 3pO 1581 ]

123

‘ M259_08B_ENin6.indd 123 . @ 2/5/2013 8:11:52 AM ‘
Downl oad%d from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

| T ® (||

8B. Service

| - Must be performed by a technician - |

8B-1-4 Adding Big Pucks

/N\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)

Open the service door R. (See “8A-5-2 Opening and Closing the Service Doors L and R” on
page 107.)

Count the number of big pucks inside the L bucket.
L bucket

Add big pucks so that there are 20 to 30 big pucks inside the L bucket.

To install, perform the procedure in reverse.

124

‘ M259_08B_ENin6.indd 124 . @ 2/5/2013 8:11:53 AM ‘
Downl oad%d from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

| T T

8B. Service

| - Must be performed by a technician - |

8B-2 Error Display (for Technicians)

8B-2-1 Display when an Error Occurs

When an error occurs, “Err” is displayed in the left side score LED, and the error number is displayed in the

right side score LED. The same error number is displayed as a binary value in the time LED.

Err

Signboard display (when error number = 6)

Score LED

Time LED

@ Before checking for a malfunction, first make sure that all the connectors are

connected securely.

8B-2-2 Resolving Errors

o= (o @)

®

(sueroiuyoay 1o}

E Ref
fror Error name Cause Action eIerence
number page
* A coin selector malfunction. * Replace the coin selector. —
1| Coin switch error
* Main PC board malfunction. * Replace the main PC board. Page 146
* Service button malfunction. » Contact your distributor. -
2 | Service switch error
 Main PC board malfunction. * Replace the main PC board. Page 146
3 | Sound IC error * Main PC board malfunction. * Replace the main PC board. Page 146
 Atime LED PC board * Replace the time LED PC
4 | Communication error with malfunction. board. Page 168
time LED PC board
 Main PC board malfunction. * Replace the main PC board. Page 146
 Ascore LED PC board * Replace the score LED PC
| Communication error with malfunction. board. Page 169
score LED PC board
 Main PC board malfunction. * Replace the main PC board. Page 146

‘ M259_08B_ENin6.indd 125 .
Downl oad%d from www.Manualslib.com manuals search engine

[6u!1ooqsa|qnm_|_][ 3pO 1581 ]

125

2/5/2013 8:11:53AM‘ ‘


http://www.manualslib.com/

| T T

Dow@d%d‘

8B. Service

- Must be performed by a technician -

Error : Reference
Error name Cause Action
number page
* R the d puck
* Apuck or foreign object is err.wve .eJamme. p.uc x
) . ) foreign object from inside the Page 118
jammed inside the L side goal.
goal (L).
 Apuck or foreign object is » Remove the jammed puck or
6 | Goal (L) sensor error jammed inside the corner rail foreign object from inside the Page 119
(L). goal (L).
* Clean the inside of th I(L
* The goal (L) sensor is dirty. ean the inside of the goal (L) Page 141
Sensor.
* Goal (L) sensor malfunction. * Replace the goal (L) sensor. Page 141
» Remove the jammed puck
* Apuck or foreign object is 'ove .eJ . p.u r
) . ) foreign object from inside the Page 118
jammed inside the R side goal.
goal (R).
 Apuck or foreign object is » Remove the jammed puck or
7 | Goal (R) sensor error jammed inside the corner rail foreign object from inside the Page 119
R). goal (R).
* Clean the inside of th (R
 The goal (R) sensor is dirty. ean the inside of the goal (R) Page 141
Sensor.
* Goal (R) sensor malfunction. * Replace the goal (R) sensor. Page 141
* St lenoid (L * Replace the st lenoid
opper§oen0| (L) eplace the stopper solenoi Page 161
malfunction. (L).
o St L * Replace the st L
8 | Stopper solenoid (L) error opper'( ) sensor eplace the stopper (L) Page 163
malfunction. sensor.
* Switchi lator (24V * Replace the switchi
witc |ng regulator (24V) eplace the switching Page 148
malfunction. regulator (24V).
» Sto lenoid (R * Replace the st lenoid
pper'soenm (R) eplace the stopper solenoi Page 161
malfunction. (R).
o St R * Replace the st lenoid
9 | Stopper solenoid (R) error opper.( ) sensor epiace e stopper sotenor Page 163
malfunction. (R) sensor.
* Switchi lator (24V * Replace the switchi
witcl mg regulator (24V) eplace the switching Page 148
malfunction. regulator (24V).
« L divider solenoid malfunction. | ¢ Replace the L divider solenoid. | Page 165
* Ldivi [function. * Replace the L divi . Page 1
10 | L divider solenoid error divider sensor malfunction eplace the L divider sensor. age 166
* Switching regulator (24V * Replace the switchin
Wi |g gu (24V) p witching Page 148
malfunction. regulator (24V).

126

M259_08B_ENin6.indd 126

from www.Manualslib.com manuals search engine

2/5/2013 8:11:54AM‘ ‘


http://www.manualslib.com/

| T T

8B. Service

- Must be performed by a technician - |

- EEFEREREREE

®

(sueroiuyoay 1o}

Error : Reference
Error name Cause Action
number page
 Amini puck is j d insid
It PUCK S jammed inside » Remove the jammed puck. Page 120
the hopper.
« Aforeign object other than
a miniIg uck Jhas entered the " Remove the foreign object Page 112
11| S hopper motor error P from inside the hopper. g
hopper.
« S hopper sensor malfunction. * Replace the S stopper sensor. | Page 158
* S hopper motor malfunction. * Replace the S stopper motor. Page 155
* Abig puck is jammed inside
'gpuckis] nst » Remove the jammed puck. Page 120
the hopper.
« Aforeign object other th
9re|gno ject ofherthan » Remove the foreign object
a big puck has entered the . Page 112
from inside the hopper.
hopper.
12 | Lh t
OPper mofor error * L hopper motor sensor * Replace the L hopper motor
) Page 154
malfunction. Sensor.
* L hopper motor malfunction. * Replace the L hopper motor. Page 150
* Switchi lator (24V * Replace the switchi
@ witcl |ng regulator (24V) eplace the switching Page 148
malfunction. regulator (24V).
* There are no mini pucks inside
Il PUCKS 1ns! * Add mini pucks to the hopper. | Page 105
the hopper.
» Remove all of the pucks from
» Apuck is standing on edge the hopper, and then put the Page 120
inside the hopper. pucks back into the hopper g
13 | S hopper idling error correctly.
 A'mini puck is jammed inside
il pucks) nst » Remove the jammed puck. Page 120
the hopper.
« S divider outlet sensor * Replace the S divider outlet
) Page 164
malfunction. Sensor.
* There are no big pucks inside
the hopper. 'g pucks inst * Add big pucks to the hopper. Page 105
» Remove all of the pucks from
 Apuck is standing on edge the hopper, and then put the Page 120
inside the hopper. pucks back into the hopper g
14 | L hopper idling error correctly.
* Abig puck is jammed inside
' puckis] nst » Remove the jammed puck. Page 120
the hopper.
* Ldivid tlet * Replace the L divid tlet
ivi er'ou et sensor eplace the L divider outle Page 167
malfunction. Sensor.

[6u!1ooqsa|qnm_|_][ 3pO 1581 ]

M259_08B_ENin6.indd 127

Downl oad%d‘ from www.Manualslib.com manuals search engine

127

2/5/2013 8:11:54AM‘ ‘


http://www.manualslib.com/

8B. Service

- Must be performed by a technician -

Error Reference
Error name Cause Action
number page
* Apuck is jammed inside the
15 | Rail (L) jamming error _pu o el
rail (L).
* Remove the jammed puck. Page 118
* Apuckisj d inside th
16 | Rail (R) jamming error puc 'S Jammed nside e
rail (R).
17 S divider (L) outlet sensor
error o ;
* Apuck is jammed in the S
.plu ®l I * Remove the jammed puck. Page 121
8 S divider (R) outlet sensor divider outlet.
error
* Apuckisj d inside th
puc |s‘jamme nside fne » Remove the jammed puck. Page 119
corner rail.
Corner rail jamming error - ,
19 ¢ Clean th de of the rail (L
L) * The rail (L) sensor is dirty. ean the inside of the rail (L) Page 145
sensor.
* The rail (L) sensor malfunction. | < Replace the rail (L) sensor. Page 145
* Apuckisj d inside th
puc |sljamme msige e » Remove the jammed puck. Page 119
corner rail.
Corner rail jammin * Clean the inside of the rail (R
20 omerralt] ing error * The rail (R) sensor is dirty. ean the inside of the rai (R) Page 145
(R) sensor.
* The rail (R) sensor
! ( ) * Replace the rail (R) sensor. Page 145
malfunction.
« S divider (L) outlet sensor is * Clean the S divider (L) outlet
.IVI (L)ou i ivider (L) ou Page 168
21 S divider (L) outlet sensor dirty. sensor.
skip error « S divider (L) outlet sensor « Replace the S divider (L) outlet
) Page 168
malfunction. Sensor.
« S divider (R) outlet sensor is * Clean the S divider (R) outlet
.IVI (R)ou i ivider (R) ou Page 168
2 S divider (R) outlet sensor dirty. sensor.
skip error « Sdivider (R) outlet sensor « Replace the S divider (R)
. Page 168
malfunction. outlet sensor.
* Replace the S hopper motor
* S hopper motor sensor is dirty. P PP Page 160
2 S hopper motor sensor sensor.
error « S hopper motor sensor « Replace the S hopper motor
pper P PP Page 160
malfunction. Sensor.
* Replace the L hopper motor
* L hopper motor sensor is dirty. P PP Page 156
o L hopper motor sensor sensor.
error
*Lh t * Replace the L h t
opper. motor sensor eplace the L hopper motor Page 156
malfunction. Sensor.

128

Downloaded from www.Manualslib.com manuals search engine



http://www.manualslib.com/

| T T

Dowﬁd%d‘

8B. Service

- Must be performed by a technician - |

Error Reference
Error name Cause Action elerenc
number page
e The di h f
tiCI:ze<tis|spenser as run out o « Add tickets.
25 | Ticket dispenser (L) error ) » Replace the ticket dispenser -
P o * Aticket dispenser (L) (L)p P
malfunction. '
e The di h t of
ticfet S|spenser as run out o . Add tickets.
26 | Ticket dispenser (R) error )  Replace the ticket dispenser —
P ®) * Aticket dispenser (R) P P
. (R).
malfunction.
e T ff th itch, wait
* The power switch was turned urn offine power switeh, wa
) ) for 30 seconds or more, and
99 | Start-up error off, and then immediately ) Page 106
) then turn on the power switch
turned back on again. )
again.

M259_08B_ENin6.indd 129

from www.Manualslib.com manuals search engine

- EEEEREREREREE

®

(sueroiuyoa] oy

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

129

2/5/2013 8:11:54AM‘ ‘


http://www.manualslib.com/

| T ® (||

8B. Service

| - Must be performed by a technician - |

8B-3 Troubleshooting

/AN\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

@ If the problem is not described in “8B-3 Troubleshooting” or the problem persists despite taking
the appropriate action, turn off the power switch immediately to stop operation, and contact your
distributor. Continuing operations may result in an accident.

@ Before checking for a malfunction, first make sure that all the connectors are
connected securely.

@ Never perform a conductivity check of the boards with a tester or any other tool.
The IC may be damaged by the internal voltage of the tester.

@ When sending parts for repair, be sure to pack them properly. Particularly when
sending the main PC board, wrap the part in sponge or air bubble wrapping before
packing it in a cardboard box to make sure that the part is not exposed to external
force.

130

‘ M259_08B_ENin6.indd 130 . @ 2/5/2013 8:11:54 AM ‘
Downl oad%d from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

Dowﬁd%d‘

_____"IEEEN

8B. Service

- Must be performed by a technician - |

8B-3-1 Overall @
Reference @
Symptom Main cause Action
ymp page m
The power cord is disconnected « Connect the power cord correctly @
from the outlet or the machine, or is and securely. Page 106
) not connected securely. * Turn on the power switch again. @
The machine does not start
i The PCB base is not installed
even when the power switch ¢ ase s notinstatie Install the PCB base correctly. Page 146 7
is turned on. correctly.
Main PC board malfunction. Replace the main PC board. Page 146
B
Switching regulator malfunction. Replace the switching regulator. Page 148
Disconnect any high-capacity @
The power supply voltage is not devices (such as an air conditioner
Operation is not stable. within the range of AC 110 V to or large machine) from the same -
130 V (or 210 V to 230 V). line to secure the specified power @
supply voltage.
The circuit protector has operated to | Turn on the power switch again. =
The power tums off during turn off theT power switch. If the circuit protejctor operate.s %
operation *The circuit protector turns off the frequently, there is a mechanical - e
P ' current when an abnormal current | abnormality. é’
occurs. Contact your distributor. =
8B-3-2 Table top assembly
Reference
Symptom Main cause Action
page
The machine is in Attract (standby) When the game starts, the blower Page 40
mode. fan operates so that the pucks slide. g
The inside of the playing field. Clean the playing field. Page 70
) Replace the deformed puck with a
The pucks do not slide. A puck is deformed. spare puck. Page 105
Apuck is dirty. Clean the puck. Page 71
The blower fan malfunction. Replace the blower fan. Page 139
SSR malfunction. Replace the SSR. Page 149

M259_08B_ENin6.indd 131 .
from www.Manualslib.com manuals search engine

131

PO 1S3L

=)
o
c
=r
@
172
=
)
S
=3
=]
@

2/5/2013 8:11:54AM‘ ‘


http://www.manualslib.com/

| T T

Dowﬁd%d‘

8B. Service

| - Must be performed by a technician - |

8B-3-3 Goal (L) and (R) Assemblies

Reference
Symptom Main cause Action
page
One or both of the goal coin locks Use the service key and close the Page 38
are not closed. goal. g
Replace the deformed puck with
A deformed puck is being used. epiace e delormed puci with a Page 105
spare puck.
Pucks jam f tly.
Ueks Jam Trequenty Apuck is dirty. Clean the puck. Page 71
Aforeign object h tered th
oreign object has eniered fne Remove the foreign object. Page 110
goal.
The inside of the goal is dirty. Clean the inside of the goal. Page 110
The volume setting is low. Adjust the volume. Page 39
Sound is not output.
Main PC board malfunction. Replace the main PC board. Page 146
8B-3-4 Rail (L) and (R) Assemblies
Reference
Symptom Main cause Action
page
The rail is not installed correctly. Install the rail correctly. Page 96
Replace the deformed puck with
A deformed puck is being used. epiace fhe deformed puciwiih a Page 105
spare puck.
Pucks jam f tly.
UCks Jam Trequenty Apuck is dirty. Clean the puck. Page 71
Aforeign object has entered the rail. | Remove the foreign object. Page 111
The inside of the rail is dirty. Clean the inside of the rai. Page 111
8B-3-5 Coin Assembly
Ref
Symptom Main cause Action elerence
page
The game does not start Coin selector malfunction. Replace the coin selector. -
even when sufficient coins
Main PC board malfunction. Replace the main PC board. Page 146

are inserted.

132

M259_08B_ENin6.indd 132

from www.Manualslib.com manuals search engine

2/5/2013 8:11:55AM‘ ‘


http://www.manualslib.com/

Dowﬁd%d‘

_____"IEEEN

8B. Service

- Must be performed by a technician - |

8B-3-6 Hopper assembly

Reference @
Symptom Main cause Action
ymp page m
Remove the side tower assembly,
Aforeign object has entered the ) ) Y @
hoper and remove the foreign object from | Page 120
Pper inside the hopper. @
Remove the side tower assembly, 7
A puck is jammed inside the hopper. | and remove all pucks from inside Page 120
the hopper.
The hopper motor bracket is not Install the hopper motor bracket Page 150
i installed correctly. correctly. 9
The hopper disk does not
The hopper gear is not installed
operate. correctli)f gearis not! Install the hopper gear correctly. Page 150
Hopper motor malfunction. Replace the hopper motor. Page 150 @
Hopper motor driver PC board Replace the hopper motor driver PC Page 159 12
malfunction. board. 9 =
o
Switchi lator (24V Replace the switchi lat 5
witc mg regulator (24V) eplace the switching regulator Page 148 =2
malfunction. (24V). N
o
Main PC board malfunction. Replace the main PC board. Page 146 %
[(e)
There are not enough pucks. Add spare pucks to the hopper. Page 105 @
Remove the side tower assembly,
A puck is standi dge insid Il pucks from inside th
The hopper disk operates, puck is standing on edge inside remove all pucks from inside the Page 120
the hopper. hopper, and then put the pucks back
but pucks do not come out. .
into the hopper correctly.
The hopper spring is not installed
pRerspring | I Install the hopper spring correctly. Page 113
correctly.
The pendulum stopper on rail (L) Install the pendulum stopper
Mini pucks frequently mix assembly is not installed correctly. correctly.
into the L hopper. The rail (R) assembly puck paths
are dir;y( ) y puckp Clean the puck paths. Page 111

M259_08B_ENin6.indd 133 .
from www.Manualslib.com manuals search engine

PO 1S3L

=)
o
c
=r
@
172
=
)
S
=3
=]
@

133

2/5/2013 8:11:55AM‘ ‘


http://www.manualslib.com/

| T T

8B. Service

| - Must be performed by a technician - |

8B-3-7 Slider Assembly

Reference
Symptom Main cause Action
page
Normal Hockey Mode was selected | Select Big Bang Mode at the start of Page 40
at the start of the game. the game. g
The machine is set to operate in
Ch the setting to “OFF”. Page 67
Normal Hockey Mode only. ange fhe seting fo age
There are not enough pucks. Add spare pucks to the hopper. Page 105
One or more deformed pucks is Remove any deformed pucks, and Page 105
Mini pucks are not supplied | Mixed into the pucks. replace with spare pucks. g
during game play. The stopper base is not installed
PP Install the stopper base correctly. Page 161
correctly.
Stopper solenoid malfunction. Replace the stopper solenoid. Page 161
Main PC board malfunction. Replace the main PC board. Page 146
Switchi lator (24V Replace the switchi lat
witc mg regulator (24V) eplace the switching regulator Page 148
malfunction. (24V).
The cover panel is not installed
Verpana!’ ! Install the cover panel correctly. Page 116
S (mini) pucks stack and correctly.
@ become jammed. The illuminator assembly is not Install the illuminator assembly Page 170
installed correctly. correctly. 9
8B-3-8 S Escalator Assembly
Reference
Symptom Main cause Action
page
Puck in inside the joint
L,Jc S femain insice fhe Joi S divider outlet sensor malfunction. | Replace the S divider outlet sensor. | Page 164
rail cover.
8B-3-9 L Escalator assembly
Reference
Symptom Main cause Action
page
The L rail (H) cover is not installed ,
ivle bi Install the L rail (H tly. Page 122
Multple big pucks are correctly nstall the L rail (H) cover correctly. age
supplied at once.
L divider outlet sensor malfunction. Replace the L divider outlet sensor. | Page 167
Aforeign object has entered the L Remove the L rail (H) cover, and Page 122
escalator assembly. remove the foreign object. 9
L divider solenoid d t
opelz\r/;t:r solenoic does no L divider solenoid malfunction. Replace the L divider solenoid. Page 165
Switching regulator (24V Replace the switching regulator
wi |g gulator (24V) p witching regu Page 148
malfunction. (24V).

134

M259_08B_ENin6.indd 134

Downl oad%d‘ from www.Manualslib.com manuals search engine

2/5/2013 8:11:55AM‘ ‘


http://www.manualslib.com/

Dow@d%d‘

_____"IEEEN

8B. Service

- Must be performed by a technician - |

8B-3-10 Signboard assembly

Symptom Main cause Action Re‘szr:gce
The time LED PC board Atime LED PC board malfunction. Replace the time LED PC board. Page 168
does not light. Main PC board malfunction. Replace the main PC board. Page 146
The score LED PC board Ascore LED PC board malfunction. | Replace the score LED PC board. Page 169
does not light. Main PC board malfunction. Replace the main PC board. Page 146

8B-3-11 Illuminator assembly

Symptom Main cause Action Re‘f;r:gce
The circle LED does not A circle LED malfunction. Replace the circle LED. Page 170
light. Main PC board malfunction. Replace the main PC board. Page 146

M259_08B_ENin6.indd 135 .
from www.Manualslib.com manuals search engine

S EEE @

PO 1S3L

=)
o
c
=r
@
172
=
)
S
=3
=]
@

135

2/5/2013 8:11:55AM‘ ‘


http://www.manualslib.com/

| T ® (||

8B. Service

| - Must be performed by a technician - |

8B-4 Removing, Installing and Replacing Assemblies
and Parts

8B-4-1 Table
(1) Removing and Installing the Goal (L) and (R) Assemblies

The description below explains how to remove and install the L side. Follow the same procedure to remove
and install the R side.

/A\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

/\ CAUTION

@ When lifting up the goal (L) or (R) assembly, be sure to perform the work with two or more people.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)

Remove the two button head bolts (M6 x 40), one button head bolt (M6 x 25) and three flat
washers (M6) from each corner cover.

Button head bolt (M6 x 25)

Flat washer (M6)

Flat washer (M6)

Button head bolt (M6 x 40)

Slide the corner covers toward the outside, and remove them.

® When removing and installing, be careful not to pinch the harness and connectors.

Open the goal (L) assembly. (See “7-5-3 Opening and Closing the Goal (L) and (R) Assemblies”

on page 38.)

136

‘ M259_08B_ENin6.indd 136 . ®
Downl oad%d from www.Manualslib.com manuals search engine

2/5/2013 8:11:55AM‘ ‘


http://www.manualslib.com/

| T ® (||

8B. Service

| - Must be performed by a technician - |

ISY Disconnect the two connectors.

Connector

E Remove the four flange socket bolts (M5 x 10) and two flange socket bolts (M5 x 16) from the
right and left of the goal (L) assembly.

@® When installing, be sure to use bolts of the specified length.

%—7 Flange socket bolt
¥ (M5 x 10)
Flange socket bolt /‘g S

7
i
= 5 @)

®

Close the goal (L) assembly. (See “7-5-3 Opening and Closing the Goal (L) and (R) Assemblies”
on page 38.)

E Lift the goal (L) assembly straight up with two people, and remove it.

Sled pue saljquiassy Buioejday pue Buljfelsy

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

137

‘ M259_08B_ENin6.indd 137 . @ 2/5/2013 8:11:56AM‘
Downl oad%d from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

| T ® (||

8B. Service

- Must be performed by a technician - |

E To install, perform the procedure in reverse.

(2) Removing and Installing the Rail (L) and (R) Assemblies

/A\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)

Remove the rail (L) and (R) assemblies by reversing the installation procedure. (See steps
to of “8A-2-5 Installing the Side Tower Assembly” on page 96.)

138

‘ M259_08B_ENin6.indd 138 . @ 2/5/2013 8:11:57 AM ‘
Downl oad%d from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

Dowﬁd%d‘

_____"IEEEN ®

8B. Service

| - Must be performed by a technician - |

(3) Replacing the Blower Fan

/A\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)
Open the front door. (See “8A-5-1 Opening and Closing the Front Doors” on page 107.)
Disconnect the connector.

Remove the four flange socket bolts (M5 x 30) and the four flat washers (@24 for M5).

\ Flange socket bolt (M5 x 30)

-~ Rl

Flat washer
(224 for M5)

—~ FERE R

®

Slide the blower mounting plate toward the left side, and remove it.

Ner mounting plate

/

Slied pue saljquiassy Buioejday pue Buljfeisul

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

139

M259_08B_ENin6.indd 139 . @ 2/5/2013 8:11:58 AM ‘
from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

| T ® (||

8B. Service

- Must be performed by a technician - |

E Remove the four flange socket bolt (M5 x 16), the four Flat washer(224 for M5), and remove the
blower fan from the blower fan mounting plate.

Blower fan

518
f? " Flange socket bolt (M5 x 16)

To install, perform the procedure in reverse.

140

‘ M259_08B_ENin6.indd 140 . @ 2/5/2013 8:11:58AM‘
Downl oad%,d from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

Dowﬁd%d‘

_____"IEEEN ® (||

8B. Service

| - Must be performed by a technician - |

8B-4-2 Goal (L) and (R) Assemblies
(1) Replacing the Goal (L) and (R) Sensors (Photosensor Side) and (Photo-emitter Side)

The description below explains how to replace the (L) side. Follow the same procedure for replacement of

the (R) side.
/A\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)

Remove the goal (L) assembly. (See “8B-4-1 (1) Removing and Installing the Goal (L) and (R)
Assemblies” on page 136.)

Disconnect the two connectors of the goal (L) sensor (photosensor side) and (photo-emitter
side).

Connector

= 5 @)

®

Slied pue saljquiassy Buioejday pue Buljfeisul

Remove the two Hex nuts with flange (M3), and remove the goal (L) sensor (photosensor side)
and (photo-emitter side).

Hex nut with Goal (L) sensor Goal (L) sensor

flange (photosensor side) (photo-emitter side) Hex nut with
[Divided-type photo- [Divided-type photo- flange
interrupter] interrupter]

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

To install, perform the procedure in reverse.

141

M259_08B_ENin6.indd 141 . @ 2/5/2013 8:11:58 AM ‘
from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

| T ® (||

8B. Service

| - Must be performed by a technician - |

8B-4-3 Rail (L) and (R) Assemblies
(1) Replacing the Rail (L) and (R) Sensors (Upper) and (Middle)

The description below explains how to replace the (L) side. Follow the same procedure for replacement of

the (R) side.
/A\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)

Remove the rail (L) assembly by reversing the installation procedure. (See steps - E of
“8A-2-5 Installing the Side Tower Assembly” on page 96.)

Disconnect the two connectors of the rail (L) sensor (upper) and (middle).

Remove the two Hex nuts with flange (M3), and remove the rail sensor bracket (B).

Hook @

Connector

142

‘ M259_08B_ENin6.indd 142 . @ 2/5/2013 8:11:59 AM ‘
Downl oad%d from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

Dow@d%d‘

|
!

8B. Service

| - Must be performed by a technician - |

Remove the two pan head screws (M3 x 6), and remove the rail (L) sensors (upper) and (middle).

Rail (L) sensor (upper)
[Reflective type photo-interrupter]

° ¢ // Phillips pan head screw
g (M3 x6)

Rail (L) sensor (middle)
[Reflective type photo-interrupter]

Rail sensor bracket (B)

E To install, perform the procedure in reverse.

= 5 @)

®

Sled pue saljquiassy Buioejday pue Buljfelsy

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

143

M259_08B_ENin6.indd 143 . @ 2/5/2013 8:12:00 AM ‘
from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

| T ® (||

8B. Service

- Must be performed by a technician - |

(2) Replacing the Rail (L) and (R) Sensors (Lower)

The description below explains how to replace the (L) side. Follow the same procedure for replacement of

the (R) side.
/A\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)

Remove the rail (L) assembly. Reverse the installation procedure. (See steps to E of
“8A-2-5 Installing the Side Tower Assembly” on page 96.)

Disconnect the connector of the rail (L) sensor (lower).

Remove the two Hex nuts with flange (M3), and remove the rail sensor bracket (A).

Rail sensor bracket (A)

Connector

Remove the pan head screw (M3 x 6), and remove the rail (L) sensor (lower).

Phillips pan head screw
(M3 x 6)

g Rail (L) sensor (lower)
[Reflective type photo-interrupter]

Q)
S
S
Rail sensor bracket (A)

E To install, perform the procedure in reverse.

144

‘ M259_08B_ENin6.indd 144 . ®
Downl oad%d from www.Manualslib.com manuals search engine

2/5/2013 8:12:00AM‘ ‘


http://www.manualslib.com/

| T ® (||

8B. Service

- Must be performed by a technician - |

8B-4-4 Side tower assembly

(1) Removing and Installing the Side Tower Assembly

/A\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)

Remove the side tower assembly by reversing the installation procedure. (See steps -
of “8A-2-5 Installing the Side Tower Assembly” on page 96.)

To install, perform the procedure in reverse.

—~ FERE R

®

Slied pue saljquiassy Buioejday pue Buljfeisul

[6u!1ooqsa|qnm_|_][ 3pO 1581 ]

145

‘ M259_08B_ENin6.indd 145 . @ 2/5/2013 8:12:01 AM ‘
Downl oad%d from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

| T T

Dow@%d‘

8B. Service

- Must be performed by a technician -

146

M259_08B_ENin6.indd 146

(2) Replacing the Main PC Board

/A\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

@ PC boards are sensitive to static electricity. If a person handles a PC board while
charged with static electricity, the parts on the PC board may be damaged. Before

handling a PC board, discharge the static electricity from your body; for example,
by touching the surface of grounded metal.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)

Remove the two wing bolts (M5 x 16), disconnect the 15 connectors, and pull out the PCB base.

Wing bolt
(M5 x 16)

from www.Manualslib.com manuals search engine

PCB base
© (9;\
N fee)
oooood o D I
o o
o — — D
DDD o
AL I
DOD@ o O@:H <
DE@OD:
50" "o
g i 0
o © g
OO o O l:II
o
© = G

Connector

2/5/2013 8:12:02AM‘ ‘


http://www.manualslib.com/

Dowﬁd%d‘

8B. Service

| - Must be performed by a technician - |

M259_08B_ENin6.indd 147

from www.Manualslib.com manuals search engine

Unlock the 7 spacer locks, and replace the main PC board.

YR\
® o = —E

o o [ o

|

= o 0 =]
g-° - ]

DH©§“DD

<DEQZ©2§§ )

DD D© l:L g
DD O Y
OO Dl:Cl) I:ID

17 y

To install, perform the procedure in reverse.

:.:.:.O o O || / Main PC board

DD 0
H Q@D— Spacer
0

= 5 @)

®

Sled pue saljquiassy Buioejday pue Buljfelsy

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

147

2/5/2013 8:12:02AM‘ ‘


http://www.manualslib.com/

8B. Service

- Must be performed by a technician -

| T ® (||

(3) Replacing the Switching Regulator

/A\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

@ PC boards are sensitive to static electricity. If a person handles a PC board while
charged with static electricity, the parts on the PC board may be damaged. Before
handling a PC board, discharge the static electricity from your body; for example,
by touching the surface of grounded metal.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)

Pull out the PCB base. (See “8B-4-4 (2) Replacing the Main PC Board” on page 146.)

BNE

Disconnect the connectors (two in case of 12 V, three in case of 24 V) of the switching regulator
to be replaced.

Connector

Switching regulator (24 V) Switching regulator (12 V)

Spacer

Unlock the four spacer locks, and replace the switching regulator.

To install, perform the procedure in reverse.

148

‘ M259_08B_ENin6.indd 148 . ®
Downl oad%d from www.Manualslib.com manuals search engine

2/5/2013 8:12:02AM‘ ‘


http://www.manualslib.com/

| T T ®

Dowﬁd%d‘

8B. Service

| - Must be performed by a technician - |

(4) Replacing the SSR

/A\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)
Pull out the PCB base. (See “8B-4-4 (2) Replacing the Main PC Board” on page 146.)

Disconnect the four Faston terminals.
SSR

-

SCrew

Pan head

(Red)\ blue)

O )

Faston
terminal (light

= 5 @)

®

(Gray)

J

@ The SSR has a polarity.

M259_08B_ENin6.indd 149

from www.Manualslib.com manuals search engine

Remove the two pan head screws (with spring washer) (M4 x 16), and remove the SSR.

To install, perform the procedure in reverse.

Slied pue saljquiassy Buioejday pue Buljfeisul

The numbers indicated in the figure are marked on the SSR, so be careful and install
the SSR with the correct alignment.
@ When installing, be careful not to mix up the Faston terminal colors.

[6u!1ooqsa|qnm_|_][ 3pO 1581 ]

149

@ 2/5/2013 8:12:03 AM ‘ ‘


http://www.manualslib.com/

| T ® (||

8B. Service

| - Must be performed by a technician - |

8B-4-5 Hopper assembly
(1) Replacing the L Hopper Motor

/N\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)

Remove the side tower assembly by reversing the installation procedure. (See steps J2q] -
of “8A-2-5 Installing the Side Tower Assembly” on page 96.)

Remove the wing bolt (M4 x 6), and remove the L hopper cover.

L hopper cover

Wing bolt (M4 x 6)

Cord clip

150

M259_08B_ENin6.indd 150 @

‘ H . 2/5/2013 8:12:04 AM ‘
Downl oad%d from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

| T ® (||

8B. Service

| - Must be performed by a technician - |

Loosen the four pan head screws (with flat and spring washers) (M4 x 10), and remove the L
hopper motor bracket.

L hopper motor bracket

Phillips pan head screw (with flat and
spring washers) (M4 x 10) (loosen)

Connector

= 5 @)

®

Remove the encoder bracket. (See the step of “8B-4-5 (2) Replacing the L Hopper Motor
Sensor " on page 154.)

E Remove the two double points (M4 x 10), and remove the L hopper gear.

)
Sled pue saljquiassy Buioe|day pue Buljjeisul

L hopper gear

Double point (M4 x 10)

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

151

‘ M259_08B_ENin6.indd 151 . @ 2/5/2013 8:12:06AM‘
Downl oad%d from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

| T ® (||

8B. Service

- Must be performed by a technician - |

E Remove the four Phillips pan head screws (with flat and spring washers) (M5 x 40), and replace
the L hopper motor.

Phillips pan head screw (with flat and
spring washers) (M5 x 40)

L hopper motor

To install, perform the procedure in reverse.

@ When installing, align the lower surface of the hopper gear with the tip of the motor
shaft.
Tip of shaft

Hopper gear bottom surface

@ When installing, install so that the double points are perpendicular to the flat
surfaces of the motor shaft.
Double point
N
O

Motor shaft

@ When installing, press the hopper motor bracket toward the hopper disk so that the
hopper gear and hopper disk teeth mesh properly.

152

‘ M259_08B_ENin6.indd 152 . @ 2/5/2013 8:12:07AM‘
Downl oad%d from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

Dow@%d‘

8B. Service

- Must be performed by a technician - |

M259_08B_ENin6.indd 153 .
from www.Manualslib.com manuals search engine

= 5 @)

®

Sled pue saljquiassy Buioejday pue Buljfelsy

[6uuooqsa|qnm_|_j[ 3pO 1581 j

153

2/5/2013 8:12:08AM‘ ‘


http://www.manualslib.com/

| T T [

Dow@d%d‘

8B. Service

- Must be performed by a technician -

(2) Replacing the L Hopper Motor Sensor

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

/A\WARNING

(=]

TP

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)

Remove the L hopper motor bracket. (See steps - E of “8B-4-5 (1) Replacing the L
Hopper Motor” on page 150.)

Remove the Phillips pan head screw (with flat and spring washers) (M4 x 10), and remove the
encoder bracket.

/ ) L hopper motor bracket

Encoder bracket

&l
/(? \%\ Phillips pan head screw (with flat and

spring washers) (M4 x 10)

Release the lock, and replace the L hopper motor sensor.

L hopper motor sensor

w
[Transmissive-type SQ /\
photo-interrupter] 7 < Encoder bracket

Lock

To install, perform the procedure in reverse.

154

M259_08B_ENin6.indd 154 .
from www.Manualslib.com manuals search engine

@ 2/5/2013 8:12:08 AM ‘ ‘


http://www.manualslib.com/

| T ® (||

8B. Service

| - Must be performed by a technician - |

(3) Replacing the S Hopper Motor

/A\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)

Remove the side tower assembly by reversing the installation procedure. (See steps -
of “8A-2-5 Installing the Side Tower Assembly” on page 96.)

Remove the wing bolt (M4 x 6), slide the S hopper cover toward the outside, and remove it.

E1N
S hopper cover /“'

o

= 5 @)

®

Wing bolt (M4 x 6)

Remove the cord clip and disconnect the two connectors.

Loosen the four pan head screws (with flat and spring washers) (M4 x 10), and remove the S
hopper motor bracket.

S hopper motor bracket

AN
,// —= Connectors

Slied pue saljquiassy Buioejday pue Buljfeisul

Phillips pan head screw
(with flat and spring
washers) (M4 x 10) (loosen)

[6u!1ooqsa|qnm_|_][ 3pO 1581 ]

Cord clip 1 55

‘ M259_08B_ENin6.indd 155 . @ 2/5/2013 8:12:09 AM ‘
Downl oad%d from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

| T T ®

Dow@d%d‘

8B. Service

- Must be performed by a technician - |

156

M259_08B_ENin6.indd 156

from www.Manualslib.com manuals search engine

E Remove the encoder bracket. (See the step of “8B-4-5 (4) Replacing the S Hopper Motor
Sensor” on page 158.)

Remove the two set screws (M4 x 10), and remove the S hopper gear.

Set Screws (M4 x 10)

E Remove the four Phillips pan head screws (with flat and spring washers) (M5 x 8), and replace
the S hopper motor.

Phillips pan head screw (with flat and
spring washers) (M5 x 8)

2/5/2013 8:12:10AM‘ ‘


http://www.manualslib.com/

Dow@d%d‘

®
‘ -

8B. Service

- Must be performed by a technician -

El

M259_08B_ENin6.indd 157 .
from www.Manualslib.com manuals search engine

To install, perform the procedure in reverse.

@® When installing, align the bottom surface of the hopper gear with the tip of the
motor shaft.

Tip of shaft

Hopper gear bottom surface

@® When installing, install so that the double points are perpendicular to the flat
surfaces of the motor shaft.
Set screws
N
O

Motor shaft

@® When installing, press the hopper motor bracket toward the hopper disk so that the
hopper gear and hopper disk teeth mesh properly.

Sled pue saljquiassy Buioejday pue Buljfelsy

157

= 5 @)

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

®

@ 2/5/2013 8:12:10AM‘ ‘


http://www.manualslib.com/

| T T ®

8B. Service

- Must be performed by a technician -

158

M259_08B_ENin6.indd 158

(4) Replacing the S Hopper Motor Sensor

/A\WARNING

circuits, be sure to turn off the power switch before starting work.

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)

Remove the S hopper motor bracket. (See steps - of “8B-4-4 (3) Replacing the S

Hopper Motor” on page 155.)

Remove the Phillips pan head screw (with flat and spring washers) (M4 x 10), and remove the

encoder bracket.

S hopper motor bracket —

spring washers) (M4 x 10) \

Encoder bracket

Release the lock, and replace the S hopper motor sensor.

S hopper motor sensor

[Transmissive-type

photo-interrupter]
Encoder bracket— 3

)
Lock

To install, perform the procedure in reverse.

Downl oad%d‘ from www.Manualslib.com manuals search engine @

2/5/2013 8:12:11 AM ‘ ‘


http://www.manualslib.com/

| T ® (||

8B. Service

| - Must be performed by a technician - |

(5) Replacing the S Hopper Motor Driver PC Board

/A\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

@ PC boards are sensitive to static electricity. If a person handles a PC board while
charged with static electricity, the parts on the PC board may be damaged. Before
handling a PC board, discharge the static electricity from your body; for example,
by touching the surface of grounded metal.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)

o

Remove the side tower assembly by reversing the installation procedure. (See steps -
of “8A-2-5 Installing the Side Tower Assembly” on page 96.)

Remove the one wing bolt (M4 x 6) each, and remove the L hopper cover and the S hopper
cover.

—~ FERE R

S hopper cover /" ' J
/ \L hopper cover
\ = = /

o

AN

/

®

J

Wing bolt (M4 x 6)

Slied pue saljquiassy Buioejday pue Buljfeisul

[6u!1ooqsa|qnm_|_][ 3pO 1581 ]

159

‘ M259_08B_ENin6.indd 159 . @ 2/5/2013 8:12:11 AM ‘
Downl oad%d from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

| T ® (||

8B. Service

- Must be performed by a technician - |

Disconnect the four connectors, remove the four Phillips pan head screws (with flat and spring
washers) (M4 x 25), and replace the S hopper motor driver PC board.

» — Phillips pan head screw (with flat and
% spring washers) (M4 x 25)

/ Connector

S hopper motor driver PC board
Connector

To install, perform the procedure in reverse.

160

‘ M259_08B_ENin6.indd 160 . @ 2/5/2013 8:12:12AM‘
Downl oadF,d from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

| T ® (||

8B. Service

- Must be performed by a technician - |

8B-4-6 Slider Assembly
(1) Replacing the Stopper Solenoids (L) and (R)

The description below explains how to replace the (L) side. Follow the same procedure for replacement of

the (R) side.
/A\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)
Remove the rear panel. (See “8A-5-3 Opening and Closing the Rear Panel” on page 108.)

Disconnect the connector, remove the four Hex nuts with flange (M4) and two Phillips pan head
screws (with flat and spring washers) (M4 x 10), loosen the two Hex nuts with flange (M4), and
remove the L rail (H).

Phillips pan head screw (with flat and spring washers) (M4 x 10

= 5 @)

®

Hex nut with flange (M4) |

(Loosen)

Slied pue saljquiassy Buioejday pue Buljfeisul

Connector L rail (H) cover

[6u!1ooqsa|qnm_|_][ 3pO 1581 ]

161

‘ M259_08B_ENin6.indd 161 . @ 2/5/2013 8:12:12AM‘
Downl oad%d from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

| T ® (||

8B. Service

- Must be performed by a technician - |

Disconnect the two connectors, remove the two Hex nuts with flange (M4), and remove the
stopper base L.

Connector

Connector

o

Stopper base L

Remove the four Phillips pan head screw (with flat and spring washers) (M3 x 6), and replace
the stopper solenoid.

Phillips pan head screw (with flat and

"
A e

Stopper solenoid W ©
©

E To install, perform the procedure in reverse.

162

‘ M259_08B_ENin6.indd 162 . @ 2/5/2013 8:12:13AM‘
Downl oad%,d from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

| T ® (||

8B. Service

| - Must be performed by a technician - |

(2) Replacing the Stopper (L) and (R) Sensors

The description below explains how to replace the (L) side. Follow the same procedure for replacement of

the (R) side.
/A\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)

Remove the stopper base L. (See steps - of “8B-4-6 (1) Replacing the Stopper
Solenoids (L) and (R)” on page 161.)

Stopper (L) sensor

= 5 @)

Stopper base L

®

Lock Stopper (L) sensor
[Transmissive-type photo-interrupter]

Slied pue saljquiassy Buioejday pue Buljfeisul

B
&
3

Stopper base L ————— @ &

To install, perform the procedure in reverse.

[6u!1ooqsa|qnm_|_][ 3pO 1581 ]

163

‘ M259_08B_ENin6.indd 163 . @ 2/5/2013 8:12:13AM‘
Downl oad%d from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

| T ® (||

8B. Service

| - Must be performed by a technician - |

8B-4-7 S escalator Assembly
(1) Replacing the S divider (L) and (R) Outlet Sensors

The description below explains how to replace the (L) side. Follow the same procedure for replacement of

the (R) side.
/A\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)
Remove the rear panel. (See “8A-5-3 Opening and Closing the Rear Panel” on page 108.)

Disconnect the connector, remove the Hex nuts with flange (M4), and remove the escalator
sensor bracket.

Hex nut with flange (M4)

Remove the Phillips pan head screw (M3 x 6), and replace the S divider (L) outlet sensor.
9
Phillips pan head screw (M3 x 6) Ké\-/ Escalator sensor bracket
\}
Q
) ’\/

S divider (L) outlet sensor
[Reflective type photo-interrupter]

To install, perform the procedure in reverse.

164

‘ M259_08B_ENin6.indd 164 . ®
Downl oad%d from www.Manualslib.com manuals search engine

2/5/2013 8:12:14AM‘ ‘


http://www.manualslib.com/

| T T ®

8B. Service

- Must be performed by a technician - |

8B-4-8 L escalator assembly

(1) Replacing the L divider Solenoid

/A\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic

circuits, be sure to turn off the power switch before starting work.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)

Remove the rear panel. (See “8A-5-3 Opening and Closing the Rear Panel” on page 108.)

Disconnect the connector.

L divider solenoid

/ Connector
s
%

]

A

1|

g

= 5 @)

®

Remove the four Phillips pan head screws (with flat and spring washers) (M3 x 6), and replace

the L divider solenoid.

Slied pue saljquiassy Buioejday pue Buljfeisul

B —’QEK Phillips pan head screw (with flat and
N %/Y spring washers) (M3 x 6)
—— TR a@/
%m@
L divider solenoid ¢
fis! i ((\&c@«b
. ( )
=
=
¢ :
©
-/
)
®» =
00 N A é
2
To install, perform the procedure in reverse. é
<

‘ M259_08B_ENin6.indd 165 .
Downl oad%d from www.Manualslib.com manuals search engine

165

2/5/2013 8:12:15AM‘ ‘


http://www.manualslib.com/

| T ® (||

8B. Service

- Must be performed by a technician -

(2) Replacing the L divider Sensor

/A\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)
Remove the rear panel. (See “8A-5-3 Opening and Closing the Rear Panel” on page 108.)

Disconnect the connector, remove the Phillips pan head screw (with flat and spring washers)
(M4 x 10), and remove the encoder bracket.

J =\

"=="""Phillips pan head screw (with flat and
spring washers) (M4 x 10)

Encoder bracket

Connector

Release the lock, and replace the L divider sensor.

L divider sensor \“ j%
[Transmissive-type VA

photo-interrupter] f)
ox¥
Lock

Encoder bracket

To install, perform the procedure in reverse.

166

M259_08B_ENin6.indd 166 @

‘ H . 2/5/2013 8:12:15 AM ‘
Downl oad%d from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

| T ® (||

8B. Service

| - Must be performed by a technician - |

(3) Replacing the L divider (L) and (R) Outlet Sensors

The description below explains how to replace the (L) side. Follow the same procedure for replacement of

the (R) side.
/A\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)
Remove the rear panel. (See “8A-5-3 Opening and Closing the Rear Panel” on page 108.)

Disconnect the connector, remove the Hex nuts with flange (M4), and remove the escalator
sensor bracket.

Hex nut with flange (M4)

Escalator sensor bracket

= 5 @)

®

Remove the Phillips pan head screw (M3 x 6), and replace the L divider (L) outlet sensor.
A Escalator sensor bracket

Phillips pan head screw (M3 x 6) /

Slied pue saljquiassy Buioejday pue Buljfeisul

L divider (L) outlet sensor
[Reflective type photo-interrupter]

To install, perform the procedure in reverse.

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

167

‘ M259_08B_ENin6.indd 167 . @ 2/5/2013 8:12:16AM‘
Downl oad%d from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

| T ® (||

8B. Service

| - Must be performed by a technician - |

8B-4-9 Signboard assembly
(1) Replacing the Time LED (Time LED PC Board)

/A\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

@ PC boards are sensitive to static electricity. If a person handles a PC board while
charged with static electricity, the parts on the PC board may be damaged. Before
handling a PC board, discharge the static electricity from your body; for example,
by touching the surface of grounded metal.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)

Remove the side tower assembly by reversing the installation procedure. (See steps -
of “8A-2-5 Installing the Side Tower Assembly” on page 96.)

o I ro

Remove the eight Torx bolts (M5 x 12), and remove the signboard.

/ Signboard

ae— Torxbolt (M5 x 12)

- Disconnect the connector, remove the five Phillips pan head screws (with flat and spring washers)
(M4 x 10), and replace the time LED (time LED PC board).

WWFBWB.O

o oo :uf

m@”
o

Phillips pan head
screw

(with flat and spring
washers)

(M4 x 10)

Time LED (Time LED PC board) Connector

168

‘ M259_08B_ENin6.indd 168 . ®
Downl oad%d from www.Manualslib.com manuals search engine

2/5/2013 8:12:17AM‘ ‘


http://www.manualslib.com/

Dow@d%d‘

|
!

8B. Service

- Must be performed by a technician - |

To install, perform the procedure in reverse.

(2) Replacing the Score LED (Score LED PC Board)

/A\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

>

—~ FERE R

@ PC boards are sensitive to static electricity. If a person handles a PC board while
charged with static electricity, the parts on the PC board may be damaged. Before
handling a PC board, discharge the static electricity from your body; for example,
by touching the surface of grounded metal.

o

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)

Remove the side tower assembly by reversing the installation procedure. (See steps J2q] -
of “8A-2-5 Installing the Side Tower Assembly” on page 96.)

Disconnect the two connectors, remove the six Phillips pan head screws (with flat and spring
washers) (M4 x 10), and replace the score LED (score LED PC board).
Connector Score LED (Score LED PC board)

®

Phillips pan head
screw (with flat and
spring washers)
(M4 x 10)

To install, perform the procedure in reverse.

Slied pue saljquiassy Buioejday pue Buljfeisul

[6u!1ooqsa|qnm_|_][ 3pO 1581 ]

169

M259_08B_ENin6.indd 169 . @ 2/5/2013 8:12:18 AM ‘
from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

| T ® (||

8B. Service

| - Must be performed by a technician - |

8B-4-10 llluminator assembly
(1) Replacing the Circle LED

The description below explains how to replace the L side. Follow the same procedure for replacement of the

/A\WARNING

@ To avoid electric shock, accidents or injuries to yourself or other people, or damage to the electronic
circuits, be sure to turn off the power switch before starting work.

@ PC hoards are sensitive to static electricity. If a person handles a PC board while
charged with static electricity, the parts on the PC board may be damaged. Before
handling a PC board, discharge the static electricity from your body; for example,
by touching the surface of grounded metal.

@ When installing, be careful not to pinch the harnesses and connectors.

Turn off the power switch. (See “7-6-1 Turning the Power Switch On” on page 39.)

Remove the side tower assembly by reversing the installation procedure. (See steps -
of “8A-2-5 Installing the Side Tower Assembly” on page 96.)

ol

Remove the rear panel. (See “8A-5-3 Opening and Closing the Rear Panel” on page 108.)

=

170

M259_08B_ENin6.indd 170 @

‘ H . 2/5/2013 8:12:18 AM ‘
Downl oad%d from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

Dow@d%d‘

|
!

8B. Service

| - Must be performed by a technician - |

Disconnect the connector, and remove the Phillips pan head screw (with flat and spring washers)
(M4 x 10).

Phillips pan head screw (with flat and

S escalator Assembly spring washers) (M4 x 10)
Connector

O

A

= 5 @)

Remove the five Torx bolts (M5 x 25), and remove the illumination place (L) and illumination
base plate (L).

®

lllumination plate (L)

Torx bolt (M5 x 25)

lllumination base plate (L) ~]

Sled pue saljquiassy Buioejday pue Buljfelsy

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

171

M259_08B_ENin6.indd 171 . @ 2/5/2013 8:12:19 AM ‘
from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

Dow@d%d‘

_____"IEEEN ® (||

8B. Service

- Must be performed by a technician - |

E Remove the four Phillips countersunk wood screws (3.1 x 8), and remove the illumination base
plate.

7
7

S

|

___— Phillips countersunk wood screw
(3.1x8)

lllumination base plate (L)

Disconnect the connector, and remove the circle LED.

Connector

W\

E To install, perform the procedure in reverse.

172

M259_088_ENin6.indd 172 . ®
from www.Manualslib.com manuals search engine

2/5/2013 8:12:19AM‘ ‘


http://www.manualslib.com/

| T ® (||

8B. Service

| - Must be performed by a technician - |

8B-4-11 Replacing the LED Fluorescent Light

Remove the side tower assembly. (See the side tower assembly installation procedure.)
Remove the light frame unit. (See the light assembly installation procedure.)

Remove the five Phillips truss head machine screws (M4 x 10), and remove the two light cover
retainers and the light cover.

Light cover retainer 1

Phillips truss head
machine screw (M4 x 10)

Replace the LED fluorescent light.

= 5 @)

LED fluorescent light

®

@ Use only the specified LED fluorescent light.

Sled pue saljquiassy Buioejday pue Buljfelsy

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

173

‘ M259_08B_ENin6.indd 173 . @ 2/5/2013 8:12:20 AM ‘
Downl oad%d from www.Manualslib.com manuals search engine ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

9. Disposal

/A\WARNING

@ When disposing of the machine, follow the applicable regulations for collection, transportation and
disposal.

@ When delegating the collection, transportation and disposal of the machine, be sure to delegate to
specialists in each field.

174

M259 09 EN.j

dd 174,. . 2/5/2013 8:14:03 AM
Download%d‘from Wwow M anud dib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

|
!

= 1= @)

®
®

[ﬁuuooqsamnouj[ 3pO 1581 j

175

M259 09 EN.j

dd 175,. . 2/5/2013 8:14:10 AM ‘
Download%d‘from Wwow M anud dib.com manuals search engine @ ‘


http://www.manualslib.com/

L T T

10. Parts List

10-1 Overall

X %2

Back side

(Opposite side 12))

Z (Back)

n

Side tower assembly

176

M259 10 _ENin6.indd , 17 .
Download%d‘from www Manual ib.com manuals search engine

]
o ) SR
-
= N AN DD
=
FY WS Y
G Ve
-
= 8
=
4 Z (Back) g

2/5/2013 8:14:57 AM ‘ ‘


http://www.manualslib.com/

Downl oad%d‘ from www

10. Parts List

28

g

(View with the side tower assembly removed)

mlss - BUSEEEEEES

No. Name Qty. Type and rating Part No.
1 Side tower bracket (L) 1 PM10-15513-00
2 Side tower bracket (R) 1 PM10-15514-00
3 Mallet 4 PM90-15505-00
4 Big puck 100 (1 set: 10 pucks) PM95-15479-00
5 Mini puck (green) 100 1 set: 60 pucks
6 Mini puck (pink) 100 (20 pucks of each PM95-15485-00
7 Mini puck (orange) 100 color)
8 Operation Manual (English) 1 PM45-15507-00
9 Pipe cap 8 PM90-15740-00
10 Net fixing bracket 50 PM10-15480-00 @
1 Bumper SS 1 PM10-15515-00
12 Center guard frame 1 PM10-15516-00
13 Center guard 1 PM10-15481-00
14 Net L frame (L) 1 PM10-15517-00
15 Net L frame (R) 1 PM10-15518-00
16 Net S frame (L) 1 PM10-15519-00
17 Net S frame (R) 1 PM10-15520-00
18 Net L 2 PM97-15482-00
19 Net S 2 PM97-15483-00
20 Triangle bracket 1 PM10-15521-00
23 Corner cover 4 PM90-15484-00
24 Center guard retainer 1 PM10-15522-00
25 Corner cover bracket (L) 2 PM10-15523-00
26 Corner cover bracket (R) 2 PM10-15524-00 SR
27 Center guard bracket A 1 PM10-15525-00 -
28 Center guard bracket B 1 PM10-15526-00 é
29 Sticker plate 4 PM10-15527-00 %
30 Stand sticker (red) EXP 2 PM40-15717-00
31 Stand sticker (blue) EXP 2 PM40-15716-00 /_|_\
32 Caution sticker Do Not Approach Net EXP 4 PM40-15698-00 g
33 Tie-wrap (1,000) 18 CONVEX CV-100N 007-143 g
34 CASHFLOW selector option cable 1 PM50-15758-00 §.
35 CASHFLOW counter option cable 1 PM50-15758-01 a
36 Ticket dispenser option cable PM50-15758-02

M259 10 EWG.indd 17

ahtEl ib.com manuals search engine

177

2/5/2013 8:15:15AM‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

10. Parts List

10-2 Table top assembly

1 o®o | 1o T 1° o ——er———je e

dP—T o o

—

o ® ®
o ° D l ®
L
3 hY oF ]
) —  —r T el T eme [ Lf Y — ] — — . K

3

(Back side)

®

R —

@

178

M259 10 _ENin6.indd , 17

i 2/5/2013 8:15:18 AM
Download%d‘from www Manual dib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

Downl oad%d‘ fri

10. Parts List

No. Qty. Type and rating Part No.
1 Air chamber 1 PM63-15730-13
2 Blower mounting plate 1 PM63-15730-14
3 Field (PAC) 1 PM40-15703-00
4 Goal bumper (L) 2 PM10-15639-00
5 Goal bumper (R) 2 PM10-15640-00
6 Bumper S (L) 2 PM10-15641-00
7 Bumper S (R) 2 PM10-15642-00
8 Bumper L 1 PM10-15643-00
9 Corner bumper 4 PM10-15644-00 B
10 Blower bracket (L) 1 PM10-15645-00
1 Blower bracket (R) 1 PM10-15646-00
12 Blower fan 1 MBS20-BHL PM55-15725-00

M259 10 EWG.indd 17

om wWww

anualsli

b.com manuals search engine

= EERFRER R

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

179

2/5/2013 8:15:18AM‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

10. Parts List

10-3 Cabinet (L) assembly

@
| = 1—13“
ﬁ a}a —_ .
[
|

'Jﬂ

%
\\/\/ /B

AR

180

M259 10 _ENin6.indd

1 . 2/5/2013 8:15:18 AM
Download%d‘from www Manual ib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

Downl oad%d‘ fri

M259 10 _El
om Www.

10. Parts List

(2
No. Name Qty. Type and rating Part No. @
1 Table cabinet (L) EXP 1 PM63-15730-00 @
2 Front door 1 PM63-15730-01
3 Service door L 1 PM63-15730-02 5
4 Goal set bracket 1 PM10-15647-00 @
5 Corner inner R (L) 1 PM10-15649-00
6 Corner outer R (L) 1 PM10-15650-00 |7
7 Corner bracket 1 (L) 1 PM10-15651-00
8 Corner bracket 2 (L) 1 PM10-15652-00
9 Corner bracket 3 (L) 1 PM10-15653-00
10 | Adjuster bracket 2 PM10-15654-00 @
1 Key washer 1 PM10-15655-00
12 Key plate 1 PM10-15657-00 m
13 Redemption dummy cover 1 PM10-15658-00 11
1: zab?net st?cker _L(red) _A_PAC 1 PM40-15704-00
abinet sticker _S (red) _A_PAC 1 PM40-15706-00
16 Caster bracket (B) 4 PM10-15662-00 g
17 Air chamber bracket F (L) 1 PM10-15660-00 2
18 Air chamber bracket R (L) 1 PM10-15661-00 =
19 Leveling bolt 2 KYW16-75-6B FU11-05996-00 %
20 COIN LOCK 1 F750-DS8 VG26-15696-00 El
21 Warning sticker Service (B) EXP 2 461-677 =
22 Fork sticker PH 2 VVG40-06882-00
23 Caster (swivel type) 4 ML-40039SNB PM24-15695-00
24 Sliding surface sheet (B) 1 PM10-15502-00
25 Corner cover spacer 4 PM10-15664-00
26 Corner rail cover (L) 1 PM10-15663-00
27 Corner rail stopper 1 PM10-15503-00

in6.indd | 1

anu

adftb.com manuals search engine

181

[6u!1ooqsa|qnm_|_][ 3pO 1581 ]

2/5/2013 8:15:22 AM ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

10. Parts List

10-4 Goal (L) assembly

(@2) Z-direction view)

182

Downl oad%d‘ froff ww. M andal Sib.com manuals search engine @


http://www.manualslib.com/

10. Parts List

1
% o . (2
T i (8
8 ° ° [
= [ (4
(View with (12) removed) A @
P -
v 7 e
S I Y
.7 _‘ 8B
@ (View with @ removed) 0
No. Name Qty. Type and rating Part No. m
1 Goal inner R (L) 1 PM10-15528-00 @
2 Goal outer lower (L) 1 PM10-15529-00
3 Slope 1 PM10-15486-00 o
4 Lock bracket R 1 PM10-15530-00 8
5 Goal back plate 1 PM10-15531-00 =
6 Goal outer R 1 PM10-15532-00 %
7 Stopper (L) 1 PM10-15487-00 =
8 Stopper (R) 1 PM10-15487-01 = ®
9 Clasp 2 PM10-15533-00
10 Lock hole plate 2 PM10-15534-00
1 Goal outer beam 1 PM10-15535-00
12 Goal cover (B) 1 PM90-15741-00
13 Divided-type photo-interrupter 1 OMT-15D VG79-09914-00
14 Cushioning rubber 2 PM96-15755-00
15 Speaker panel (R) 1 PM10-15536-00
16 Dummy plate sticker EXP 2 1 PM10-15673-00
17 Instruction sticker (A) (red) EXP 1 PM40-15715-00
18 Instruction sticker (B) (red) EXP 1 PM40-15713-00
19 Lock bracket L 1 PM10-15537-00
20 COIN LOCK 1 F750-DS8 PM26-15696-00
21 COIN LOCK 1 F750-DS8 (two openings) | PM26-15697-00
22 Warning sticker Goal (red) EXP 1 461-769
23 Harness fixing bracket 1 731-381
24 Speaker 1 F2E35A07-4 PM54-15724-00
25 Goal guard sticker (red) 1 PM40-15699-00
26 Goal hinge spacer 1 PM10-15538-00

M259 10 _ENin6é.indd 1

Downl oad%d‘from www Manual ib.com manuals search engine

N
[6u!1ooqsa|qnm_|_] [ 3pO 1581
J

183

2/5/2013 8:15:24 AM ‘ ‘


http://www.manualslib.com/

L T T

10. Parts List

10-5 Rail (L) assembly

®)

A

®\

8

No. Name Qty. Type and rating Part No.
1 Rail L (A) 1 PM10-15542-00
2 Pendulum 3 PM10-15543-00
3 Rail sensor bracket A 1 PM10-15544-00
4 Reflective-type photo-interrupter 3 GP2A25J00004 PM79-15470-00
5 Rail sensor bracket B 1 PM10-15545-00
6 Pendulum stopper 3 PM10-15546-00
7 Rail L (B) 1 PM10-15547-00
8 L puck stopper 1 PM10-15548-00
9 Pendulum stopper B 3 PM10-15549-00

184

M259 10 _ENin6é.indd 1

Downl oad%d‘from www Manual ib.com manuals search engine

2/5/2013 8:15:25 AM ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

10. Parts List

10-6 Cabinet (R) assembly

3—[,]]]

4 ilué;_] ®

o >

/.

AN
e |

@
7T
|

A

l

e

Pau
?
\

A4

7 0

Aiquasse (4) 19uiged | Ajquasse (1) 1rey a @ a @ E a ﬂ @ @ @ @ @ E]

[6u!1ooqsa|qnm_|_][ 3pO 1581 ]

185

M259 10 _ENin6.indd

1 . 2/5/2013 8:15:25 AM
Download%d‘from www Manual dib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

_____"IEEEN

10. Parts List

c]° e 2
ﬁ IL_-
N B
orEE=E 9
]
C]-:.

D-D Detailed view of Service panel EX
No. Name Qty. Type and rating Part No.
1 Table cabinet (R) EXP 1 PM63-15730-03
2 Service door R 1 PM63-15730-04
3 Goal set bracket 1 PM10-15647-00
4 Corner inner (R) 1 PM10-15665-00
5 Corner outner (R) 1 PM10-15666-00
6 Corner bracket 1 (R) 1 PM10-15667-00
7 Corner bracket 2 (R) 1 PM10-15668-00
8 Corner bracket 3 (R) 1 PM10-15669-00
9 Adjuster bracket 2 PM10-15654-00
10 Key washer 1 PM10-15656-00
1 Key plate 1 PM10-15657-00
12 Redemption dummy cover 1 PM10-15658-00
13 Cabinet sticker _L (blue) A PAC 1 PM40-15705-00
14 Cabinet sticker _S (blue) _A PAC 1 PM40-15707-00
15 Caster bracket (B) 4 PM10-15659-00
16 Air chamber bracket F (R) 1 PM10-15670-00
17 Air chamber bracket R (R) 1 PM10-15671-00
18 Leveling bolt 2 KYW16-75-6B FU11-05996-00
19 COIN LOCK 1 F750-DS8 PM26-15696-00
20 Warning sticker Service (B) (EXP) 2 461-539
21 Fork sticker PH 2 VG40-06882-00
22 Caster (swivel type) 4 ML-40039SNB PM24-15695-00
23 Sliding surface sheet (B) 1 PM10-15502-00
24 Corner cover spacer 4 PM10-15664-00
25 Corner rail cover (R) 1 PM10-15672-00
26 Corner rail stopper 1 PM10-15503-00
27 Service panel EX 1 PM10-15682-00
28 Counter panel EX 1 PM10-15683-00
29 Service ST (EXP) 1 731-734
30 Counter ST (EXP) 1 731-735
31 Coin cover 1 PM10-15684-00
32 Bill validator cover 1 PM10-15685-00
33 DRASSY 3IN1 W /DOWNSTACKER VALIDATOR C/O NO MWCHS 1 731-738
34 Slide switch 1 SDS-103A-03#13BJ | PM53-15721-00
RK1631110-F20-CO0-
35 Volume 1 PM78-15733-00
B103-L
36 Volume knob 1 K-8075-6.1 PM64-15731-00
37 Toggle switch 1 SDSA-331G-CR PM53-15720-00
38 Push switch (red) 1 SDP-103C-22RB PM53-15719-00
39 Push switch (green) 1 SDP-103C-22GB DE453-15411-00
40 Push switch (yellow) 1 SDP-103C-22YB PM53-15722-00
41 Push switch (blue) 1 SDP-103C-22UB PM53-15723-00
42 Electromagnetic counter 4 FX-06PD52(12VDC) | VG83-13196-00

186

M259 10 _ENin6é.indd 1

Dovvnload%d‘from www Manual ib.com manuals search engine

2/5/2013 8:15:28 AM ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

10. Parts List

10-7 Goal (R) assembly

(View with (12) removed)

% [©) /@2 (]
L7 ]
(C Ol mmy_ IC )|

et s 3 2 QBB

W(C S [e— (C ) —C 33“
e

.

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

187

M259 10 _ENin6.indd

1 . 2/5/2013 8:15:30 AM
Downl oad%d‘from wivw M aital 4ib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

10. Parts List

® |

ol L T3 Jla&
giu CED)

e S

((22) Z-direction view,

(view with(3) removed)

188

M259 10 _ENin6é.indd 1

. 2/5/2013 8:15:31 AM
Download%d‘from www Manual ib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

Downl oad%d‘ fri

M259 10 _El
om Www.

10. Parts List

No. Name Qty. Type and rating Part No. [ 2

1 Goal inner R (R) 1 PM10-15539-00 @

2 Slope 1 PM10-15486-00

3 Goal back plate 1 PM10-15531-00 @

4 Goal outer R 1 PM10-15532-00 @

5 Stopper (L) 1 PM10-15487-00

6 Stopper (R) 1 PM10-15487-01 @

7 Clasp 2 PM10-15533-00 a

8 Lock hole plate 2 PM10-15534-00 -

9 Goal outer beam 1 PM10-15535-00

10 Lock bracket R 1 PM10-15530-00 8B

1 Speaker panel (B) 1 PM10-15540-00

12 Divided-type photo-interrupter 1 OMT-15D VG79-09914-00 @

13 Cushioning rubber 2 PM96-15755-00 m

14 Dummy plate sticker EXP 2 1 PM10-15673-00 @

15 Lock bracket L 1 PM10-15537-00

16 COIN LOCK 1 F750-DS8 PM26-15696-00 12
F750-DS8 (two o

17 COIN LOCK 1 ) PM26-15697-00 o
openings) 2

18 Goal outer lower (R) 1 PM10-15541-00 ?

19 Instruction sticker (A) (blue) EXP 1 PM40-15714-00 ﬁ

20 Instruction sticker (B) (blue) EXP 1 PM40-15712-00 3

21 Goal cover (B) 1 PM90-15742-00 =

22 Warning sticker Goal (blue) EXP 1

23 Speaker 1 F2E35A07-4 006-195

24 Goal guard sticker (blue) 1 PM54-15724-00

25 Goal hinge spacer 1 PM10-15538-00

in6.indd | 1

antEl Sfih.com manuals search engine

[6u!1ooqsa|qnm_|_][ 3pO 1581 ]

189

2/5/2013 8:15:32 AM ‘ ‘


http://www.manualslib.com/

L T T

10. Parts List

10-8 Rail (R) assembly

(R,

ey

J ®
7
@ —
View with @ and (8) removed (Z direction)

No. Name Qty. Type and rating Part No.
1 Rail R (A) 1 PM10-15550-00
2 Rail sensor bracket A 1 PM10-15544-00
3 Rail sensor bracket B 1 PM10-15545-00
4 Reflective-type photo-interrupter 3 GP2A25J00004 PM79-15470-00
5 Rail R (B) 1 PM10-15551-00
6 Alignment plate 1 PM10-15552-00
7 Sliding surface sheet (A) 1 731-418
8 Rail R wall 1 PM10-15553-00

190

M259 10 _ENin6é.indd 1

Downl oad%d‘from www Manual dib.com manuals search engine

2/5/2013 8:15:32 AM ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

10. Parts List

10-9 Side tower assembly

=

O 4N\ o
A o,

Ll A

Alquasse 1amol apIS / Alquiasse () ey a @ a @ a a ﬂ @ @ @ @ @ E]

o 1
(=
LI 123
® e e 11
9
I 13
- @

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

191

M259 10 _ENin6.indd

1 . 2/5/2013 8:15:33 AM
Download%d‘from Wwww Manualdib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

10. Parts List

®©® ©6

@ Q ®\£Igse/@® n - R Main PC board @
NI vl A O RN

:

o | e

| S I ./;@\:\l- T T @
O == \Li @@:}"

@ lower front side during transport @ lower back side during transport

192

M259 10 _ENin6.indd , 1 . 2/5/2013 8:15:41 AM
Download%d‘from www Manual dib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

Downl oad%d‘ fri

M259 10 _El
om Www.

10. Parts List

No. Name Qty. Type and rating Part No. @
1 Side tower cabinet (EXP) 1 PM63-15730-05 @
2 Rear panel 1 PM63-15730-06
3 Service door 1 PM63-15730-07 @
4 PCB base EXP 1 PM63-15730-08 5
5 Rack rail L 1 PM10-15554-00
6 Rack rail U 1 PM10-15555-00 @
7 Slider bracket 2 PM10-15556-00
8 Signboard bracket 2 PM10-15557-00
9 Adjuster bracket 2 PM10-15511-00
10 Rope hook (E) 2 PM10-15512-00 8B
1 Caster (swivel type) 6 ML-20050S PM24-15692-00 @
12 Caster (stationary type) 2 ML-20050R PM24-15693-00
13 Leveling bolt 2 | KYW16-75-6B FU11-05996-00 m
14 SSR 1 | S5C-215LV PM88-15736-00 @
15 Fork sticker PH 2 VG40-06882-00
16 Warning sticker Service (B) EXP 2 461-677
17 Side wall 2 PM95-15753-00 2
18 EX connector panel 1 731-449 g
19 Caster bracket (F) 2 PM10-15558-00 %

20 Caster bracket (R) 2 PM10-15559-00 §
21 Warning sticker Installation and Transport 4 461-770 %_
22 Key plate B 1 PM10-15560-00 <
23 Key washer 1 PM10-15561-00
24 COIN LOCK 1 F750-DS8 PM26-15696-00
25 Switching regulator (24 V) 1 VS150P-24 PM88-15737-00
26 Switching regulator (12 V) 1 VS100E-12 PM88-15738-00
27 Transformer 1 S133V100PV PM56-15726-00

in6.indd | 1

&htEl Sih.com manuals search engine

[6u!1ooqsa|qnm_|_][ 3pO 1581 ]

193

2/5/2013 8:15:45 AM ‘ ‘


http://www.manualslib.com/

L T T ®

10. Parts List

10-10 Hopper assembly

C
@

Cross-sectional diagram A-A

31

® @® @ ® ®

)

| == — |

e e

@)
Jee e — e Cross-sectional diagram B-B

Downl oad%d‘froMr%sW. Waita1dth.com manuals search engine @

2/5/2013 8:15:45 AM ‘ ‘


http://www.manualslib.com/

|| T ] ® [N (W

10. Parts List

Cross-sectional diagram C-C (Condition with @removed)

View with @ and @ removed

Cross-sectional diagram D-D

® - g - : ®
View with @ @ @ , ® @ remove

—~ EEME B

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

195

M259 10 _ENin6.indd , 1 . 2/5/2013 8:15:47 AM
Download%d‘from Wwww Manual dib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

Downl oad%d‘ fri

10. Parts List

Detailed view of part (2)

Detailed view of part (X)

Detailed view of part @

No. Name Qty. Type and rating Part No.
1 Hopper base 1 PM10-15562-00
2 L hopper bottom 1 PM10-15563-00
3 S hopper bottom 1 PM10-15564-00
4 L hopper cover (EXP) 1 PM10-15686-00
5 S hopper cover (EXP) 1 PM10-15687-00
6 L hopper under 1 PM63-15730-09
7 S hopper under 1 PM63-15730-10
8 L hopper puck guide 1 PM10-15565-00
9 S hopper puck guide 1 PM10-15566-00
10 L hopper latch base 1 PM10-15567-00
1 S hopper latch base 1 PM10-15568-00

196

M259 10 _El
om Www.

in6.indd | 1

ahtE Sib.com manuals search engine

2/5/2013 8:15:49 AM ‘ ‘


http://www.manualslib.com/

Downl oad%d‘ fri

M259 10 _El
om Www.

10. Parts List

in6.indd | 1

anu

No. Name Qty. Type and rating Part No. @
12 L hopper motor bracket EXP 1 PM10-15688-00 @
13 S hopper motor bracket 1 PM10-15569-00
14 L hopper latch 1 PM10-15570-00 @
15 S hopper latch 1 PM10-15571-00 5
16 L bucket base A 2 PM10-15572-00
17 L bucket base B 2 PM10-15573-00 @
18 S bucket base A 2 PM10-15574-00
19 S bucket base B 2 PM10-15575-00
20 Encoder disk 2 PM10-15576-00
21 Encoder bracket 2 PM10-15577-00 8B
22 Latch spring 2 PM10-15488-00 @
23 L bucket 1 PM90-15743-00
24 S bucket 1 PM90-15744-00 m
25 L hopper disk 1 PM90-15745-00 @
26 S hopper disk 1 PM90-15746-00
27 Disk top 2 PM90-15747-00
28 Latch stopper rubber 2 PM96-15756-00 Z
29 L hopper exit 1 PM10-15579-00 %

30 S hopper exit 1 PM10-15580-00 é

31 Caster (swivel type) 4 ML-112-ANB PM24-15694-00 3

32 Guide pin L 1 PM10-15581-00 g @

33 Guide pin spring 2 PM22-15489-00

34 Hopper spring base 2 PM10-15490-00

35 Disk shaft 2 PM11-15491-00

36 L hopper gear 1 PM90-15748-00

37 S hopper gear 1 PM90-15749-00

38 Guide pin S 1 PM10-15582-00

39 L hopper exit B 1 PM10-15583-00

40 Point cover (S) 1 PM90-15739-00

41 Flange bushing 4 80F-0805 PM59-15729-00

42 Disk retainer bracket 1 PM10-15584-00

43 Roller 1 PM90-15750-00

44 Hopper wall 1 PM10-15585-00

45 Guide pin cover 1 PM10-15586-00

46 S washer 2 PM21-15492-00 TN

47 Hopper spring 2 PM22-15493-00 -

48 DC motor (L hopper motor) 1 DMN37H8HP-017 PM58-15727-00 é

49 Gear head (for DC brush motor) 1 8DG60-10 PM58-15759-00 %

50 DC brushless motor (S hopper motor) (with gear head) 1 PM58-15478-00 \ )

51 Motor driver PC board 1 | TD12900A-244M03 | PM15-15477-00 L)

52 Transmissive-type photo-interrupter 2 GP5A71AJ000F PM79-15471-00 g

53 Hopper wall B 1 PM10-15587-00 g

54 Motor cover 2 PM58-15728-00 2

=
197

Adib.com manuals search engine ® 2/5/2013 B115:50 AM ‘ ‘


http://www.manualslib.com/

L T T

10. Parts List

10-11 Slider assembly

(Opposite side (25))

®

S 9d ©

(Opposite side @)
@
Opposite side (21))
- ( /@

a®
@@site side 23) (Opposite side (26))

|.. 00 S . 0 o -,

Detailed view of @ and @ (The figure shows @.)

198

M259 10 _ENin6.indd , 1 .
Download%d‘from www Manual dib.com manuals search engine

(Opposite side (1) 9
1 '

(Opposite side @) (Opposite side )

!

K © ®

Detailed view of (8) and @ (The figure shows .)

2/5/2013 8:15:50 AM ‘ ‘


http://www.manualslib.com/

Downl oad%d‘ fri

M259 10 _El
om Www.

10. Parts List

No. Name Qty. Type and rating Part No. @
1 Slider base 1 PM10-15588-00 @
2 S slope L 1 PM10-15589-00
3 S slope R 1 PM10-15590-00 @
4 L slope L 1 PM10-15591-00 5
5 L slope R 1 PM10-15592-00
6 Cover panel (PAC) 1 PM40-15708-00 @
7 Cover panel retainer L 1 PM10-15593-00
8 Stopper base L 1 PM10-15594-00
9 Stopper base R 1 PM10-15595-00
10 Stopper link L 1 PM10-15596-00 8B
1 Stopper link R 1 PM10-15597-00 @
12 Stopper spring 2 PM22-15690-00
13 Stopper L 4 PM90-15494-00 m
14 Slider rail L 5 PM90-15495-00 @
15 Guide L 5 PM90-15496-00
16 Slope rail 20 PM90-15497-00
17 Beam 1 PM10-15498-00 2]

18 Blind 1 PM10-15499-00 ;%
19 Entrance pin L 2 PM10-15600-00 Q
20 Slope joint U (L) 1 PM10-15601-00 a
21 | Slopejoint U (R) 1 PM10-15602-00 =
22 Slope bumper L 1 PM10-15703-00
23 Slope bumper R 1 PM10-15704-00
24 Stopper R 4 PM90-15494-01
25 Slider rail R 5 PM90-15495-01
26 Guide R 5 PM90-15496-01

Transmissive-type photo-interrupter
27 2 GP5A71AJ000F PM79-15471-00

(Stopper sensor)
28 Solenoid 2 SDC-1564-BNG PM36-15476-00
29 Entrance pin R 1 PM10-15605-00
30 Entrance pin T 4 PM10-15606-00

in6.indd | 1

anu

Adth.com manuals search engine

[6u!1ooqsa|qnm_|_][ 3pO 1581 ]

199

2/5/2013 8:15:52 AM ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

10. Parts List

10-12 S escalator assembly

[

bdd

Rl

Detailed view of (3) Detailed view of (1)

200

M259 10 _ENin6.indd

. 2/5/2013 8:15:52 AM
Download%d‘from www Manua §ib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

Downl oad%d‘ fri

M259 10 _El
om Www.

in6.indd

10. Parts List

No. Name Qty. Type and rating Part No. @
1 S rail (R) 1 PM10-15607-00 @
2 Srail (L) 1 PM10-15608-00
3 S divider base 1 PM10-15609-00 @
4 S divider cover 1 PM10-15610-00 5
5 S divider 1 PM90-15498-00 @
6 S divider spring 1 PM22-15691-00
7 Joint rail cover L 1 PM10-15611-00
8 Joint rail cover R 1 PM10-15612-00
9 Escalator sensor bracket 2 PM10-15618-00
10 S rail (R) lid 1 PM10-15613-00 8B
1 Lid pin S 2 PM10-15499-00 @
12 Reflective-type photo-interrupter 2 GP2A25J00004 PM79-15470-00
13 S rail (V) cover (U) 1 PM10-15614-00 m
14 S rail (V) cover (L) 1 PM10-15615-00 @
15 S divider shaft 1 PM10-15616-00
16 Shaft retainer 1 PM10-15617-00

w
]
5
]
=]
&
&
3
=2
<

ahtE &ib.com manuals search engine

[6uuooqsa|qnm_|_j[ 3pO 1581 ]

201

2/5/2013 8:15:53 AM ‘ ‘


http://www.manualslib.com/

L T T ® E 2 =m=n I

10. Parts List

10-13 L escalator assembly

L1
[

202

M259 10 _ENin6.indd

H 2/5/2013 8:15:53 AM
Download%d‘from www Manua &ib.com manuals search engine @ ‘ ‘


http://www.manualslib.com/

10. Parts List
! (s
o ()
(5.
e— |k . o)
Ni'e @ (8
o NG o
Te
Tt
o]
el ® |
Detailed view of (3) @
—
g
8
]
=}
7
No. Name Qty. Type and rating Part No. é
® 1 L rail (R) 1 PM10-15620-00 =
2 L rail (V) 1 PM10-15621-00
3 L rail (H) 1 PM10-15622-00
4 L rail (H) cover 1 PM10-15623-00
5 L slope top L 1 PM10-15624-00
6 L slope top bracket _L 1 PM10-15625-00
7 L slope top bracket _R 1 PM10-15626-00
8 Divider link 1 PM10-15627-00
9 L divider 1 PM90-15751-00
10 L slope top R 1 PM10-15628-00
11 Escalator sensor bracket 2 PM10-15618-00
12 Solenoid 1 SDC-1564-BNG PM36-15476-00
13 Solenoid base 1 PM10-15629-00
14 Divider link shaft 1 PM10-15630-00
15 Sivider spring 1 PM22-15500-00
16 L rail (R) lid 1 PM10-15631-00 @
17 Lid pin L 2 PM10-15510-00 §
18 Encoder bracket 1 PM10-15577-00 ®
H - -
19 L rail (V) cover (U) 1 PM10-15632-00 /—\_”
20 L rail (V) cover (L) 1 PM10-15633-00 é‘
Transmissive-type photo-interrupter =
21 . 1 GP5A71AJ000F PM79-15471-00 23
(L divider sensor) g
Reflective-type photo-interrupter Ed
22 2 GP2A25J00004 PM79-15470-00 «
(L divider outlet sensor) —

M259 10 _ENin6.indd .
Download%d‘from www Manua &§ib.com manuals search engine

203

2/5/2013 8:15:54 AM ‘ ‘


http://www.manualslib.com/

L T T

10. Parts List

10-14 Signboard assembly

No. Name Qty. Type and rating Part No.
1 Signboard base 1 PM10-15634-00
2 Divider hook 1 PM10-15635-00
3 Signboard (PAC) 1 PM40-15709-00
4 Signboard cushion 16 731-588
5 Score LED PC board 1 PM15-15475-00
@ 6 Time LED PC board 1 PM15-15474-00
10-15 Switch plate
T
®
€8
No. Name Qty. Type and rating Part No.
1 Switch plate 1 PM10-15636-00
2 Power switch 1 BAM210131 PM53-15760-00
3 Noise filter 1 10GEEG3E-R PM78-15732-00

204

M259 10 _ENin6.indd

Downl oad%d‘from www Manua §ib.com manuals search engine

2/5/2013 8:15:55 AM ‘ ‘


http://www.manualslib.com/

Downl oad%d‘ fri

M259 10 _El
om Www.

in6.indd

10. Parts List

B
No. Name Qty. Type and rating Part No.
1 lllumination base (L) 1 PM63-15730-11
2 lllumination base (R) 1 PM63-15730-12
3 lllumination base plate (L) 1 PM10-15637-00
4 lllumination base plate (R) 1 PM10-15638-00
5 lllumination plate (L) 1 PM40-15701-00
6 lllumination plate (R) 1 PM40-15702-00
7 lllumination sticker_PAC (L) 1 PM40-15710-00
8 lllumination sticker_PAC (R) 1 PM40-15711-00
9 Circle LED o | SDSORGBOCA2V PM79-15734-00
XA4R-L0600
10 llluminator harness base 1 731-608

ahtE &ib.com manuals search engine

[6uuooqsa|qnm_|_][ 3P0 1881 ] Ajquiasse Jojeurwn|| / Alquwiasse xoq p1o) / Alqwasse preoqubis 5 @ a @ a a ﬂ @ @ @ @ @ -

205

2/5/2013 8:15:55 AM ‘ ‘


http://www.manualslib.com/

L T T

Downl oad%d‘ fri

10. Parts List

10-17 Light Assembly

No. Name Qty. Type and rating Part No.
1 Light frame 1 PM10-15674-00
2 Light cover 1 PM40-15718-00
3 Ballast bracket 1 PM10-15675-00
4 Light arm L 1 PM10-15676-00
5 Light arm R 1 PM10-15677-00
6 Light connector cover 1 PM10-15678-00
7 Light cover retainer 1 PM10-15679-00
8 Socket base L 1 PM10-15680-00
9 Socket base R 1 PM10-15681-00
10 Pipe cap 1 PM90-15752-00
1 LED fluorescent light 1 PM79-15735-00

206

M259 10 _El
om Www.

in6.indd

ahtE &ib.com manuals search engine

2/5/2013 8:15:55 AM ‘ ‘


http://www.manualslib.com/

11 W. i i (1/5)
. Wiring Diagram &
E
! 2 ) s . 5 o 7 s ) f 10 @
r-—-—-------------—--—-—---—-——-—-—-—-—-—-—————-—=—-—-—-——=—-=-—--"-"—-—=-—=-="---==-—--+5
i i Signboard assembly Illuminator assembly P — 1 a4
! ez ! 259 MAN : .
1 | Wa22 : PC board(1/2) [l
Al ; Jas oz R : T 5
i Y N ey [ e s e o [ere 1
! oot I = sz ol - !
oyl I { Sodwnsrt | | 6
1 (T 7 T [ e— s
: E— i T o B
i s — = a2 [ R oo Jgare | =
4! S Cso ] Sl
1 —— 1
. oy LEDredL Jr02|cT3P. .
) s O St R0 SENTI2 Spper
i [ B s i - e o o ey ] TR THN 2 ! 8A
. B B [ 6 | s |
i ; ' 250 LED1 PCB : : I o o il !
s i J603 1 XH Assy : I o sB
H | men oo T : ®
i : e [ !
! i 2 ;
! e E'E Thove H 9
| 199 s ey Slider assembly !
- i w2 Sider FG L L
i ‘ - ! (10
1 H i e o S CT e 1
i ' o : STt | (11
. 1P it i s cable TS 5 |(GP2A25)Photo- .
i oo Jgasre | . 12
1 = ; 1 [
! ; e !
! e e e s 1N VIR ! =
)
! ! 3
A S s =1
H e [ i &
; e i 5
1 o e 1
ol a1 K o 1le
! o i T e | !
2 56| i
! oo e |,
1
il £G o (.
H NI et
. o b TC p
1 Side tower assembly (1/3) ™ Tl EI GO =4 !
i S x e ; i
eli e o e hucs | L S escalator assemdly 1§ e
! Fuios o I !
| = — Ty B i
i s = P B F i
! 6w — i
ok ) b
; - . B Somememni s
. BN L wioy H X i \"A:"Em
fhi oo [0 | ] v
1 i H 1
! o, o s o *5 : : 4
! 5], ssR EUE ANG0 IS F : s o "
! = : ougan
- Solsite relay | e = 5
. T P a
1 H =
! : 5
; JH] &
; P = @
al! P X T T il G
| T sy perd
e mmmm oo oo D, I ] E -
T e e R B T 5
! e Jp— s
! g
[ 4 o0 vy g
da Por awcis o — e [ 3
s e L] 2
| The tansiomer shallbeused only for verseas: e[| o[ | a
H : Wi the local upply volge. amnow Ll O o e e i
AP I | o | [s0jee i
T > 3 7 g 0 T 7 0 0 o

213

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

11. Wiring Diagram

! | 2 5 4 s E
. 3 7 s 3 10
! E
1 .
H s 23 wse
i e S oz a
A —ove J s Soeart- | 21 21" A
N SpeakerR+ | 4 4] N A
1
. 3] 3] Uphase | .
1 : SR iz
! : T 6
il 0 gt _— o e
! . Prmemir et e (T AP oo L 7
} H +
; i | - e Eppae 8A
! 5[ 5 : s it o | o 5 R0 X —
sl N\ : — —e— 2] o[ PoD SR | r] o1 4G
Ty — e - o [ 2
130 [ooe |5 N A ] [eongr [ 29 8 8B
! FRE Vi o AL H H 2]
i T | ) | [sennz | 2] 9
i — o | o
4 BRSNS s % P [ e
[ - Lo ] e I
i : : F0 | [Tooner + 10
! : : T .
i [ |
! [ Mo reP ot ] O ez
A g S ez
i ! . 12
! s b 2s002) 5 0 1 o
H £ [ 16) Bt
1 |saens TR R0 ez RO e - - a1 osn 5
e e 2 > i E
[ £ x PR ey ] a
i L o | ol L o
! 7
. s e Tl H
P [ T : ! i g
.« |icpsaripho. i ey . ey .
olp  [Redr £ : B 0 i
. | pp—— e . D
v Fus o e | 1511 i
i oz A e (O AT : = - !
i TR i e e e—— e g : [ [T T !
i : [ g !
! 1 . i
i T ! L
i i
. +5V 1 1"
i [oure
E
i ) : 7 ‘ 3
i eyt
H ez o
! ] o ke T e
i e Sare B
- T D or S
[ e ERES R R R e Lo L
H B s [ eI
i Fe L
i ke : EETARERE - oo
. e TR : GND ] P oGl
Pl i : Shacom o p—
Ve 2T 3 x i .
! | G2 v By - Con st T —T
1 aczz Ay ] I v = e
Yl o e H1—" e — T e o
[ e o i o N
i e b g A -
e sy :
- o ) e— r 3
. PR Lescador PG e i 2
1 RD YE TP GND =
! > o] — g
G s wore | [Teoui] 1 g
; : Toour | 2
: 1
. : 259 MAIN PC
! Lescalator ass : i board@2)
. embl,
, _ Sscaworassemoy Side tower assembly(2/3) R 3
R St b A Gttt &
-4
=
g
E3 3
2 e 2
e e | [0l i

1
2 3 4 5 6 7 8 9 10

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

11. Wiring Diagram

1 2 3 4 5 6 7 8 9 10 E
) AWG22
e 6
B ez L 7
e 8A
8 8 8B
RD g RO u
N
e ° 12
: =
GoalR)sesor 5
5
a
— |- o
Goal(R)assembly s
ST - s b
i Cabinet(R) assembly (1/2 s
5 o : (R) y (112) 5
) D o RO ey 5 T b s
e S ey o1 sensrmite)
° : e “’%lﬁfﬁ::;‘f’””” i .
e B RailR)
assembly !
o P4 T sevou R '
o sorfove) :
S ) T o |
B 1 e W MO T [ et s : L
% 0 B
rp 22 1CT SENS2RalR) :
£ E
7
ez
F F
ez -
ez
oo bwep
n e 1 |- E
ey H z
s H g
- e 1 5
o ~ ! G
! 1
H B o
3
E
5
3
3
H
1% | _onuen goyon [avers T N E
o @

1 2 3 4 5 6 7 8 9 10 215

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

11. Wiring Diagram

(415)

1 2 3 4 5 6 7 8 9 10
I e s
107 VL8P | ' 1
g : ] H
) ‘ i
| i i |
H N0 umisted bt !
- 7 1
5 :
i 1
B & N2 Mumiciad i : !
comactr -+ - ; H
8 H
on o i
o | ;
: 1
i ; 1
AWG22 RO H 1
8 : ‘Servie bton(od) !
: 202 i butongren) i
e — W03 Tt svch H
- J102[ S p— 1
o — prooy I S : : s i
=3 3 SI6 ] ol seror : [ !
ST 3[ G0 Jour-tsoprets : o o o i
neruper : o T o 1
: W0 sectswich )
Goal(L) assembly o i
- T Con sdacor H
o |
i ) : o s comeucn i
= Spark suppressar H
(GP2A25)Ptotc- conmectr s oassiens | |
R incriper ) o e H
i W) soL H
p sEv2RaiL) e & H
E sensorfowe 1
(GP2s2s)ehon H
e m 1
B : K con 176 |
Moot i E 1
oo | Rl i
ntemupter assembly -
e - L !
1
1
| Coin assembly *
7" R
- 1
1
1
[ 1
F H
1
|
e !
- E |
Cabinet(L)assembly (1/2) i
wog o |
e - ST AN Bowern |+
Acio 216w |
s - i
P g P U 1
T . 1
. ord box | . .
i assembly(12) Side tower assembly (3/3) H H
H s inp H
i v i
! ! S e
1 ] ] 1 g [
1 1 | nasmow cotcn |t ) 76y [oeee
g e SO [ s I
Secondarycarh oL/ COLOR s

1 2 3

Downloaded from www.Manualslib.com manuals search engine

8

e 3B < B SR R0 I

g
a
=
g
2
5

Buiooysajgnoiy

216


http://www.manualslib.com/

11. Wiring Diagram

i 2 3 4 5 | 5 7 8 9 10 @
r T w7 1 4
1 1
7 H
3| 1
A 2 . A 5
= R Bil valdator !
T WP
o [ |
O s o ; 6
3 @0
£ 00 | S ; C7
TotoFon 1
el i 8A
- Tiet dspenser R o o H
vron 1 IRELS 1
. G [ K ! \ (&8
K rerour— H
e ! 9
e ;
g H
9 N2 ] [
i e H 10
& Elz FETOUT > !
! u
i 55 e i
8 o H
. A H c 12
[ S H
Ticket dispenser L ) =)
Wi ; 3
TJrerou—| |
B 20l S <] H r o
e 5
3 ! 5
1
) | o
1
1
4 v i
E By . L
Cabinet(L) assembly (2/2) !
E ! E
1
i e w g g o[ Tamp o Jax e P e i
T 3 ACL GND = 1 L AL M
= ‘ e e e e e —— !
pec Sl !
J ey} v 1 =
5 H
; = ,
1 [REGED1 Dedicated power supply 1
H To LED escnt 5 .
1 E— 1
F . H F
1 1
1 1
1 Light assembly E Secondaryearth3  Secondary eath 2 1
. g S |
| T e r - 7
assembly(2/2) ! &
e o | o =
b g
o S| ®
01 Forer H
G swich 2507 104 ) G
 Noise fer |
vilh el
. e o
Pyt Secondary et 1 B
cuouarony RowRS s
., &
T 2
s
v 2
P e s
P a
T 2 3 4 5 g 7 8 9 10

Downloaded from www.Manualslib.com manuals search engine

217


http://www.manualslib.com/

© NAMCO BANDAI Games Inc.

Part No.: 731-695
First edition issued
December 2012

The machine specifications or the information in this Operation Manual may be changed without prior notice.
1715002300 This machine uses some recycled materials.

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

